YANMAR PARTS CATALOG

0CK10-M34502EN

Last update May., 2013




1. This parts catalog is the 2nd revised of Yanmar crawlier back-hoe B22-28.

2. Parts catalog history

Parts catalog No. Published Remarks
1st edition 000Y00K3450 Jul., 1997 Disuse old edition
1st revised 000Y00K3451 Nov., 1998 Disuse old edition
2nd revised 000Y00K3452 Jan., 2000
3. Model name
SECTION | Column Model name M/# Manufactured

(A) B22-2B C(R)JP
(B) B22-28 P(R)JP
I (Vehicle) © B22-2B C(R)AS 60501 ~ 1997/6 ~
(D) B22-2B P(R)AS

(3] B22-2B (L)
I (Engine) (A 3TNE78A-B1 13276 ~ 1997/5 ~

(NOTE) C:cabin, P:.canopy, R:rubbercrawler, JP.Japan, AS:Australia,
EX:Export except Europe, U.S.A. & Australia, L->»al:Lotus root spec.

4. Your understanding is asking that this parts catalog is not a technical data manual setting forth
as servicing procedures, This parts catalog is using simplified illustration.
Be sure to use Yanmar Genuine Parts in your maintenance servicing of Yanmar products.

Be careful not to use the simple parts available in the market ; otherwise their use in repairing

causes such as an early breakage, for instance.




Y00K3452

‘] Fﬁﬁiﬁé] J

( .
PAINTED COLOR LISTI

[ Fv/Ea8 ]
[ CANOPY SPEC. 1

(4)(D )

OO

D i
1 2
[ vk |
[ CABIN SPEC. 1
1 1 3
1 N __
I AN N
h HOONE
:~ AR AN
L J) NLRER
Q[DEJ- ) %
)
\Q E:'.,:"
1 \
2 2 2
=mAr| =R AL PAINTED COLOR %L%?
PART| DESCRIPTION v EILEE MUNSEL No. QoL
S | PYv—E—Tvsgu—y YANMAR PEACOCK GREEN
O NN (5785565 31,0 15| 5 bebes 31ve 15 97
C) ) | Py Y—H T —T U= YANMAR NEW DEEP GREEN 88
0.6B2.2/4.2 0.682.2/4.2
PUT—UNSRTY— YANMAR CITRUS GREEN 96
4. 84GY8. 42./6. 99 | 4.84GY8. 42/6. 99
P I——AU—TFL— | YANMAR DARK OLIVE GRAY o
5.39Y2.92,0.78 | 5.39Y2.92/0.78




Y00K3452

[2MBnES]
[PAINT PART No.]
2B mES
BRAT B PAINT PART No.
PART PAINTED COLOR 16eE 22 0=
162CAN 49CAN SPRAY

rye—tE—avwod)—>

YANMAR PEACOK GREEN 981101-09597

977620-40970 |977620~-30971

b= HFA =TT =

YANMAR NEW DEEP GREEN 981101-09588

977620-40880 {977620-30881

PoI—IKNSRT -2

YANMAR SITRUS GREEN 981101-09599

977620-40990 |977620-30991

Y9 —H—=DAV=TITL—
YANMAR DARK OLIVE GRAY

977620-40720 [TOR-90460003

O ®©O

[(2EERRMOE
[EXPRESSION F PAINTED PARTS]
%5 EZR 5tk RIEE
FRES o PART NAME PAINTED COLOR
. 1080 (WU—-y) (87) vrv—E—2woT)—2
172141-821031—4 | Zam 080 16ReEN; (85) YANMAR PEAGOGK GREEN
GE) BRBFKED () RlFBEEERT,
(NOTE) { Yat the end of part name shows Pa nt Color.
(FEBRO2EE]
[COLOR OF MAIN PARTS]
A RS -
PART PAINTED COLOR E b MAIN PARTS
S0 BOOM
L ARM
F—LoUvy BOOM CYL [NDER
NI ARM CYL INDER
® pyT—E—TyHTU— Kowksuos | BUCKET CYLINDER
YANMAR PEACOK GREEN TTAN BUCKET
vy CABIN
$EE DL — 1 TURNING FRAME
U= CYL INDER COVER
gt ay CANOPY POLE
5—5527h1t— | WORK LAMP COVER
$o0—5 IRON CRAWLER
FL—K BLADE
FU—ksuvs | BLADE GYLINDER
@) | TrrET—TI— 2175055 | SHING CYLINDER
5 e CABIN DOOR.
YANMAR NEW DEEP GREEN hoom—mT4 | GOUNTER WEIGHT
(ST, ENGINE SURROUND [NGS
Y TRAVEL CONNECTION
. Rz uh BONNET
@ yA/t\l;ARJ(‘;[jT;U%JGREEN o FUEL TANK
By o HYD. OIL TANK
P v—H—p A —T T —
@ | Vanwan omek OLIVE GRAY i OPTIONAL PART




Y00K3452

PAINTE
[ +v/ 48 ]
[ CANOPY SPEC. 1]
D@ @ 2 Q 6 1
1 .
oy S R
4
3
5 2 2 1
[ v ]
[ CABIN SPEC. 1]
; 1 3 1 ® 1
‘ |
N
NN =3 st NN
&&\\\\\\ Ve SRS easesnese AN
5 2 2 1
AT TR pasE PAINTED COLOR BED
PART| DESCRIPTION v tzILEES MUNSEL No. GODE
Y OHN—VHRY A TO— | YANMAR NEW PERMANENT YELLOW| g
5.2Y8.5/11 5.2Y8.5/11
PP FA =TT U= YANMAR NEW DEEP GREEN 88
0.6B2.2/74. 2 0.6B2.2/4.2
PUI—FILA w27~ | YANMAR NEW GRAYISH GREEN 86
2.9BG4.8/3.0 2.9BG4.8/3.0
YUI—F—DAU—~TL— | YANMAR DARK OLIVE GREY 75
5.39Y2.92/0.78 5.39Y2.92/0.78
oY —F v A—LTL— YANMAR CHARCOAL GRAY 71

N2. O

N2.0




Y00K3452

[(2HBRES]
[PAINT PART No.]
B RES
ZLAf R PAINT PART No
PART PAINTED COLOR 162& 490F 27—
162CAN 40CAN SPRAY

PUV—FHN—VRN1IO—
YANMAR NEW PERMANENT YELLOW

981101-09519

977620-40870

977620-30871

R P e
YANMAR NEW DEEP GREEN

981101-09588

977620-40880

977620-30881

PoV-FHILAYvIaTU-

981101-09616

977620-40860

977620-30861

YANMAR NEW GRAYISH GREEN

PV FV-TIL—
YANMAR DARK OLIVE GRAY

977620-40720

TOR-90460003

Y —F v =L L—

@B OO

MR gl 981101-09516 | 977620-40710 | 977620-30371
[2RERRDRE]
[EXPRESSION OF PAINTED PARTS]
WRES R e
PART NO. PART NAME PAINTED COLOR
7—4. 1080 (/X0-) (87)] P2 v—%/\—v% > N1 TO—
172141-821 031-2 /)\RM, 1080 (GREEN) (85) YANMAR NEW PERMANENT YELLOW

(GF) BRBEXED () RIIBEEERT,
(NOTE) ( )at the end of part name shows Pa nt Color.

(FEFROZREE]
[COLOR OF MAIN PARTSI
7% e 227
PART PAINTED COLOR E7E8 MAIN PARTS
T—1 BOOM
P—L ARM
T—LIUVH BOOM CYL INDER
(D) | Fresvisbhazo- ok onoy | Ao R s
INTybkhoUy
YANMAR NEW PERMANENT YELLOW | 11725 BUCKET oY
tERm Y~ HYD.OIL TANK
ROz h BONNET
=052 T HI— WORK LAMP COVER
ISy N BUCKET
;l/—'l:’ s BLADE ]
. ~ . L—KoUY BLADE CYLINDER
C) PIV-HTA~T T - AT SWING CYLINDER
YANMAR NEW DEEP GREEN FrPURT CABIN DOOR
AovH—s T4 | COUNTER WEIGHT
IOUVAED ENGINE SURROUND INGS
TR TRAVEL CONNECTION
#v% CAB]NY
PUV—FILA Y2y v CANOP
2597 STEP
ST A~ CYL INDER COVER
PV —F =D A U—T T —
@ YANMAR DARK OLIVE GRAY BRiF OPTIONAL PART
PYV—FrA-LIL—
@ YANMAR CHARCOAL GRAY ®o0-35 [RON CRAWLER




Y00K3452

BEX (1) - -
PICTURESQUE

[NDE

Cee e EZO
X (1) ---MAIN PARTS

$i-FIG. 1 ~ 6
LABEL

IE-FIG.8 5I% (#7yav) ~F]G. 20
TOOL RADIO (OPTIONAL)
ReMR-FIG. 7 Fro-F1G. 44, 45
SAFETY LABEL CABIN
PTO*yh~FIG. 113 FvEYRP-F1G. 46
P.T.0.KIT CABIN DOOR
*v/E~F1G. 47
CANOPY

HEATER & DEFROSTER
SEAT & SEAT MOUNT

SEAT MOUNT {AS)

E—5&77025-F 1G.
I—=N&Y=bYOUN-F[G. 41
y—hvyuh (AS) ~F1G. 42

19

ERESEEA-FIG. 9

INLET HOSE & EXHAUST PIPE
IVIUIOUN-FIG. 11
ENGINE MOUNT
SYT-HE&IIVA-FIG. 12
RADIATOR & MOUNT

BRI VOEBER(T-FIG. 13
FUEL TANK & FUEL PIPE
Rrxyh~F]G. 43

BONNET
BERT7BRFF[G. 48, 49
HYD.OIL PUMP & JOINT

72el-F1G. 10
ACCELERATOR

VTV T-F1G. 79, 80, 81
REMOTE CONTROL VALVE

Brm-F1G.15,16,17
ELECTRIC PART

HEEE-F[G. 84 ~ 97
HYA.OIL PIPING

9=-957+F[G. 18
WORK LAMP
J7-L&7-L-F1G. 102,103, 104

BOOM & ARM

7-L¥Yy5-F[G. 650,51, 52
BOOM_CYL INDER

7P=LyYrY-~F1G. 53

ARM CYLI

NDER

rykyuy4d-F1G. 64
BUCKET CYL INDER

A\A
BUC

\

yh-F1G. 105 ~
KET

249UV 9-FG. 55
SWING CYLINDER

TL=K-F1G. 110,111
BLADE

7b—x9uy7mFle.56]
BLADE CYLINDER

BERE-F]G. 24 ~ 35

CONTROL EQUIPMENT

DIE—2UY» (#723V) ~FIG. 112
D-PATTERN LINK (OPTIONAL)

fremo2-F1G. 83
HYD. |

ROLLER & ADJUST
)0-5-FI[G. 23
CRAWLER

OIL TANK

&!/;

TEFE—5-F1G. 57, 58
TRAVEL MOTOR

| S —
A797-F1G. 40
STEP

O—-3&7J%AN-FIG. 21, 22

Ny7U-FI1G. 14
BATTERY

FRAME COVER
EEE-9-F1G. 59
TURNING MOTOR
SWIVEL JOINT
CONTROL VALVE
PTO/LT-FIG. 78
P.T.0.VALVE

ROTARY VALVE (FRONT

CONTROL PIPING

IL-L&ARPYYF [ G. 36, 37
FRAME & TURNING BEARING
IL=Ln/t—-F[G. 38, 39

AARLT31h-F1G. 60, 61
IyhA=-LILTF1G. 62 ~ 76

aO—-9Y—/\L7 (7aVkvALF) ~F1G. 82
avhO-ALEE-FI1G. 98, 99, 100

MULT])

TV-¥7-F1G. 101
GREASING
A=N{SLT~F1G. 77
LOW-HIGH VALVE




Y00K3452

AR (2) « v v v v e e e < HERER
PICTURESQUE [NDEX (2) - --HYDRAULIC SECTION

EEE-%-F[G. 59
frgmo0-F[G. 83 TURNING MOTOR

HYD.OIL TANK
RERJERET-F 10 48, 19
TS ToU P -FIG 55 D.OIL PUMP & JOINT
SWING CYLINDER
T Lo 9-F1G. 50.51.52 //////////

BOOM_CYL INDER

7=LYUVH-F1G. 63
ARM_CYL INDER

#HIt-5-F[G. 57,58
TRAVEL MOTOR

\\\\,///// O-A{/LT—-F1G. 77
: LOW-HIGH VALVE

Iy hoUs5--F1G. 54
BUCKET CYLINDER

avybO-LIWT-F1G. 62 ~ 76

CONTROL VALVE

TL=KJUY5-F|G. 56
BLADE CYLINDER

ZARNLII(1/NF[G. 60, 61
SWIVEL JOINT




Fig. No.

Fig. Name

VEHICLE B22-2B(JP,AS,EX)

1

H W

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

LABEL(CABIN)(JP)

. LABEL(CABIN)(EX)

. LABEL(CABIN)(AS)

. LABEL(CANOPY)(JP)
. LABEL(CANOPY)(EX)
. LABEL(CANOPY)(AS)
. SAFETY LABEL

. TOOL

. INLET HOSE & EXHAUST PIPE

ACCELERATOR

ENGINE MOUNT
RADIATOR & MOUNT
FUEL TANK & FUEL PIPE

BATTERY

ELECTRIC PART(CABIN,CANOPY)

ELECTRIC PART(CABIN,CANOPY)(AS)

ELECTRIC PART(CABIN)
WORK LAMP

HEATER & DEFROSTER
RADIO(OPTIONAL)

ROLLER & ADJUST

ROLLER & ADJUST(LOTUS ROOT SPEC.)

CRAWLER

CONTROL EQUIPMENT(LEVER STAND & STOPPER)

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
CONTROL EQUIPMENT(LEVER STAND & LEVER)(FRONT MULTI)
CONTROL EQUIPMENT(LEVER STAND)(AS)
CONTROL EQUIPMENT(BOOM & BUCKET)
CONTROL EQUIPMENT(ARM & TURNING)
CONTROL EQUIPMENT(TRAVEL)
CONTROL EQUIPMENT(SWING)
CONTROL EQUIPMENT(BLADE)
CONTROL EQUIPMENT(CUT OFF LEVE)(FRONT MULTI)
CONTROL EQUIPMENT(CUT OFF LEVE,SIDE)(AS)
CONTROL EQUIPMENT(P.T.O.CONTROL)
CONTROL EQUIPMENT(P.T.O.CONTROL)(CONFLUENCE)
FRAME & TURNING BEARING
FRAME & TURNING BEARING(LOTUS ROOT SPEC.)
FRAME COVER(CABIN)
FRAME COVER(CANOPY)
STEP
SEAT & SEAT MOUNT
SEAT MOUNT(AS)
BONNET
CABIN
CABIN(AS)
CABIN DOOR
CANOPY
HYD.OIL PUMP & JOINT

HYD.OIL PUMP & JOINT(FRONT MULTI)(AS)



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name
BOOM CYLINDER(CABIN)
BOOM CYLINDER(CANOPY)
BOOM CYLINDER(CANOPY)(AS)
ARM CYLINDER
BUCKET CYLINDER
SWING CYLINDER
BLADE CYLINDER
TRAVEL MOTOR
TRAVEL MOTOR(LOTUS ROOT SPEC.)
TURNING MOTOR
SWIVEL JOINT
SWIVEL JOINT(LOTUS ROOT SPEC.)
CONTROL VALVE(P PORT)
CONTROL VALVE(TRAVEL)
CONTROL VALVE(ARM & SWING)
CONTROL VALVE(BOOM & BUCKET)
CONTROL VALVE(TURNING & BLADE)
CONTROL VALVE(P PORT)(FRONT MULTI)
CONTROL VALVE(TRAVEL)(FRONT MULTI)
CONTROL VALVE(ARM & SWING)(FRONT MULT]I)
CONTROL VALVE(BOOM & BUCKET)(FRONT MULTI)
CONTROL VALVE(TURNING & BLADE)(FRONT MULTI)
CONTROL VALVE(P PORT)(AS)
CONTROL VALVE(TRAVEL)(AS)

CONTROL VALVE(ARM & SWING)(AS)

Contents

Fig. No.
75.
76.
77.
78.
79.
80.
81.
82.
83.
84.
85.
86.
87.
88.
89.
90.
91.
92.
93.
94.
95.
96.
97.
98.

99.

Fig. Name
CONTROL VALVE(BOOM&BACKET)(AS)
CONTROL VALVEL(TURNING & BLADE)(AS)
LOW-HIGH VALVE(LOTUS ROOT SPEC.)
P.T.O. VALVE
REMOTE CONTROL VALVE(FRONT MULTI)
REMOTE CONTROL VALVE(RIGHT)(AS)
REMOTE CONTROL VALVE(LEFT)(AS)
ROTARY VALVE(FRONT MULTI)
HYD.OIL TANK
HYD.OIL PIPING(TANK-PUMP-VALVE)
HYD.OIL PIPING(TANK-PUMP-VALVE)(LOTUS ROOT SPEC.)
HYD.OIL PIPING(VALVE-MOTOR-BOOM)
HYD.OIL PIPING(VALVE-SWIVEL-SWING)
HYD.OIL PIPING(VALVE-SWIVEL-SWING)
HYD.OIL PIPING(RETURN)
HYD.OIL PIPING(RETURN)(LOTUS ROOT SPEC.)
HYD.OIL PIPING(RETURN)(FURONT MULTI)(AS)
HYD.OIL PIPING(P.T.O.VALVE-FRAME)
HYD.OIL PIPING(P.T.O.VALVE)(CONFLUENCE)
HYD.OIL PIPING(TRAVEL)
HYD.OIL PIPING(TRAVEL)(LOTUS ROOT SPEC.)
HYD.OIL PIPING(BOOM)
HYD.OIL PIPING(P.T.O.ARM END)
CONTROL PIPING(REMO-CON VALVE-CHANGE VALVE)(FRONT MULTI)

CONTROL PIPING(CHANGE VALVE-CONTROL VALVE)(FRONT MULTI)



Fig. No.

100

101

102.
103.
104.
105.
106.
107.
108.
109.
110.
111.
112.

113.

Fig. Name

. CONTROL PIPING(DIRECT)(AS)

. GREASING

BOOM & ARM

BOOM & ARM(N-LOTUS ROOT SPEC.)
BOOM & ARM(LOTUS ROOT SPEC.)
BUCKET
BUCKET(750)(LOTUS ROOT SPEC.)
BUCKET(1000)(LOTUS ROOT SPEC.)
BUCKET(ATTACHMENT)

BUCKET S-TYPE(ATTACHMENT)
BLADE(850)
BLADE(1150)(ATTACHMENT)
D-PATTERN LINK(OPTIONAL)

P.T.OKIT

Contents

Fig. No.

Fig. Name



0CK10-M34502

Fig.1. LABEL(CABIN)(JP)

Y00K3452

] B e
Fig. LABEL (CABIN)

RHUNO. 1{2. BHUNo. 2A'54388HET.
linc.2 ~ 43 Q

‘

7 2
®

£y

BDEs8EE
a8 QEWED FROM B

P RN
BONNET |

{29._—23

AH—52A 95
NSIDE  STARTER SWICH

S5 49

= | L=
# 3 P.T.8

i)
.T.0. ICONFLUENCE)

DRSS
IN THE OPERATION
MANUAL CASE

15

MEN o THHIE
MACHINE SER[AL No.
"I\NTO

IS STAMPED
THIS LOCAT!

O

X
IO
A-A

==

Fam—t

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

Remarks

(1)OPTIONAL

(2)P.T.O. CONFLUENCE TYPE.
(3)S.I UNIT PART

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 772429-03100 LABEL ASSY 1
1A 1 772452-03100 LABEL ASSY 1
2 2 172429-03110 LABEL, SPECIFICATION 1
2-1 2 172429-03111 LABEL, SPECIFICATION 1 S 3
(A=MI#60655)
2A 2 172452-03110 LABEL, SPECIFICATION 1
3 2 172165-03130 LABEL,GREASE FEED 1 1
4 2 172171-03151 LABEL 1 1
5 2 172519-03150 LABEL, ACCEL 1 1
6 2 172171-03161 LABEL 1 1
7 2 172141-03170 LABEL, RESTART 1 1
8 2 172171-03170 LABEL, OIL/WATER 1 1
8A 2 172452-03120 LABEL, OIL/WATER 1
9 2 172162-03180 LABEL,HEATER SWITCH 1 1
10 2 172162-03190 LABEL,WIPER SWITCH 1 1
11 2  172168-03211 LABEL 1 1
12 2 172141-03202 LABEL,CAUTION 1 1
13 2 172165-03220 LABEL, GREASE 1 1
14 2 172165-03240 LABEL 1 1
15 2 172155-03310 LABEL, OILING 1 1
16 2 172171-03261 LABEL, BOOM 2 2
17 2 172519-04180 LABEL,WARNING 1 1
18 2 172137-03301 LABEL, TURNING LOCK 1 1
19 2 172142-03302 LABEL,CAUTION 1 1
20 2 172428-03170 LABEL,CAB 1 1
21 2 172165-03311 LABEL 1 1
22 2 172428-03150 LABEL 1 1
23 2 172141-03360 LABEL, START SWITCH 1 1
24 2 172141-03372 LABEL 2 2
25 2 172183-03250 LABEL,FUEL 1 1
26 2 172165-03460 LABEL, PATERN A 1 1
27 2 172183-03280 LABEL, LOCK 2 2
28 2 172964-03610 LABEL A 1 1
29 2 172165-03661 LABEL,DANGER 1 1
30 2 172183-03210 LABEL 1 1
31 2 172164-03510 LABEL,LOADING 1 1
32 2 172164-03520 LABEL,DANGER 1 1
33 2 172164-03540 LABEL 1 1
34 2  172964-03370 LABEL 1 1
35 2 172519-04290 LABEL,WARNING 1 1
36 2 172519-04300 LABEL 1 1
37 2  172964-03390 LABEL,ADJUST 1 1
38 2 172156-03280 LABEL 1 1
39 2 172964-03481 TAG ASSY, CAUTION 1 1
40 2 172164-03530 LABEL,WARNING 2
40-1 2 172164-03531 LABEL,WARNING 2 2 S
(A=MI#60618)
41 2 172164-03500 LABEL,START 1 1
42 2  172173-03250 LABEL 1 1
43 2 172428-03160 LABEL 1 1
45 1 172168-03410 LABEL 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

++ CONTINUE ++

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
Flg 1. LABEL(CABI N)(J P) (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
) A B () O (E) R
Y00K3452 46 1 172168-03250  LABEL 1 1
s 47 1 172168-03260 LABEL, PATTERN D 1 1
R (FrEy) (UP) ‘
Fi g. 1 LABEL (CABIN) (JP) 48 1 172165-03231 LABEL, P.T.O. 1 1
49 1 172168-03301 LABEL, SELECT 1 2
RHUNO. 11, BHUNoO. 2454 3&8HET.
linc.2 ~ 43
4 Jj N
42 !
37 2 27
23
® D
N = Ry AR AF G RA Y P
OSRS BONNET INSIDE  STARTER SWTCH
JEWED FROM
o Fettoe
5 49 — =15
5 2 i DS |
@ PR 1 S {
TO (&7 ]
. £ 12 Wk uence) L
i
MEN o . TR
MACHINE SERIAL No.
1S STAMPEG INTO
THIS LOCATIO!
24
=
A, A
e
==
45 28
17 , 12 33 6 41
IR
[mzmammm ]
IN THE OPERATION
MANUAL CASE
Remarks
(1)OPTIONAL
(2)P.T.O. CONFLUENCE TYPE.
(3)S.I UNIT PART N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.2. LABEL(CABIN)(EX)

Y00K3452
P B (FvEY) (EX)
Fig. LABEL {CABIN) (EX)

AHUNo. 117, BHUNO. 21543 883F7.
linc.2 ~ 43

Al

2

(=]
«

3

g

=Y
%EWED FROM B

M

2]
-~
w

s )
"3 ©Cnsas

my*wm Q0 32
BONNET INSIDE 11 =3
40 [owonl7]
"
k 3g 36 9
SyYT—%
RAD{ATOR

®r>R3 =Y K]
EVIED FROM @IEWED FROM (B

22 -®

m&umﬁ%%ufﬂ“'a - MENoO . TR 2 4
0. A=A A4y F FrEUNTHE 0.

ENGINE SERIAL NO. MACHINE SERIAL No.

TS STAMPED INTO STARTER SWTCH CABIN DOOR INSIDE 1S STAMPED INTO

THIS LOCATION 35 34 THIS LOCATION

opP<

24 31 28 25 e
L_.___ﬁ:_# 7R NS T — 18

o welt/ il |

BRSPS
L p— LN THE"OPERAT 10N
1 — \
_@_‘w DETAIL STAND COVER

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 772191-03140 LABEL ASSY 1
2 2 933112-52100 LABEL, FUEL 1
3 2 172191-03140 LABEL 1
4 2 172171-03151 LABEL 1
5 2 172519-03150 LABEL, ACCEL 1
6 2 172171-03161 LABEL 1
7 2 172162-03180 LABEL,HEATER SWITCH 1
8 2 172162-03190 LABEL,WIPER SWITCH 1
9 2 172168-03211 LABEL 1
10 2 172171-03261 LABEL, BOOM 2
11 2 172171-03261 LABEL, BOOM 1
12 2 172168-03270 LABEL 1
13 2 172137-03301 LABEL, TURNING LOCK 1
14 2 172165-03301 LABEL,CAB 1
15 2 172165-03311 LABEL 1
16 2 172165-03321 LABEL 1
17 2 172141-03360 LABEL, START SWITCH 1
18 2 172171-03400 TAG ASSY, CAUTION 1
19 2 172141-03440 LABEL 1
20 2 172165-03460 LABEL, PATERN A 1
21 2 172165-03500 LABEL,GREASE FEED 1
22 2 172171-03510 LABEL, GREASE 1
23 2 172171-03520 LABEL, OIL/WATER 1
24 2 172171-03700 LABEL 1
25 2 172171-03710 LABEL 1
26 2 172171-03720 LABEL 1
27 2 172171-03730 LABEL 2
28 2 172171-03740 LABEL 1
29 2 172171-03750 LABEL 2
30 2 172171-03760 LABEL 1
31 2 172171-03770 LABEL 1
32 2 172171-03780 LABEL 1
33 2 172155-03790 LABEL,RE-FUELING 1
34 2 172171-03790 LABEL, RADIATOR 1
35 2 172171-03800 LABEL 1
36 2 172171-03810 LABEL 1
37 2 172125-03950 LABEL, AIR CLEANER 1
38 2 121120-44800 LABEL, RADIATOR 1
39 2 124764-44810 LABEL, SUB TANK 1
40 2 124764-44920 LABEL, ANTI-FREEZING 1
41 2 172183-03280 LABEL, LOCK 2
42 2 172165-03231 LABEL, P.T.O. 1
2 1

N
w

172168-03301

LABEL, SELECT

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»NeW, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.3. LABEL(CABIN)(AS)

Y0O0K3452

R SR (F0P) (AS)
Fig. LABEL (CABIN) (AS)

BHUNo. 1i& BHUNo. 2054388%%7.,
1inc.2 ~ 43

) e
@/” =iedts

=YK
@[ EWED FROM B

2
37 40 38
17
IPoU—F I—
AIR CLEANER RADIATOR

A= XA YF
STARTER SWTCH

EWED FROM 0)

(% o @!EWED FROM S@

22 12

9 2 K PHE
'—® @IEWED FROM ®  CABIN DOOR INSIDE

19
k. WENo . TR
g
' : 29 4
IS STAMPED INTO @nons rrevpmg  |RENo. THmR
THIS LOCATION VIENED FROM @ CABIN INSIDE ffgcgmﬁpggﬂm%om.
24 31 28 25 35 34 THIS LOCAT ION
S b
t::;«:'\\\\- 5 o
R ORERAT ON
nHRS 1/~ M
%ﬁﬁﬂ?ﬁ_@ OETAIL STAND COVER MANUAL GASE

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B © © E
1 1 772191-03260  LABELASSY 1
2 2 933112-52100  LABEL, FUEL 1
3 2 17219103140  LABEL 1
4 2 172171-03151  LABEL 1
5 2 172519-03150  LABEL, ACCEL 1
6 2 172171-03161  LABEL 1
7 2 17216203180  LABEL,HEATER SWITCH 1
8 2 172162-03190  LABEL,WIPER SWITCH 1
9 2 172168-03211  LABEL 1
10 2 17217103261  LABEL, BOOM 2
11 2 172171-03261  LABEL, BOOM 1
12 2 172168-03270  LABEL 1
13 2 172137-03301  LABEL, TURNING LOCK 1
14 2 172165-03301  LABEL,CAB 1
15 2 172165-03311  LABEL 1
16 2 172165-03321  LABEL 1
17 2 172141-03360  LABEL, START SWITCH 1
18 2 172171-03400  TAG ASSY, CAUTION 1
19 2 172141-03440  LABEL 1
20 2 172165-03460  LABEL, PATERN A 1
21 2 172165-03500  LABEL,GREASE FEED 1
22 2 17217103510  LABEL, GREASE 1
23 2 17217103520  LABEL, OIL/WATER 1
24 2 17217103700  LABEL 1
25 2 17217103710  LABEL 1
26 2 172171-03720  LABEL 1
27 2 172171-03730  LABEL 2
28 2 172171-03740  LABEL 1
29 2 17217103750  LABEL 2
30 2 172171-03760  LABEL 1
31 2 172171-03770  LABEL 1
32 2 172171-03780  LABEL 1
33 2 172155-03790  LABEL,RE-FUELING 1
34 2 17217103790  LABEL, RADIATOR 1
35 2 17217103800  LABEL 1
36 2 172171-03810  LABEL 1
37 2 172125-03950  LABEL, AIR CLEANER 1
38 2 121120-44800  LABEL, RADIATOR 1
39 2 124764-44810  LABEL, SUB TANK 1
40 2 124764-44920  LABEL, ANTI-FREEZING 1
a1 2 172183-03280  LABEL, LOCK 1
42 2 172165-03231  LABEL, P.T.O. 1
43 2 172168-03301  LABEL, SELECT 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.4. LABEL(CANOPY)(JP)

YG0K3452

SHUNo. 1.
linc.2 ~

37

23
43

30

B (Fv /1
Fig.4 LABE ) )(L(JJFI)D))

28 22,38,39 i/li

23
43

AT—H Ay F
STARTER SWTCH

L. (CANOPY

Sﬁl;HL/ No. 2m537&8H%7.

’,19
< 25 36

7
@Ewbsﬁg %RGM ®

42

WMBAN o . THIE

L

MAGHINE SERIAL No
ENGINE SERIAL_NO
1S STAMPED INT
THIS LOCATION

35

#WaENo . TRIE
MACHINE SER!AL No.
IS STAMPED [NTO

THIS LOCATION

32
10
[
[u&xm&m ] 4
IN THE OPERATION
MANUAL CASE

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

Remarks

(1)OPTIONAL
(2)PTO CONFLUENCE TYPE.
(3)FRONT MULTI SPEC.

(4)S.1 UNIT PART

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢

1 1 772429-03110 LABEL SET 1

2 2 172429-03110 LABEL, SPECIFICATION 1
2-1 2  172429-03111 LABEL, SPECIFICATION 1 S 4

(B=M/#60655)

3 2 172165-03130 LABEL,GREASE FEED 1

4 2 172165-03141 LABEL,FRONT 1

5 2 172171-03151 LABEL 1

6 2 172519-03150 LABEL, ACCEL 1

7 2 172171-03161 LABEL 1

8 2 172141-03170 LABEL, RESTART 1

9 2 172171-03170 LABEL, OIL/WATER 1

10 2 172168-03211 LABEL 1

11 2 172141-03202 LABEL,CAUTION 1

12 2 172165-03220 LABEL, GREASE 1

13 2 172165-03240 LABEL 1

14 2 172155-03310 LABEL, OILING 1

15 2 172171-03261 LABEL, BOOM 2

16 2 172519-04180 LABEL,WARNING 1

17 2 172137-03301 LABEL, TURNING LOCK 1

18 2 172142-03302 LABEL,CAUTION 1

19 2 172141-03360 LABEL, START SWITCH 1

20 2 172141-03372 LABEL 2

21 2 172183-03250 LABEL,FUEL 1

22 2 172151-03540 LABEL,PATTERN A 1

23 2 172183-03280 LABEL, LOCK 2

24 2 172183-03210 LABEL 1

25 2  172964-03610 LABEL A 1

26 2  172165-03661 LABEL,DANGER 1

27 2 172164-03510 LABEL,LOADING 1

28 2 172164-03520 LABEL,DANGER 1

29 2 172164-03540 LABEL 1

30 2 172964-03370 LABEL 1

31 2 172519-04290 LABEL,WARNING 1

32 2 172519-04300 LABEL 1

33 2 172964-03390 LABEL,ADJUST 1

34 2 172964-03481 TAG ASSY, CAUTION 1

35 2 172156-03280 LABEL 1

36 2 172164-03500 LABEL,START 1

37 2 172173-03250 LABEL 1

38 1 172141-03160 LABEL, OPERATION(C) 1 1
39 1 172141-03390 LABEL 1 1
40 1 172165-03231 LABEL, P.T.O. 1 1
41 1 172168-03401 LABEL 1 1
42 1 172168-03301 LABEL, SELECT 1 2
43 1 172511-03250 LABEL, LEVER LOCK 2 3
44 1 172151-03550 LABEL,PATTERN B 1 3

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.5. LABEL(CANOPY)(EX)

YDOK3452
) ¥R (Fv/E) (EX)
Fig.«d LABEL (CANOPY) (EX)

BHUNo. 1. BHUNo. 275 38&#_» %7,
linec.2 ~ 38

1

14 35 l 9’
g ;
TPoU—F
AIR CLEANER

21
HEEB
@l EWED FROM (B)

WiENo . TERHIR
MACHWE SER[AL No.
IS STAMPED INTO
THIS LOCATION

o™

’—]3

HREMMAED
[N THE QPERATION
MANUAL CASE

AP—F A uF
STARTER SWTCH E %#ﬂ

(A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=

No. Lev. Parts No. Description Qty I R

A B © © E

1 1 772434-03100  LABELASSY 1

2 2 172165-03141  LABEL,FRONT 1

3 2 172434-03110  LABEL 1

4 2 172171-03151  LABEL 1

5 2 172519-03150  LABEL, ACCEL 1

6 2 172171-03161  LABEL 1

7 2 172168-03211  LABEL 1

8 2 17217103261  LABEL, BOOM 2

9 2 172168-03301  LABEL, SELECT 1

10 2 172164-03180  MARK,NO.1 1

11 2 17213703301  LABEL, TURNING LOCK 1

12 2 17214103360  LABEL, START SWITCH 1

13 2 172171-03400  TAG ASSY, CAUTION 1

14 2 124764-44920  LABEL, ANTI-FREEZING 1

15 2 172183-03450  LABEL,FUEL 1

16 2 172141-03440  LABEL 1

17 2 172165-03500  LABEL,GREASE FEED 1

18 2 17217103510  LABEL, GREASE 1

19 2 172171-03520  LABEL, OIL/WATER 1

20 2 17215103540  LABEL,PATTERNA 1

21 2 172171-03700  LABEL 1

22 2 17217103710  LABEL 1

23 2 17217103720  LABEL 1

24 2 17217103730  LABEL 2

25 2 172171-03740  LABEL 1

26 2 172171-03750  LABEL 2

27 2 172171-03760  LABEL 1

28 2 17217103770  LABEL 1

29 2 172171-03780  LABEL 1

30 2 172155-03790  LABEL,RE-FUELING 1

31 2 172171-03790  LABEL, RADIATOR 1

32 2 172171-03800  LABEL 1

33 2 172171-03810  LABEL 1

34 2 172125-03950  LABEL, AIR CLEANER 1

35 2 121120-44800  LABEL, RADIATOR 1

36 2 124764-44810  LABEL, SUB TANK 1

37 2 172183-03280  LABEL, LOCK 2

38 2 172165-03231  LABEL, P.TO. 1

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.6. LABEL(CANOPY)(AS)

Y00K3452

\ iR (
Fig. 6 LABEL (CANOPY
i, BHLNO. 20538 %8BT

BHULNo.
line.2 ~

I
IT7TU—F

AIR CLEANER Wz MRS

BONNET [INS{DE

| Oroes
@mweu FROM ©

38 1719

=

nHe3
@IEWED FROM ®

Bnrsr3
EWED FROM

Fv/E) (AS)
) (AS)

E“”

58S
G%EWED FROM @

SIIT—-%
\‘ 3 i RADIATOR
37
[EWED FROM @
IEWED FRDM @
16 5 g

7

20 3

=

Wik, WMENo . TRMIR
MACHINE SERIAL Nc &
ENGINE SER[AL

IS STAMPED INTO

RI—5RA 9 F
STARTER SWTCH

THIS LOCATION 31 32

=30
DETAIL STAND COVER

THIS LOCATION
—t Y
- .,
]
8 T
s (T SRy

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B © © E
1 1 772434-03100  LABELASSY 1
2 2 172165-03141  LABEL,FRONT 1
3 2 172434-03110  LABEL 1
4 2 172171-03151  LABEL 1
5 2 172519-03150  LABEL, ACCEL 1
6 2 172171-03161  LABEL 1
7 2 172168-03211  LABEL 1
8 2 17217103261  LABEL, BOOM 2
9 2 172168-03301  LABEL, SELECT 1
10 2 172164-03180  MARK,NO.1 1
11 2 17213703301  LABEL, TURNING LOCK 1
12 2 17214103360  LABEL, START SWITCH 1
13 2 172171-03400  TAG ASSY, CAUTION 1
14 2 124764-44920  LABEL, ANTI-FREEZING 1
15 2 172183-03450  LABEL,FUEL 1
16 2 172141-03440  LABEL 1
17 2 172165-03500  LABEL,GREASE FEED 1
18 2 17217103510  LABEL, GREASE 1
19 2 172171-03520  LABEL, OIL/WATER 1
20 2 17215103540  LABEL,PATTERNA 1
21 2 172171-03700  LABEL 1
22 2 17217103710  LABEL 1
23 2 17217103720  LABEL 1
24 2 17217103730  LABEL 2
25 2 172171-03740  LABEL 1
26 2 172171-03750  LABEL 2
27 2 172171-03760  LABEL 1
28 2 17217103770  LABEL 1
29 2 172171-03780  LABEL 1
30 2 172155-03790  LABEL,RE-FUELING 1
31 2 172171-03790  LABEL, RADIATOR 1
32 2 172171-03800  LABEL 1
33 2 172171-03810  LABEL 1
34 2 172125-03950  LABEL, AIR CLEANER 1
35 2 121120-44800  LABEL, RADIATOR 1
36 2 124764-44810  LABEL, SUB TANK 1
37 2 172183-03280  LABEL, LOCK 2
38 2 172165-03231  LABEL, P.TO. 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.7. SAFETY LABEL

YOOK3452

RERR
Fig. 7 SAFETY LABEL

13

COUNTRY | JPJAS|EX
APPLT - I
CATION O

PEEFRSERT A2 0N 40 BERRCET
P ¥R f A2 i,

Sl ALk, SALE R R RBLEYS.
AR LB SATITPAT TR,

o3 s,

K3 RBTEATANET
LT L

STLERAL Ve

"
4

2L e,

- 2,

Sazian
wRTiEEe T e,
CavETai

IV ABRMIRDT RS T
.
o ST
QP RUIF SANRCiR
LN

L o ]
i
::tﬂ\fIJJ/ﬂkat N LT,
BARRRIROLTRELYY P e LA
SraEsLUTIED itk eah sl it
RWELEF. TEA, e

13

|

i
jzomarereanias.|
FUBFBLOCTMY,
BALTHETSatnr)

TPt
Zewir

] ZALE
XICHARELT
ihd o

BeSi by, AND
Lo oU URRT Y S
LTIREY,

RPPRUBET. e
FTHALNARURE

[

SRR
IN THE OPERATIO
MANUAL CASE

)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 172964-03610 LABELA 1 1 1

2 1 172164-03500 LABEL,START 1 1 1

3 1 172164-03540 LABEL 1 1 1

4 1 172964-03370 LABEL 1 1 1

5 1 172164-03510 LABEL,LOADING 1 1 1

6 1 172164-03520 LABEL,DANGER 1 1 1

7 1 172964-03390 LABEL,ADJUST 1 1 1

8 1 172519-04180 LABEL,WARNING 1 1 1

9 1 172519-04290 LABEL,WARNING 1 1 1

10 1 172519-04300 LABEL 1 1 1

11 1 172156-03280 LABEL 1 1 1

12 1 172165-03661 LABEL,DANGER 1 1 1

13 1 172142-03302 LABEL,CAUTION 1 1 1

14 1 172141-03202 LABEL,CAUTION 1 1 1

15 1 172141-03372 LABEL 2 2 2

16 1 172164-03530 LABEL,WARNING 2 2

17 1 172964-03481 TAG ASSY, CAUTION 1 1 1

Yes
Yes'

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

1 A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .8. TOOL Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YooK3es2 @ B _© ©® E ©
1 1 772141-05100 TOOL ASSY 1 1 1 1 1
8 TE 2 2 933110-90000 BAG, TOOL 1 1 1 1 1
Fi g. TOOL 3 2 172614-38300 PIN, LOCK 4 4 4 4
3-1 2 172614-38300 PIN, LOCK 2 2 2 2 2 K
BHUNoO. 1it. BHUNO. 21751 TR233Y. (A=M/#60623) (B=M/#60623) (C=M/#60623) (D=M/#60623)
finc.2 ~ 17 4 2 104200-92350  DRIVER, SCREW 11 1 1 1
‘ 5 2 119640-92750 WRENCH, FILTER 80 1 1 1 1 1
6 2 933171-00470 PLIER 200 1 1 1 1 1
7 2 28110-080100 SPANNER, 8X10 1 1 1 1 1
8 2 28110-120140 SPANNER, 12X14 2 2 2 2 2
9 2 28110-170190 SPANNER, 17X19 1 1 1 1 1
10 2 28110-220240 SPANNER, 22X24 1 1 1 1 1
11 2 28110-270300 SPANNER, 27X30 1 1 1 1 1
12 2 172122-05101 NOZZLE 1 1 1 1 1
13 2 28150-080000 WRENCH, BAR 8 1 1 1 1 1
14 2 28227-271400 BOX WRENCH 27X140 1 1 1 1 1
15 2 28230-120250 HANDLE, TURN 12X250 1 1 1 1 1
16 2 933110-09701 HOSE, GREASE 1 1 1 1 1
17 2 933110-09801 GUN, GREASE 1 1 1 1 1
19 1 172176-07330 BAG, MANUAL 1 1 1
20 1 172119-68600 BAG ASSY 1 1 1
21 1 22117-080000 WASHER, 8 2 2 1
22 1 26116-080202 BOLT, M8X 20 PLATED 2 2 1
23 1 26716-080002 NUT, M8 2 2 1
Q
Remarks Yes No Yes No
(1)AUSTRALIA SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
Flgg INLET HOSE & EXHAUST PIPE (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R

A B € O E ©

Y0O0K3452

1 1 172171-11300  PIPE, TAIL 11 1 1 1
= 2 1 119831-13580  CLAMP 11 1 1 1
Fi 9 qﬁ\f&%&ﬁgjsu 3 1 22117-080000  WASHER, 8 11 1 1 1
g HOSE & EXHAUST PIPE 4 1 22217-080000  WASHER, SPRING 8 11 1 1 1
5 1 26106-080552  BOLT, M8X 55 PLATED 1 1 1 1 1
6 1 26706-080002  NUT, M8 1 1 1 1 1
7 1 172171-11500  HOSE, AIR CLEANER 1 1 1 1 1
8 1 23000-070000  CLAMP, 70 1 1 1 1 1
9 1 194250-51660  BAND, NYLON 1 1 1 1 1
1 REFER TO ENGINE Fig.5
5 q Z
PEIPO)—F
ATR CLEANER
!
2
%
64 ,.
YA LY
SILENCER
REFER TO ENGINE Fig. 6/\
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.10. ACCELERATOR

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172165-12100-1 LEVER ASSY, ACCEL 1 1
1-1 1 172165-12101-1 LEVERASSY, ACCEL 1 1 1 R
(A=M/#60623) (B=M/#60623)

2 2 172165-12140 GRIP 1 1 1

3 1 172137-12270 JOINT, CABLE 1 1 1 1 1

4 1 172141-12280 CLAMP, WIRE 1 1 1 1 1

5 1 172113-12521 PIN, CABLE 1 1 1 1
5-1 1 172113-12522 PIN, CABLE 1 1 1 1 1 N

(A=M/#60666) (B=M/#60666) (C=M/#60666) (D=M/#60666)

6 1 1C6281-52310  PIN, SNAP 6 2 2 2 2 2

7 1 1A1040-56900  PIN, 6X17 1 1 1 1 1

8 1 1A1380-58050 GROMMET, 16X20X4.5 1 1 1 1 1

9 1 22137-060000 WASHER, 6 2 2 2 2 2

10 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2

11 1 26013-100302 BOLT, M10X 30 2 2 2 2 2

12 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2 2 2

13 1 172179-12100 LEVER ASSY, ACCEL 1 1 1
14 2 172165-12140 GRIP 1 1 1
15 1 172168-12100 CABLE, ACCELERATOR 1 1 1

16 1 172168-12110 CABLE, ACCELERATOR 1 1 1

YODK3452
7ol
Fi9.1 0 ACCELERATOR
JP EX .9 11 )
Y, ><L°J@
AS
Remarks
(1)AUSTRALIA SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502
. (A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
Fig.11. ENGINE MOUNT (8-822-28°(R)P Pz 2BtoTuUS RO
(C)=B22-2BC(R)AS (F)=

Lewv. Parts No. Description Qty I R

AW B € O E @

z
°

YO0K3462 196420-02310 ABSORBER, SHOCK 230

172146-13101 BRACKET, ENGINE
172168-13101 MOUNT(R), ENGINE

IVIUIoUN
Fig.1 1 ENGINE MOUNT

172146-13111 BRACKET, ENGINE
172168-13120 MOUNT(L), ENGINE
172168-13150 BRACKET, ENGINE

172168-13181 BRACKET ASSY, ENGINE
172162-13200 BOLT
172124-13230 STOPPER, ENGINE

© 0O NOOOOMWNE

172131-37170 BOLT M12X 30
172137-46040 SEAT, SPRING
22217-100000  WASHER, SPRING 10

B
N P

=
w

22217-120000  WASHER, SPRING 12
22217-120000  WASHER, SPRING 12
26013-100252 BOLT, M10X 25

=
[S2 N

=
(2]

26013-120302 BOLT, M12X 30
26716-120002 NUT, M12
172168-13250  ABSORBER, SHOCK

=
~

N 00 00O 00 P W ®DWOMNIMNREFEREFEEN

N 00 00O 00 P W ®DWOMNIMNREFEREFEEN

N
o
PRrPRrPPRPPRPRPEPRPRrREIRPRERERER
N OO WoOm®MmOWonNINR R LN
N OO WoOm®MmOWonNINR R LN
N OO WoOm®MmOWonNINR R LN

[
[ee]

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

1 A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .12. RADIATOR & MOUNT Esgzszz-zspgRgJP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A (B (© O (B @
Y00K3452 1 1 172171-13300 MOUNT(R), RADIATOR 1 1 1 1 1
= N 2 1 172122-13310  MOUNT, PAD 4 4 4 4 4
Fig. 1 2 g A’é}—tAT’(}JR& v&rjM’atNT 3 1 172171-13330 _ PLATE, RADIATOR 11 1 1 1
4 1 172171-13340  MOUNT L CMP,RADIATOR 1 1 1 1 1
5 1 172171-13410  BRACKET 11 1 1 1
19 ¥ v /Ui 6 1 172124-14650  HOSE, FUEL OIL 11 1 1 1
30 \ \ CANOPY SPEC. 7 1 172171-13461  HOSE 1 1 1 1 1
8 1 121468-44510  TANKASSY 11 1 1 1
x 22 9 2 121470-44521 _ BODY, TANK 11 1 1 1
20 30 & 10 2 121450-44531 CAP 1 1 1 1 1
10 4 \® ; 11 2 121468-44540 PLUG 11 1 1 1
18 @/ E{ 12 2 124450-44560  RETAINER 11 1 1 1
: 35 REFER TO Fig.19 13 2 121470-44581  GASKET 1 1 1 1 1
29 SH—32 40 14 2 23065-070130  PIPE, 7X 130 11 1 1 1
36 36 15 1 121470-44540  LABEL, SUB-TANK 11 1 1 1
| 16 1 119831-44551  RADIATOR 11 1 1 1
REK 21 17 2 124450-44590  CAP, RADIATOR 11 1 1 1
Q\ 18 1 119831-44571  NET, WIRE 1 1 1 1
19 1 119831-49010  PIPE, WATER 11 1 1 1
; 20 1 119831-49020  PIPE, WATER 1 1
% 21 1 119831-49040  PIPE, WATER 1 1 1
577 22 1 119831-49050  PIPE, WATER 1 1 1
g;gg 23 1 121450-49110  COCK ASSY, 3-WAY 11 1 1 1
\e22 25 2 12125049121 PLUG, DRAIN 11 1 1 1
26 2 24311-000160  O-RING, 1AP16.0 1 1 1 1 1
27 1 124766-59050  CLIP, HOSE 12 4 4 4 4 4
28 1 22137-060000 WASHER, 6 2 2 2 2 2
29 1 22137-080000 WASHER, 8 2 2 2 2 2
30 1 23010-038000 CLAMP, 38 4 4 4 4 4
31 1 26013-060202  BOLT, M6X 20 2 2 2 2 2
32 1 26013-080162  BOLT, M8X 16 4 4 4 4 4
33 1 26013-080162  BOLT, M8X 16 2 2 2 2 2
34 1 26013-100202  BOLT, M10X 20 4 4 4 4 4
35 1 26013-080162  BOLT, M8X 16 2 2 2 2 2
36 1 26051-080002  NUT, M8 8 8 8 8 8
37 1 933168-55770  BAND 11 1 1 1
38 1 12125044590 CLAMP 2 2 2 2 2
39 1 1A1380-58050 GROMMET, 16X20X4.5 2 2 2 2 2
40 1 933152-09280  BAND 1 1 1
41 1 933152-09280 BAND 1 1
\ 42 1 172434-13400  NET, WIRE 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; A)=B22-2BC(R)IP D)=B22-2BP(R)AS
Flg-ls- FUEL TANK & FUEL PIPE Esgzszz-zspgR;JP EE;:BZZ-ZB(L(O')I'US ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lew. Parts No. Description Qty I R
YooK34s2 P @ _® © © © ®
N . 1 1 772171-14101-4 TANKASSY, FUEL 1 1 1
Fi g. 1 g‘ﬁfﬁz;\?"(m?/éga PIPE 1A 1 772171-14101-1 TANKASSY, FUEL 1 1
SHUNo. 1. BHUNO. (1) 551 Te&pEd. 2 2 104200-11920 COCK, WATER 1 1 1 1 1
Tinc. (1) ~ 17 3 2 172162-14180  GAUGE, FUEL 101 1 1 1
‘ 4 2 172162-14200 GASKET 1 1 1 1 1
6 3 172171-14150 RUBBER, SEAL 1 1 1 1 1
7 3 172171-14210 SEAL, SPONGE 1 1 1 1 1
8 3 172171-14220 SEAL, SPONGE 1 1 1 1 1
9 3 172168-14240 SEAL, SPONGE 1 1 1 1 1
10 2 172141-14260 FLOAT 1 1 1 1 1
11 2 172122-14301 CAP ASSY, TANK 1 1 1 1 1
12 3 172122-14350 GASKET 1 1 1 1 1
13 2  26557-050122 SCREW, M5X12 5 5 5 5 5
14 2 172142-14421 HOSE, FUEL GAUGE 1 1 1 1 1
2 15 2 172183-14250 FILTER, FUEL 1 1 1 1 1
'g___z»z 21 16 2 22217-050000 WASHER, SPRING 5 5 5 5 5 5
@20 . 17 2 23010-014000 CLAMP, 14 2 2 2 2 2
_ a. 19 18 18 1 172142-14320 GAUGE, FUEL 1 1 1 1 1
aStE 19 1 194145-04810  WASHER 6 6 6 6 6
49 20 1 22217-100000 WASHER, SPRING 10 6 6 6 6 6
é 48 & 17 21 1 23080-013000 CLAMP, 13 1 1 1 1 1
‘< 22 1 26116-100252 BOLT, M10X 25 PLATED 6 6 6 6 6
23 1 172171-14600 HOSE 1 1 1 1 1
24 1 172171-14600 HOSE 1 1 1 1 1
47 25 1 129335-55700 SEPARATOR ASSY,WATER 1 1 1 1 1
26 2 104200-55321 VALVE, TAPER 1 1 1 1 1
27 2 104200-55330 SPRING, VALVE 1 1 1 1 1
28 2 104200-55341 HANDLE 1 1 1 1 1
29 2 124064-55510 COVER 1 1 1 1 1
30 2 102103-55520 O-RING 1 1 1 1 1
31 2 110250-55610 RING, RETAINING 1 1 1 1 1
_— 32 2 121257-55720 SPRING 1 1 1 1 1
TIOyE/b;é&E 33 2 121257-55731 FLOAT 1 1 1 1 1
408 35 2 101720-55750 PLUG, 6 2 2 2 2 2
36 2 104200-55750 SCREW, M4 1 1 1 1 1
37 2 171081-55910 SCREEN 1 1 1 1 1
38 2 23418-060000 GASKET, 6X1.0 2 2 2 2 2
39 2 24311-240100 O-RING, 1AP10A 1 1 1 1 1
40 1 124766-59050 CLIP, HOSE 12 6 6 6 6 6
41 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
42 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1 1 1
43 1 194440-51620 CLAMP 1 1 1 1 1
44 1 172171-14610 HOSE, FUEL 1 1 1 1 1
45 1 172171-14300 CLAMP 1 1 1 1 1
46 1 172126-16540 CLAMP 1 1 1 1 1
47 1 172168-14270 COVER ASSY 1 1 1
48 1 22217-080000 WASHER, SPRING 8 2 2 1
49 1 26116-080162 BOLT, M8X 16 PLATED 2 2 1
Remarks Yes No Yes No
(1)AUSTRALIA SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:Old% New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Fig.14. BATTERY Esgzszz-zspgR;JP EE;:BZZ-ZB(L(O')I'US ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B (© O (E) ¢
1 1 172170-16100 CORD, BATTERY 1 1 1 1 1
1 Ny 7Y 2 1 172168-16101  BATTERY 101 1 1 1
Fig. BATTERY 3 1 172142-16110  CORD, BATTERY 1 1 1 1 1
4 1 19443251550 COVER, BATTERY 1 1 1 1 1
12 5 1 22137-100000 WASHER, 10 11 1 1 1
1 6 1 22217-080000 WASHER, SPRING 8 1 1 1 1 1
4 7 1 22217-100000 WASHER, SPRING 10 1 1 1 1 1
8 1 26716-080002 NUT, M8 1 1 1 1 1
12 9 1 26716-100002 NUT, M10 1 1 1 1 1
11 10 1 172168-16300 CLAMP, BATTERY 1 1 1 1 1
\ 11 1 22157-080000 WASHER, 8 2 2 2 2 2
12 1 26716-080002 NUT, M8 4 4 4 4 4
©/ 13 1 933171-15710 ROD, BATTERY 2 2 2 2 2

TN
TO ENGINE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.15. ELECTRIC PART(CABIN,CANOPY) ez sy cremaose
(C)=B22-2BC(R)AS (F)=
No. Lew. Parts No. Description Qty I R
YooK3452 P A (B (€ © (B @
22m (+ 1 1 17216816501  HARNESS AWIRE 11 1
Fig. 1 5 ELECTRI 2 1 172168-16512 HARNESS B,WIRE 1 1 1
N 3 1 172428-16520  HARNESS (C), WIRE 11 1
4 1 172122-79890 CLAMP, HOSE 1 1 1
(Flats. T15 116 15150 26 5 1 172126-16540  CLAMP 3 3 3
| g/’—“—'ZT
6 1 172183-16540  LINK,FUSIBLE 101 1
7 1 19425051660 BAND, NYLON 11 1
8 1  1A1380-58050 GROMMET, 16X20X4.5 1 1 1
9 1 22137-100000 WASHER, 10 11 1
10 1 22137-120000 WASHER, 12 2 2 2
11 1 22217-100000 WASHER, SPRING 10 2 2 2
12 1 22217-100000 WASHER, SPRING 10 11 1
13 1 22217-120000 WASHER, SPRING 12 2 2 2
14 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1
15 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2
16 1 26116-120162  BOLT, M12X 16 PLATED 2 2 2
17 1 29311-515000 GROMET, 50.5X5 11 1
18 1 933168-55770  BAND 3 3 3
Lo 19 1 933171-15801 CORD, ENGINE EARTH 11 1
LOTUS ROOT SPEC. 20 1 172162-17101  BOXASSY, INDICATOR 101 1
21 2 172162-17270  COVER ASSY 11 1
24 2 172162-17240  METER ASSY, FUEL 11 1
25 2 172162-17250 HARNESS 1 1 1
26 2 172162-17130  METER, HOUR 11 1
27 2 17216217120 VALVE 4 4 4
28 1 172168-17100  BRACKET, ELECTRICITY 1 1 1
29 1 172168-17120-4 BRACKET, TIMER 11 1
30 1 172141-17141  CHECKER 11 1
31 1 172141-17150 BUZZER 1 1 1
32 1 172141-17161  BOX, FUSE 11 1
33 2 29411-150000  FUSE, CARTRIDGE 15A 5 5 5
34 1 172141-17190  SWITCH, WORK LAMP 101 1
35 2 172141-17230  BULB, 24V 6W 101 1
36 1 172162-17410  LAMP ASSY, HEAD 11 1
37 2 29220-788200  BULB, 12V 25W 1 1 1
38 1 119247-77100  RELAY, SAFETY 11 1
39 1 119653-77710  LIMITER, CURRENT 1 1 1
40 1 119650-77910  RELAY ASSY, GLOW 1 1 1
43 1 119632-77922  TIMER 11 1
44 1 22137-060000 WASHER, 6 2 2 2
45 1 22137-060000 WASHER, 6 1 1 1
46 1 22137-060000 WASHER, 6 2 2 2
a7 1 93316855770  BAND 11 1
48 1 22217-080000 WASHER, SPRING 8 2 2 2
49 1 22217-080000 WASHER, SPRING 8 2 2 2
50 1 22217-100000 WASHER, SPRING 10 3 3 3
51 1  26013-060122  BOLT, M6X 12 2 2 2
52 1 26022-050162 SCREW, M5X16 2 2 2
53 1  26022-060122 SCREW, M6X12 1 1 1
54 1 26022-060122  SCREW, M6X12 1 1 1
Remarks 55 1 26022-060122  SCREW, M6X12 2 2 2
(1)FRONT MULTI SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.15. ELECTRIC PART(CABIN,CANOPY)

Y00K3452

ro. 18 T80T

[ColNTRY[JP [AS[EX]
{Flans. 115116 ﬂs)sg@'——gg
!

84 Ly avi
7429 LOTUS ROOT SPEC.

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

Remarks
(1)FRONT MULTI SPEC.

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)

56 1 26022-060162 SCREW, M6X16 1 1 1

57 1 26022-060162 SCREW, M6X16 1 1 1

58 1 26022-060252 SCREW, M6X25 2 2 2

59 1  26589-040202 SCREW, M4X20 4 4 4

60 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2

61 1 26116-080162 BOLT, M8X 16 PLATED 2 2 2

62 1 26716-100002 NUT, M10 3 3 3

63 1 172428-17100 SWITCH ASSY, STARTER 1 1 1

64 2 172165-16530 HARNESS D 1 1 1

65 2 933110-00301 KEY ASSY 1 1 1

65A 2 172187-17080 COVER 3 3 3

65B 2 172187-17090 COVER 2 2 2

66 1 933110-05300 HORN 1 1
66-1 1 933110-05301 HORN 1 1 1 N

(A=M/#60638) (B=M/#60638)

67 1 172190-16500 HARNESS, WIRE 1 1
68 1 172164-17140 SWITCH 1 1
69 1  194464-52190 SWITCH, SAFETY START 1 1
70 1 26776-160002 NUT, LOCK M16 1 1
71 1 26776-180002 NUT, LOCK M18 1 1
72 1  172452-16510 HARNESS 1

73 1  172452-45600 BRACKET 1

74 1 172452-17230 COVER 1

75 1  172454-17230 COVER, SWITCH 1

76 1 172452-17240 SLIDER 1

7 1  172452-17250 SHAFT 1

78 1 172452-17260 SPRING 1

79 1 172452-17300 BOOTS 1

80 1 172068-28490 SPRING 2

81 1 172165-46230 SHAFT, SWING 1

82 1  194464-52190 SWITCH, SAFETY START 1

83 1  22351-040020 PIN, SPRING 4.0X20 1

84 1  26455-040142 BOLT, M4X14 3

85 1 26756-080002 NUT, LOCK M8 2

86 1 172112-42090 WASHER, STOPPER 1

87 1 22137-080000 WASHER, 8 1

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.16. ELECTRIC PART(CABIN,CANOPY)(AS)

Yo0K3452

BER (FrEy, Fv/E) (A
Fi9.1 6 ELEGTRIG PAAT (0AB o

[couNTRY[JPTASTEX]
{Fig.Ne. |15 [ 16 | 15

. 29
J 28

REFER TO Fig. 42

NI
L >
“+i

F /0
CANOPY SPEC.

-

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172168-16501 HARNESS A, WIRE 1 1
2 1 172168-16512 HARNESS B,WIRE 1 1
3 1 172428-16520  HARNESS (C), WIRE 1 1
4 1 172428-17100 SWITCH ASSY, STARTER 1 1
5 2 172165-16530 HARNESS D 1 1
6 2 172187-17080 COVER 3 3
7 2 172187-17090 COVER 2 2
8 2 933110-00301 KEY ASSY 1 1
9 1 22137-100000  WASHER, 10 1 1
10 1 22137-120000 WASHER, 12 2 2
11 1 22217-100000 WASHER, SPRING 10 2 2
12 1 22217-100000 WASHER, SPRING 10 1 1
13 1 22217-120000 WASHER, SPRING 12 2 2
14 1 26116-100162 BOLT, M10X 16 PLATED 1 1
15 1 26116-100162 BOLT, M10X 16 PLATED 2 2
16 1 26116-120162 BOLT, M12X 16 PLATED 2 2
17 1  29311-515000 GROMET, 50.5X5 1 1
18 1 933168-55770  BAND 3 3
19 1 933171-15801 CORD, ENGINE EARTH 1 1
20 1 172162-17101 BOX ASSY, INDICATOR 1 1
21 2 172162-17240 METER ASSY, FUEL 1 1
22 2 172162-17250  HARNESS 1 1
23 2 172162-17270 COVER ASSY 1 1
26 2 172162-17130 METER, HOUR 1 1
27 2 172162-17120  VALVE 4 4
28 1 172141-17161 BOX, FUSE 1 1
29 2 29411-150000 FUSE, CARTRIDGE 15A 5 5
30 1 172126-16540 CLAMP 3 3
31 1 172141-17190  SWITCH, WORK LAMP 1 1
32 2 172141-17230  BULB, 24V 6W 1 1
33 1 172162-17410 LAMP ASSY, HEAD 1 1
34 2 29220-788200  BULB, 12V 25W 1 1
35 1 119247-77100 RELAY, SAFETY 1 1
36 1  119653-77710 LIMITER, CURRENT 1 1
37 1 172183-16540  LINK,FUSIBLE 1 1
38 1 119650-77910 RELAY ASSY, GLOW 1 1
41 1 119632-77922 TIMER 1 1
42 1 22137-060000 WASHER, 6 2 2
43 1 22137-060000  WASHER, 6 1 1
44 1 22137-060000 WASHER, 6 2 2
45 1 194250-51660 BAND, NYLON 1 1
46 1 933168-55770  BAND 1 1
47 1 22217-080000 WASHER, SPRING 8 2 2
48 1 22217-080000 WASHER, SPRING 8 2 2
49 1 22217-100000  WASHER, SPRING 10 3 3
50 1 26013-060122 BOLT, M6X 12 2 2
51 1 26022-050162  SCREW, M5X16 2 2
52 1 26022-060122  SCREW, M6X12 1 1
53 1 26022-060122  SCREW, M6X12 1 1
54 1 26022-060122  SCREW, M6X12 2 2
55 1  26022-060162  SCREW, M6X16 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.16. ELECTRIC PART(CABIN,CANOPY)(AS)

Yo0K3452

_ 1 6 BER (FvEY, v /1)
Fig. ELECTRIC P B

[couNTRY[JPTASTEX]
{Fig.Ne. |15 [ 16 | 15

59 @————26

é @27

21
23
22
51

N

29
28

REFER TO Fig. 42

PR
Lo
fag: ]

F /0
CANOPY SPEC.

-

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
56 1 26022-060162 SCREW, M6X16 1 1
57 1 1A1380-58050 GROMMET, 16X20X4.5 1 1
58 1 26022-060252 SCREW, M6X25 2 2
59 1  26589-040202 SCREW, M4X20 4 4
60 1 26116-080162 BOLT, M8X 16 PLATED 2 2
61 1 26116-080162 BOLT, M8X 16 PLATED 2 2
62 1 26716-100002 NUT, M10 3 3
63 1 933110-05300 HORN 1 1
63-1 1 933110-05301 HORN 1 1 N
(C=M/#60638) (D=M/#60638)
64 1 172165-16560 HARNESS (G) 1 1
65 1  172164-17140 SWITCH 1 2
66 1 172141-17141 CHECKER 1 1
67 1 26776-160002 NUT, LOCK M16 1 2
68 1 172141-17150 BUZZER 1 1
69 1 172142-16550 CLAMP 1 1
70 1 22217-060000 WASHER, SPRING 6 1 1
71 1 26116-060122 BOLT, M6X 12 PLATED 1 1
72 1 172168-17100 BRACKET, ELECTRICITY 1 1
73 1 172168-17120 BRACKET, TIMER 1 1
74 1 172122-79890 CLAMP, HOSE 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.17. ELECTRIC PART(CABIN) (By-s2.28P(RIP (©)-822-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
YOOK3452 A (B) () O (B ¢

1 1 172137-16000 WIRE 1 1 1
) 1 7 %%ﬂ% (:F?, B\j) 2 1 172165-16541 HARNESS E 1 1 1
F' g. ELECTR ¢ PART {CAB {N) 3 1 172165-16550 HARNESS (F) 1 1 1
4 1 172122-16590 BAND 200F 2 2 2
5 1 172137-62970 GROMMET 2 2 2
6 1 172122-79890 CLAMP, HOSE 1 1 1
7 1 22857-400120 SCREW, 4X12 2 2 2
8 1 26022-050202 SCREW, M5X20 1 1 1
9 1 933168-55770 BAND 1 1 1
10 1  22857-400100 SCREW, 4X10 2 2 2
11 1 933113-05150 LAMP, ROOM 1 1 1
12 2 933113-05160 BULB, 12V 5W 1 1 1
13 1 172734-17070 BLADE 450, WIPER 1 1 1
14 1 172165-17130 ARM, WIPER 1 1 1
15 1 172312-17250 ASHTRAY 1 1 1
16 1 172151-17300 COVER 1 1 1
17 1 172162-17330 SWITCH, WIPER 1 1 1
18 1 933113-15000 LIGHTER ASSY, CIGAR 1 1 1
19 1 22867-400100 SCREW, 4X10 3 3 3
20 1 26013-060122 BOLT, M6X 12 3 3 3
21 1 172165-16200 MOTOR 520A, WIPER 1 1 1
22 1 119247-77100 RELAY, SAFETY 1 1 1
23 1 26022-060122 SCREW, M6X12 1 1 1
24 1 22137-060000 WASHER, 6 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.18. WORK LAMP

Y00K3452

Fig. 1 8 WORK

D507
LAMP

(A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=

No. Lev. Parts No. Description Qty I R

A B © © E

1 1 172137-16560  BAND 5 5 5 5 5

2 1 172141-16561  WIRE, LAMP 1 1 1 1 1

3 1 172141-17201  LAMP, WORK 11 1 1 1

4 2 172141-17211  BULB 11 1 1 1

5 1 172137-17401-4 COVER, LAMP 1 1 1

5A 1 172137-17401  COVER, LAMP 11

6 1 26013-120252  BOLT, M12X 25 11 1 1 1

7 1 933152-03700  WASHER, CLUTCH 11 1 1 1

8 1 22137-130000 WASHER, 13 2 2 2 2 2

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.19. HEATER & DEFROSTER

Y0O0K3452

QA%
DEFROSTER

8%
PREVIOUS
B BHULNO. 1.,

BHUNoO. 2&53;1&39)&?.

linc.2

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

172120-17710
172122-17730

NOZZLE, DEFROSTER
COVER, DEFROSTER

172165-17800
22857-400120
26013-080202

HOSE ASSY, DEFROSTER

SCREW, 4X12
BOLT, M8X 20

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772171-17601 HEATER ASSY 1 1 1
2 2 172165-17601 HEATER ASSY 1 1 1
3 2 172168-17600 CONNECTOR, PT3/8XM16 1 1 1
4 2 172171-17600 STAY, CLAMP 1 1 1
5 2 172162-17610 SWITCH, HEATER 1 1 1
6 2 172168-17640 HOSE ASSY, HEATER 1 1 1
7 3 172312-17620 HOSE 1 1 1
8 3 172168-17650  TUBE, CORRUGATED 1 1 1
9 2 172124-17630  VALVE, MINIATURE 1 1
9-1 2 172425-17630  VALVE ASSY, HEATER 1 1 1 S
(A=M/#60576) (C=M/#60576)
10 2 172137-17630  JOINT, HEATER 1 1 1
11 2 172124-17640  JOINT, PIPE 2 2
11-1 2 172124-17640  JOINT, PIPE 1 1 1 K
(A=M/#60576) (C=M/#60576)
12 2 172171-17620 HOSE ASSY, HEATER 1 1 1
13 3 172171-17630 TUBE, CORRUGATED 1 1 1
14 3 172122-17840  HOSE, HEATER 1 1 1
15 2 124465-44950 GASKET, 16 2 2 2
16 2 194250-51660 BAND, NYLON 2 2 2
17 2 22137-100000 WASHER, 10 4 4 4
18 2 23000-022000 CLAMP, 22 4 4 4
19 2 23010-038000 CLAMP, 38 2 2 2
20 2 26013-100202 BOLT, M10X 20 4 4 4
21 2 26013-100202 BOLT, M10X 20 2 2 2
22 2 933152-09280 BAND 5 5 5
23 2 933171-15680 GROMMET 2 2 2
24 2 172141-13490  JOINT 1 1 1
25 1 772165-17700 DEFROSTER ASSY 1 1 1 1
26 2 172122-16590  BAND 200F 2 2 2
27 2 172165-17701 BRACKET COMPL. 1 1 1
2 1 1 1
2 1 1 1
2 1 1 1
2 2 2 2
2 2 2 2
2 2 2 2

26557-050102

SCREW, M5X10

Remarks
(1)OPTIONAL, AUSTRALIA SPEC.IS
STANDARD.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.20. RADIO(OPTIONAL)

Y0O0K3452

SIX (X TV3y)
Fig-ao RADIO (OPTIONAL)
BHUNOo. 1. BHUNO. 2451 228387,

line.2 ~ 12

1

COUNTRY 1P

Im

<

APPLL -
CATION O

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 772165-17800 RADIO ASSY 1 1
2 2 172122-16590 BAND 200F 2 2
3 2 172112-17190 ANTENNA 1 1
4 2 172162-17800 RADIO 1 1
5 2 172165-17820 COVER ASSY 1 1
6 2 172165-17850 HARNESS 1 1
7 2 172165-17860 STAY ASSY, RADIO 1 1
8 2 22857-400120 SCREW, 4X12 2 2
9 2 22857-500120 SCREW, 5X12 2 2
10 2 26023-050122 SCREW, M5X12 10 10
11 2 933168-55770 BAND 1 1
12 2 933168-56000 GROMMET, 17X9 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; A)=B22-2BC(R)JP D)=B22-2BP(R)AS
FIng ROLLER & ADJUST EBgzszz-zspgR;JP EE;:B22-2B(L(O')I'US ROOT)
(C)=B22-2BC(R)AS (F)=
: No Lev. Parts No. Description Qty I R
FBLIsiED 2008/ P @A B © © B @
/ N 1 1 172141-29110 SPROCKET 2 2 2 2
SN 2 1 77214137101  IDLERASSY, IRON 2 2 2 2 2
/ < /@’b 3 2 172141-99490 IDLER KIT, FRONT 2 2 2 2
' 2921 7@ 4 3 172141-37130  SHAFT, IDLER 2 2 2 2
23— 5 3 172141-37140 SEAL, 357220 4 4 4 4
‘[\ - 6 3 22242-000300  RING, 30 2 2 2 2
a\ 7 3  22252-000720 RING, 72 4 4 4 4
jPa B ious 8 3 24101-062074  BEARING, BALL 6207 4 4 4 4
9 2 172141-37100 IDLER ASSY 2 2 2 2 2
10 2 172141-37111 FORK(L), IDLER 2 2 2 2
11 2 172141-37121 FORK(R), IDLER 2 2 2 2
12 1 26013-120302 BOLT, M12X 30 18 18 18 18
13 1 933171-13691 PLUG 2 2 2 2
14 1 772142-37300 ROLLER ASSY, TRACK 6 6 6 6
16 2 172146-37310 SHAFT, ROLLER 6 6 6 6
17 2 172141-37320 SPACER 12 12 12 12
18 2 1A1030-48250 SEAL, QLF30621218 12 12 12 12
19 2 22252-000620 RING, 62 12 12 12 12
20 2 22252-000750 RING, 75 12 12 12 12
21 2 933111-73800 BEARING, BALL 12 12 12 12
22 1 172113-36050 BOLT, ROLLER ADJUST 6 6 6 6
22-1 1 172162-82980 BOLT M16X 35 12 12 12 12 S
(A=M/#60576) (B=M/#60576) (C=M/#60576) (D=M/#60576)
Taso-54M 23 1 22217-160000 WASHER, SPRING 16 6 6 6 6
RUBBER CRAWLER SPEC. 23-1 1 22217-160000 WASHER, SPRING 16 12 12 12 12 K
(A=M/#60576) (B=M/#60576) (C=M/#60576) (D=M/#60576)
24 1 26657-160002 NUT, CAP M16 6 6 6 6 Y4
(A=M/#60576) (B=M/#60576) (C=M/#60576) (D=M/#60576)
25 1 172146-37700 SPRING ASSY, CRAWLER 2 2 2 2
26 1 172141-37801 PISTON, ADJUST 2 2 2 2
27 1 172122-37843 VALVE ASSY, NIPPLE 2 2 2 2
28 2 24315-000140 O-RING, 1BP14.0 2 2 2 2
29 2  24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
30 1 172141-37850 RING G35, BACK UP 2 2 2 2
31 1  24325-000350 O-RING, 1BG35.0 2 2 2 2
32 1 26013-100402 BOLT, M10X 40 8 8 8 8
33 1 933126-34300 SEAL, DKB3547710 2 2 2 2
34 1 772146-37101 IDLER ASSY, RUBBER 2 2 2 2 1
35 2 172141-99490 IDLER KIT, FRONT 2 2 2 2
36 3 172141-37130 SHAFT, IDLER 2 2 2 2
37 3 172141-37140 SEAL, 357220 4 4 4 4
38 3 22242-000300 RING, 30 2 2 2 2
39 3 22252-000720 RING, 72 4 4 4 4
40 3 24101-062074 BEARING, BALL 6207 4 4 4 4
41 2 172146-37100 IDLER, 280 2 2 2 2 1
CEIASEEE GER) L ERTY. 42 2 172141-37111  FORK(L), IDLER 2 2 2 2
..MARKED PART HAS BEEN CHANGED (ADDED). 43 2 172141-37121  FORK(R), IDLER 2 2 2 2
Remarks
(1)RUBBER CRAWLER SPEC.
(2)IRON CRAWLER SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.22. ROLLER & ADJUST(LOTUS ROOT SPEC.)

YOO0K3452

(L
ST

YOVHR)
(LOTUS ROOT SPEC.)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 772422-37101 IDLER ASSY, RUBBER 2
2 2 172175-99490  IDLER KIT, FRONT 2
3 3 172175-37130  SHAFT, IDLER 2
4 3 22242-000300  RING, 30 2
5 3 22252-000800  RING, 80 4
6 3 172164-37120 SEAL, OIL 4
7 3 172631-37150  COLLAR, 35X45X34 2
8 3 172631-37160  COLLAR, 35X45X22.5 4
9 3 24101-062074  BEARING, BALL 6207 4
10 2 172422-37101 IDLER, 295 2
11 2 172141-37111 FORK(L), IDLER 2
12 2 172141-37121 FORK(R), IDLER 2
13 2 194630-42120 PLUG, PT1/8 2
14 1 933171-13691 PLUG 2
15 1 772422-37300 ROLLER ASSY, TRACK 6
17 2 172422-37310  SHAFT, ROLLER 6
18 2 172141-37320 SPACER 12
19 2 1A1030-48250  SEAL, QLF30621218 12
20 2 22252-000620  RING, 62 12
21 2 22252-000750 RING, 75 12
22 2 933111-73800 BEARING, BALL 12
23 1 172162-82980 BOLT M16X 35 12
24 1 22217-160000 WASHER, SPRING 16 12
25 1 172146-37700  SPRING ASSY, CRAWLER 2
26 1 172452-37800  PISTON ASSY, ADJUST 2
27 1 172122-37843  VALVE ASSY, NIPPLE 2
28 2 24315-000140  O-RING, 1BP14.0 2
29 2 24761-020000  NIPPLE, GREASE PT1/8 2
30 1 172141-37850  RING G35, BACK UP 2
31 1  24325-000350  O-RING, 1BG35.0 2
32 1 26013-100402 BOLT, M10X 40 8
33 1 933126-34300  SEAL, DKB3547710 2
34 1 172141-29110 SPROCKET 2
35 1 26013-120302 BOLT, M12X 30 18
36 1 772116-37502 ROLLER ASSY, CARRIER 2
38 2 172146-37510 SHAFT, ROLLER 2
39 2 172116-37540 PLUG, BLIND 2
40 2 1E6140-73420  SEAL, OIL QLF255218 2
41 2 22252-000520  RING, 52 4
42 2 24101-062054  BEARING, BALL 6205 4
43 2 24311-000460 O-RING, 1AP46.0 2
44 1 22451-160170  WIRE, 1.6X 170 2
45 1 933110-21600 BOLT M 8X 18 2

Remarks
(1)RUBBER CRAWLER SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.23. CRAWLER

YOO0K3452

.28 GHinn

Z0-5 (2
CRAWLER [270)
6

70)

24
25

AR
REPAIR PART

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty R
A B () O (E) R
1 1 172141-38101 CRAWLER ASSY 2 2 2 2
2 2 172141-38231 SHOE, CRAWLER 72 72 72 72
3 2 172141-38150 LINK ASSY, CRAWLER 2 2 2 2
4 3 172141-38200 BUSH 72 72 72 72
5 3 172141-38210 PIN, CRAWLER 70 70 70 70
6 1 172141-38220 PIN, MASTER 2 2 2 2
7 1 172614-38300 PIN, LOCK 2 2 2 2
8 1 172141-38241 TRACK ASSY, MASTER 2 2 2
9 1 172141-38610 CRAWLER ASSY, RUBBER 2 2 2 2
10 1 172141-38111 CRAWLER ASSY 2 2 1
11 2 172141-38150 LINK ASSY, CRAWLER 2 2
12 3 172141-38200 BUSH 72 72
13 3 172141-38210 PIN, CRAWLER 70 70
14 2 172072-13791 PLATE,SHOE 72 72
15 1 172141-38251 TRACK ASSY, MASTER 2 2 3
16 1 172141-38121 CRAWLER ASSY, 350 4 4 1
17 2 172141-38130 LINK ASSY, CRAWLER 4 4
18 3 172141-38200 BUSH 72 72
19 3 172141-38210 PIN, CRAWLER 68 68
20 2 172614-38550 CRAWLER ASSY 72 72
21 1 172141-38220 PIN, MASTER 4 4
22 1 172614-38300 PIN, LOCK 4 4
23 1 172141-38260 TRACK ASSY, MASTER 4 4 3
24 1 172141-37500 PLATE ASSY, SHOE 4 4 1
25 1 26013-100302 BOLT, M10X 30 8 8 1
1

N
(2]

172452-38600

CRAWLER, RUBBER

ATy
OPT [ONAL

AR
20—5 (320)REPAIR PART
10 Gaagenosy | o ALR PAR

ATVa
OPT[ONAL

Q=32 {(ZA/Ya—)
CRAWLER (TRIANGLE SHOE

HAR
REPAIR PART

I%

Remarks

(1)OPTIONAL

(2)REPAIR PART. JP ONLY
(3)OPTIONAL,REPAIR PART. JP ONLY

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.24. CONTROL EQUIPMENT(LEVER STAND & STOPPER)

Y00K3452

2 BREE (L/-29/RK&2AKYN)
Fig. CONTROL EQUIPMENT (LEVER STAND & STOPPER)

COUNTRY JP
APPLI -
CATION O

REFER TO Fig.28
28

5

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1  194300-21450 PLUG 1 1 1
2 1 194145-04810 WASHER 2 2 2
3 1 172165-45420 COVER ASSY 1 1 1
4 1 172168-45450 SUPPORT ASSY, LINK 1 1 1
5 1 172168-45550 SUPPORT ASSY 1 1 1
6 1 172168-45600 COVER ASSY, LINK 1 1 1
7 1 172165-45620 COVER, SUPPORT 1 1
8 1 172168-45620 COVER ASSY, LINK 1 1 1
9 1  172171-45450 SUPPORT ASSY 1 1 1
10 1 194630-62360 GROMMET 4 4 3
11 1 172519-63240 BOLT 8 8 8
12 1  172519-63240 BOLT 5 5 5
13 1 172519-63240 BOLT 2 2 2
14 1 22217-100000 WASHER, SPRING 10 7 7 7
15 1 172168-46760 BOLT 8 8 8
16 1 26116-100202 BOLT, M10X 20 PLATED 5 5 5
17 1 933170-01490 SPRING 4 4 4
18 1 26116-100902 BOLT, M10X 90 PLATED 2 2 2
19 1 172171-45800 ARM ASSY, LOCK 2 2 2
20 1 172141-42701 LINK, LOCK 4 4 4
21 1 172141-42750 BOLT, STOPPER 8 8 8
22 1 172168-45770 PIPE ASSY, LOCK 2 2 2
23 1 172171-45900 LEVER(L), LOCK 1 1 1
24 1  172171-45920 LEVER(R), LOCK 1 1 1
25 1 172116-46630 KNOB, LEVER 2 2 2
26 1 1C6281-52310 PIN, SNAP 6 4 4 4
27 1 22137-120000 WASHER, 12 4 4 4
28 1 26756-080002 NUT, LOCK M8 8 8 8
29 1 26756-120002 NUT, LOCK M12 4 4 4
30 1 933110-54100 PIN 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.25. CONTROL EQUIPMENT(LEVER STAND & LEVER)(FRONT MULTI)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

No. Lev. Parts No. Description Qty I R
yook34s2 A B © ©® E
1 1 194145-04810 WASHER 2
2 BREE (LAA-25YR&L/=) (90YKYLF) 2 1 19430021450 PLUG 1
Fig. CONTROL EQUIPMENT (LEVER STAND & LEVER) 3 1 17215145010 BOOT PLEVER 2
(FRONT MULTD) 4 1 172165-45301  SUPPORT ASSY 1
5 1 172151-45320 PLATE, BOOT 2
COUNTRY |JPIASIEX 6 1 172165-45420 COVER ASSY 1
Ol —{— 7 1 172165-45450 COVER, SUPPORT 1
8 1 172165-45470 COVER, SUPPORT 1
9 1 172165-45620 COVER, SUPPORT 1
10 1 194630-62360 GROMMET 4
11 1 172519-63240 BOLT 2
12 1  172519-63240 BOLT 8
13 1 172519-63240 BOLT 5
14 1 22217-100000 WASHER, SPRING 10 7
15 1 26013-080162 BOLT, M8X 16 8
16 1 26116-100202 BOLT, M10X 20 PLATED 4
17 1 26116-100504 BOLT, M10X 50 PLATED 1
18 1 26116-100902 BOLT, M10X 90 PLATED 2
19 1 26716-100002 NUT, M10 1
20 1 172165-45000 LEVER ASSY 1
21 1 172165-45030 LEVER ASSY 1
22 1 172165-45071 KNOB ASSY 1
23 1 172165-45081 KNOB ASSY 1
24 1 26587-040062 SCREW, M4X 6 2
25 1 26736-140002 NUT, M14 2
26 1 933168-55770 BAND 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.26. CONTROL EQUIPMENT(LEVER STAND)(AS) A O nas s DS ROOT
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A (B (©) O (E ¢
. 1 1 172146-41320 GROMMET 1 1
2 BEEE (L/\-29VK) (AS) 2 1 194145-04810 WASHER 2 2
Fig. CONTROL. EQUIPMENT (LEVER STAND) (AS) 3 1 172165-46401  SUPPORT ASSY 11
4 1  172165-46660 COVERASSY 11
COUNTRY 5 1 172165-47100  STAND, LEVER 101
apeL 6 2 17214141370 BUSH 2 2
8 2 24550-025150  BUSH, 25X15 2 2
9 1 172165-47300  STAND, LEVER 101
10 2 17214141370  BUSH 2 2
12 2 24550-025150  BUSH, 25X15 2 2
13 1 172165-47730  GUIDE ASSY, HOSE 11
14 1 172165-47770  BRACKET, ACCEL 11
15 1 172165-47900 BRACKET R 1 1
16 1 172165-47930 BRACKET L 11
17 1 172165-47960 BOLT M8 4 4
18 1  26116-100504  BOLT, M10X 50 PLATED 4 4
19 1 17216547980  SHIM 4 4
20 1 172151-53430 GROMMET, 34 2 2
21 1 172165-47990 WASHER 2 2
22 1 26716-100002  NUT, M10 4 4
23 1 22217-100000 WASHER, SPRING 10 7 7
24 1 22242-000250 RING, 25 2 2
25 1 24761-020000  NIPPLE, GREASE PT1/8 4 4
26 1 26013-080202  BOLT, M8X 20 4 4
27 1 26013-080202  BOLT, M8X 20 4 4
28 1 26013-100202  BOLT, M10X 20 2 2
29 1 26116-100202  BOLT, M10X 20 PLATED 4 4
30 1  26116-100902  BOLT, M10X 90 PLATED 2 2
31 1 194630-62360 GROMMET 4 4
32 1 172519-63240  BOLT 8 8
33 1 22217-080000 WASHER, SPRING 8 4 4
34 1 24311-000340  O-RING, 1AP34.0 4 4
35 1 172165-47720  GUIDE ASSY, HOSE 101
36 1 194300-21450 PLUG 1 1 w

(C=M/#60666) (D=M/#60666)

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

N
~

22137-080000  WASHER, 8

N
[ee]

22417-160160 PIN, COTTER 1.6X16
26051-080002 NUT, M8
933110-54100 PIN

N
o

Fig.27. CONTROL EQUIPMENT(BOOM & BUCKET) eaom 2am(ap (E)-522 2BL0YUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YOOK3457 (A B (©) DO () (A

1 1 172151-45010 BOOT P,LEVER 1 1 1
2 BRER (7-L&/VTyR) 2 1 172165-45081  KNOBASSY 11 1
Fig. CONTROL EQUIPMENT (BOOM & BUCKET) 3 1 172168-45740 LEVERASSY r 1 L
4 1 172168-46750  JOINT 1 1 1
5 1 24761-050000 NIPPLE, GREASE C 11 1
6 1 26587-040062  SCREW, M4X 6 1 1 1
7 1 194150-24270  CAP, SCREW 13.0 2 2 2
8 1 172141-41490  LINK(B), BUCKET 1 1 1
9 1 172168-45270  SHAFT 1 1 1
10 1 172168-45280  LINK W/BUSH, BOOM 1 1 1
1 2 172141-41370  BUSH 1 1 1
12 1 172142-45340  LINK(A)ASSY, BACKET 1 1 1
13 1 172122-45720 END, ROD 2 2 2
14 1 172124-46200 O-RING 4 4 4
15 1  22137-140000 WASHER, 14 2 2 2
16 1 22157-120000 WASHER, 12 2 2 2
17 1 22217-140000 WASHER, SPRING 14 2 2 2
b iﬁﬂﬁ{“f 18 1 22351-050036  PIN, SPRING 5.0X36 2 2 2
g warion| O 1—1 O 19 1 24761-050000 NIPPLE, GREASE C 1 1 1
o gg:% ] g g; PV 20 1 26716-140002  NUT, M14 2 2 2
Q< BOOM 57 lg | pl__ 55 BUCKET 21 1 26756-140002  NUT, LOCK M14 11 1
. i a ; 22 1 172168-45650 ROD 2 2 2
Vo 23 1 172146-45691 ROD, SPOOL 2 2 2
24 1 172122-46590 ELBOW 2 2 2
25 1 172122-46590 ELBOW 2 2 2
26 1 172122-46590 ELBOW 2 2 2
1 6 6 6
1 2 2 2
1 12 12 12
1 2 2 2

w
o

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.28. CONTROL EQUIPMENT(ARM & TURNING)

Y00K3452

o -1,
Fig.28 gﬁcﬁé%ﬁ (P—L &8EM)

TROL EQUIPMENT (ARM & TURNING)

2-—@»&—%8

COUNTRYIJPJASIEX
APPLI ~
CATION O]—|0

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B (€ O (E) (F)
1 1 172151-45010 BOOT P,LEVER 1 1 1
2 1 172165-45071 KNOB ASSY 1 1 1
3 1 172168-45700 LEVER ASSY 1 1 1
4 1 172168-45730 LINK L 1 1 1
5 1 172168-46750 JOINT 1 1 1
6 1 24311-000160 O-RING, 1AP16.0 1 1 1
7 1 24761-050000 NIPPLE, GREASE C 1 1 1
8 1 26587-040062 SCREW, M4X 6 1 1 1
9 1 26756-080002 NUT, LOCK M8 1 1 1
10 1 26979-080162 SCREW, M8X16 1 1 1
11 1 172168-45220 SHAFT ASSY, ARM 1 1 1
12 1 172168-45240 LINK ASSY, ARM 1 1 1
13 2 172141-41370 BUSH 2 2 2
14 1 172142-45360 LINK ASSY, TURNING 1 1 1
15 2 172141-41370 BUSH 2 2 2
16 1 172124-46200 O-RING 3 3 3
17 1 24761-050000 NIPPLE, GREASE C 2 2 2
18 1 26013-100252 BOLT, M10X 25 1 1 1
19 1 172146-45600 ROD(L), LINK 1 1 1
20 1 172146-45740 ROD(D), SPOOL 2 2 2
21 1 172122-46590 ELBOW 2 2 2
22 1 172122-46590 ELBOW 2 2 2
23 1 172122-47250 BALL 8, LINK 2 2 2
24 1 22137-080000 WASHER, 8 1 1 1
25 1 22137-080000 WASHER, 8 4 4 4
26 1 22417-160160 PIN, COTTER 1.6X16 2 2 2
27 1 26051-080002 NUT, M8 3 3 3
28 1 26051-080002 NUT, M8 8 8 8
29 1 933110-54100 PIN 2 2 2
30 1 172165-45490 CUSHION 1 1 1
31 1 172168-46910 ROD 1 1 1
32 1 172168-46940 SPACER 1 1 1
33 1 22137-080000 WASHER, 8 1 1 1
34 1 22252-000280 RING, 28 1 1 1
35 1 26013-080452 BOLT, M8X 45 1 1 1
36 1  26979-050052 SCREW, M5X 5 1 1 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.29. CONTROL EQUIPMENT(TRAVEL) (By-aos s (E)-522 2BL0YUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YOOK3452 A (B (©) () () (F)

1 1 17214141340 BOOT 2 2 2 2 2
2 BERE (GEf 2 1 172164-45951  GRIP, DRIVE 11 1 1 1
Fig. CONTROL EQUIPMENT (TRAVEL) 3 1 172164-45961  GRIP, DRIVE 1 1 1 1 1
4 1 17216845101  LEVER ASSY, TRACK 1 1 1 1 1
3 5 2 172141-41370  BUSH 2 2 2 2 2
6 1 17216845121  LEVER ASSY, TRACK 1 01 1 1 1
7 2 17214141370  BUSH 2 2 2 2 2
8 1 172124-46200 O-RING 3 3 3 3 3
9 1 24761020000  NIPPLE, GREASE PT1/8 2 2 2 2 2
10 1 26116-100504  BOLT, M10X 50 PLATED 4 4 4 4 4
1 1 26716-100002  NUT, M10 4 4 4 4 4
12 1 26756-100002  NUT, LOCK M10 2 2 2 2 2
13 1 17216845200  SHAFT ASSY, TRACK 1 1 1 1 1
14 1 26013-100252  BOLT, M10X 25 2 2 2 2 2
15 1 17216546100 PEDALASSY 1 1 1 1 1
16 1 172165-46150 PEDALASSY 1 1 1 1 1
17 1 26013-060302  BOLT, M6X 30 4 4 4 4 4
18 1 172168-45940  ROD 200 2 2 2 2 2
19 1 172122-46590 ELBOW 2 2 2 2 2
20 1 22137-080000 WASHER, 8 2 2 2 2 2
21 1 22417-160160 _ PIN, COTTER 1.6X16 2 2 2 2 2
22 1 26051080002  NUT, M8 4 4 4 4 4
23 1 933110-54100  PIN 2 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.30. CONTROL EQUIPMENT(SWING)

Y00K3452

Fig.a

BURE (217)
CONTROL EQUIPMENT (SWING)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1 1
2 1 172124-46200 O-RING 2 2 2 2 2
3 1 172165-46300  LINK W/BUSH 1 1 1 1
3-1 1 172165-46301 LINK W/BUSH 1 1 1 1 1 N

(A=M/#60623)

(B=M/#60623)

(C=M/#60623)

(D=M/#60623)

5 2 172141-41360 BUSH 2 2 2 2 2
6 1 172165-46350 BRACKET, PEDAL 1 1 1 1 1
7 1 172146-41910 PIN 14-100 1 1 1 1 1
8 1 172168-46800 LINK W/BUSH, SWING 1 1 1 1 1
10 2 172141-41370 BUSH 2 2 2 2 2
11 1 172168-46820 SHAFT ASSY, SWING 1 1 1 1 1
12 1 24311-000210 O-RING, 1AP21.0 2 2 2 2 2
13 1 24761-020000 NIPPLE, GREASE PT1/8 1 1 1 1 1
14 1 24761-050000 NIPPLE, GREASE C 1 1 1 1 1
15 1 26051-080002 NUT, M8 7 7 7 7 7
16 1 26013-100202 BOLT, M10X 20 2 2 2 2 2
17 1 26013-100252 BOLT, M10X 25 2 2 2 2 2
18 1 26116-100202 BOLT, M10X 20 PLATED 1 1 1 1 1
19 1 172068-28490 SPRING 4 4 4 4 4
20 1 172157-45990 BOOT, PEDAL 1 1 1 1 1
21 1 172165-46230 SHAFT, SWING 2 2 2 2 1
22 1 172165-46261 COVER, PEDAL 2 2 2 2 1
23 1 172165-46281 PEDAL ASSY, SWING 1 1 1 1 1
24 1 172165-46340 BOLT 2 2 2 2 2
25 1 22137-080000  WASHER, 8 2 2 2 2 1
26 1 22351-040020 PIN, SPRING 4.0X20 2 2 2 2 1
27 1 26116-080304 BOLT, M8X 30 PLATED 2 2 2 2 2
28 1 26716-080002 NUT, M8 2 2 2 2 2
29 1 26716-080002 NUT, M8 4 4 4 4 4
30 1 172122-46590 ELBOW 3 3 3 3 3
31 1 172168-46840 ROD 240 1 1 1 1 1
32 1 172168-46860 ROD 100 1 1 1 1 1
33 1 172122-47250 BALL 8, LINK 1 1 1 1 1
34 1 22137-080000  WASHER, 8 4 4 4 4 4
35 1 22217-100000  WASHER, SPRING 10 1 1 1 1 1
36 1 22351-040032 PIN, SPRING 4.0X32 1 1 1 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.31. CONTROL EQUIPMENT(BLADE) (B)-nz2.28P(RUP (B-b22.25(.OTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YOO0K 3452 A B () O (E) R
1 1 172165-45100 LEVERASSY, BLADE 1 1

BEE (TL—KN) 2 1 17216545270  LEVER ASSY, BLADE 1 1
Fig. CONTROL EQUIPMENT (BLADE) 3 1 22351-050032  PIN, SPRING 5.0X32 1 1 1 1
4 1 172165-45140  LINK, BLADE 11 1 1
5 1 17216545181  BRACKET ASY 11 1 1
6 2 172141-41360  BUSH 2 2 2 2
7 1 24311-000210  O-RING, 1AP21.0 2 2 2 2
8 1 26013-100202  BOLT, M10X 20 3 3 3 3
9 1 26116-100354  BOLT, M10X 35 PLATED 2 2 2 2
10 1 26716-100002  NUT, M10 2 2 2 2
1 1 17214142950  CABLE, BLADE 1 1 1 1
12 1 172141-42960  JOINT, CABLE 11 1 1
13 1 172168-45140  SUPPORT, CABLE 1 1 1 1
14 1 172142-45670  ROD, SPOOL 1 1 1 1
15 1 172122-46590  ELBOW 11 1 1
16 1 22417-160160  PIN, COTTER 1.6X16 1 1 1 1
17 1 26013-100202  BOLT, M10X 20 2 2 2 2
18 1 26051-080002  NUT, M8 11 1 1
19 1 933110-54100  PIN 11 1 1
20 1 933168-28480  WASHER, 20X9X3.2 11 1 1
21 1 22351-030032  PIN, SPRING 3.0X32 101 1 1
22 1 172164-45970  GRIP, BLADE 11 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.32. CONTROL EQUIPMENT(CUT OFF LEVE)(FRONT MULTI) gg;:ggg_ggggggj;’ gggzggg_gggg;ﬁz ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B (© O E F

1 1 172164-17150  BRACKET, SWITCH 1
3 BREE (hybhATLI-) (20089 ILF) 2 1 172165-45800  LEVER, CUT-OFF 1
Fig CONTROL EQUIPMENT (CUT OFF LE VER) (FRONT MULTD 3 1  172165-45841  LEVER, CUT-OFF 1
4 1 172165-45880  SHAFT 1
— 5 1 172165-45900 BRACKET R ASSY 1
Loy ‘g if ?_X 6 2 172141-41360  BUSH 1
CATION 8 1 17216545930 BRACKET L COMP 1
9 2 172141-41360  BUSH 1
11 1 172165-45970  SPRING 1
12 1 172165-45980  BOLT 10X65 1
13 1 172116-46630  KNOB, LEVER 2
14 1 22137-080000 WASHER, 8 2
15 1 22217-100000 WASHER, SPRING 10 1
16 1 22351-050025  PIN, SPRING 5.0X25 2
17 1 26013-080202  BOLT, M8X 20 2
18 1 26013-100252  BOLT, M10X 25 2
19 1 26716-100002  NUT, M10 4

REFER TC Fig.

N:Old i‘_S>Ne.w Q: Old‘—_> New, R: Oldé» New, S:Old <—_vNew W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.33. CONTROL EQUIPMENT(CUT OFF LEVE,SIDE)(AS)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

YO0K3452
3 BREE (hyhAJL/I=, 1K) (AS)
Fig. CONTROL EQUIPMENT (CUT OFF LEVER, SIDE) (AS)
A H
CANOPY SPEC.

COUNTRY [ JPTASTEX
APPLI -
CATION| — Ol—

Fp AR
CABIN SPEC.

REFER TO Fig.

(5]

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

1 1 172164-17150 BRACKET, SWITCH 1 2

2 1 1D4070-23580 GRIP 1 2

3 1 172124-46200 O-RING 2 4

4 1 172165-47500 ARM ASSY, LOCK 1 2

5 1 172165-47550 BUSH 1 2

6 1 172165-47621 GUIDE ASSY, LOCK 1 1

7 1 172165-47680 LEVER, LOCK 1 1

7-1 1 172165-47681 LEVER, LOCK 1 1 N

(C=M/#60608) (D=M/#60608)

8 1 172165-47801 SPRING, GAS 1 2

9 1 1A1380-56661 SPRING, RETURN 1 2

10 1 22137-080000 WASHER, 8 2 4

11 1 22137-080000 WASHER, 8 2 4

12 1 22272-000070 RING, E-7 1 2

13 1 22351-035040 PIN, SPRING 3.5X40 1 2

14 1 22351-060040 PIN, SPRING 6.0X40 1 2

15 1  22417-200200 PIN, COTTER 2.0X20 2 4

16 1 26013-080202 BOLT, M8X 20 2 4

17 1 26013-100202 BOLT, M10X 20 2 4

18 1 172165-47601 GUIDE ASSY, LOCK 1

19 1 172168-47700 LEVER, LOCK 1
19-1 1 172168-47701 LEVER, LOCK 1 N

(D=M/#60608)

20 1 172165-47970 BAR 1

21 1 22137-080000 WASHER, 8 2

22 1 22417-200200 PIN, COTTER 2.0X20 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.34. CONTROL EQUIPMENT(P.T.O.CONTROL) (By-aos s (E)-522 2BL0YUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YODK3452 A B () DO () (A
1 1 172191-74600 PTO KIT, FRAME END 1 1 1
3 BRZE (PTOOYMO—ML) 2 2 172141-42960  JOINT, CABLE 101 1 1
Fig. CONTROL EQUIPMENT (P.T.0.CONTROL) 3 2 172151-45650  CABLE 1 1 1 1
4 2 172142-45670 ROD, SPOOL 1 1 1 1
5 2 172157-45990 BOOT, PEDAL 1 1 1 1
6 2 172168-46250 SUPPORT, CABLE 1 1 1 1
7 2 172165-46281 PEDAL ASSY, SWING 1 1 1 1
8 2  172165-46340 BOLT 2 2 2 2
9 2 172165-46350 BRACKET, PEDAL 1 1 1 1
10 2 172146-41910 PIN 14-100 1 1 1 1
11 2 172165-46450 LOCK CMP 1 1 1 1
12 2 172165-46480 BOLT 1 1 1 1
13 2 172165-46490 SHIM 5 5 5 5
14 2 172122-46590 ELBOW 1 1 1 1
15 2 172165-46600 LINK, PEDAL 1 1 1 1
16 3 172141-41360 BUSH 2 2 2 2
17 2 172168-46870 BRACKET 1 1 1 1
18 2 22137-080000 WASHER, 8 2 2 2 2
19 2 22351-040032 PIN, SPRING 4.0X32 1 1 1 1
20 2 22417-160160 PIN, COTTER 1.6X16 1 1 1 1
21 2 24311-000210 O-RING, 1AP21.0 2 2 2 2
22 2  24761-050000 NIPPLE, GREASE C 1 1 1 1
23 2 26013-100162 BOLT, M10X 16 2 2 2 2
24 2 26013-100202 BOLT, M10X 20 2 2 2 2
25 2  26013-100202 BOLT, M10X 20 2 2 2 2
26 2  26051-080002 NUT, M8 1 1 1 1
27 2  26116-080304 BOLT, M8X 30 PLATED 2 2 2 2
28 2  26716-080002 NUT, M8 2 2 2 2
29 2  26716-080002 NUT, M8 2 2 2 2
30 2 933110-54100 PIN 1 1 1 1
31 2 933168-28480 WASHER, 20X9X3.2 1 1 1 1
32 2 1C6141-35370 SPRING, LOCK 1 1 1 1
Remarks
(1)OPTIONAL
THIS PART IS INC.FIG 34 & FIG 92. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.35. CONTROL EQUIPMENT(P.T.O.CONTROL)(CONFLUENCE)

Y0OK3482

3 5 BRE (PTOIYNO-L) (AR)
Fig. CONTROL EQUIPMENT (P. T.0.CONTROL) (CONFLUENCE)

PTO%uh (&)

P.T.0.KIT {CONFLUENGE}

(1721688=74620}

Fig.35 REF. Ng.!

inc. Fig.35 REF. No.2 ~ 25

Fig.78 REF. No.1 ~ 25

t Fig.93 REF. No.t ~ 22
1

.41

25

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 172168-74620 PTO KIT, CONFLUENCE 1 1 1
2 2 172141-42960 JOINT, CABLE 1 1 1 1

3 2  172142-45670 ROD, SPOOL 1 1 1 1

4 2 1A1040-45890 WASHER, 10X36X4.5 1 1 1 1

5 2 172312-45930 SPRING, 13X1.2X70 1 1 1 1

6 2 172116-45940 KNOB, LEVER 1 1 1 1

7 2 172168-46100 BRACKET 1 1 1 1

8 2 172168-46160 LINK W/BUSH 1 1 1 1

9 3 172141-41370 BUSH 2 2 2 2

10 2 172168-46190 LEVER 1 1 1 1

11 2 172124-46200 O-RING 2 2 2 2

12 2 172168-46231 CABLE 1 1 1 1

13 2 172122-46590 ELBOW 1 1 1 1

14 2 22217-100000 WASHER, SPRING 10 4 4 4 4

15 2 22351-080020 PIN, SPRING 8.0X20 1 1 1 1

16 2 22417-160160 PIN, COTTER 1.6X16 1 1 1 1

17 2 24761-050000 NIPPLE, GREASE C 1 1 1 1

18 2 26051-080002 NUT, M8 1 1 1 1

19 2 26116-100202 BOLT, M10X 20 PLATED 3 3 3 3

20 2 26116-100602 BOLT, M10X 60 PLATED 1 1 1 1

21 2 933110-54100 PIN 1 1 1 1

22 2 933168-28480 WASHER, 20X9X3.2 1 1 1 1

23 2 172165-62810 GROMMET, 10 1 1

24 2 172168-63200 PANEL ASSY 1 1

25 2 172168-03301 LABEL, SELECT 1 1 1 1

Remarks
(1)OPTIONAL
THIS PART IS INC.FIG 35,78 & 93.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg " 36 " FRAM E & TU R N I N G BEAR | N G EB;:BZZ-ZBPER;\]P EE;ZBZZ-ZB(L(O')I'US ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Yo0K3452 A) B © O E @
1 1 172141-37501  PLATE ASSY, SHOE 4 4 4 4
3 6 2L—L&EERTPY 2 1 26013-100302  BOLT, M10X 30 g8 8 8 8
Fig FRAME & TURNING BEARING 3 1 17214150103 FRAME ASSY, LOWER 1 01 1 1
4 1 17214150750 COVER, MOTOR 2 2 2 2
5 1 172141-50761-1 COVER 101 1 1
51 1 172141-50762-1 COVER 101 1 1 N
(A=M/#60633) (B=M/#60633) (C=M/#60633) (D=M/#60633)
6 1 17214150890 GROMMET 2 2 2 2
7 1 22217-100000 WASHER, SPRING 10 6 6 6 6
8 1 22217-120000 WASHER, SPRING 12 4 4 4 4
9 1 26116-100202  BOLT, M10X 20 PLATED 6 6 6 6
10 1 26116-120252  BOLT, M12X 25 PLATED 4 4 4 4
11 1 172730-05250  WASHER 12 12 12 12
12 1 17214150901 GUARD, SHOE 4 4 4 4
13 1 26013-120452  BOLT, M12X 45 2 12 12 12
14 1 172730-05250 WASHER 9 9 9 9
15 1 17213137170  BOLT M12X 30 7 7 7 7
16 1 17216853300 WEIGHT, COUNTER 101 1 1
17 1 17217153310  WEIGHT, CENTER 1 1 1 1
18 1 17217153340  WEIGHT, SIDE 101 1 1
19 1 17214153350 GROMMET, 26 6 6 6 6
20 1 17216853350  WEIGHT, COUNTER 1 01 1 1
21 1 17217153350  WEIGHT, SIDE 101 1 1
22 1 17216853450  BOLT 12X70 2 2 2 2
23 1 22217-120000  WASHER, SPRING 12 1 11 1 1
24 1 26116-120552  BOLT, M12X 55 PLATED 2 2 2 2
25 1 172171-54102-4 FRAME ASSY, TURNING 11
25A 1 17217154102 FRAME ASSY, TURNING 11
26 2 17217154750  BUSH 50X65 2 2 2 2
27 2 172165-81760  SEAL, DUST 50X60X4 2 2 2 2
28 1 24761-040000  NIPPLE, GREASE B 1 1 1 1
29 1 194940-24350  PIN, 10X28 4 4 4 4
30 1 17214157601  BEARING, SWING 101 1 1
31 2 17214157610  SEAL SET 1 1 1 1
32 3 172141-57620  SEAL 101 1 1
33 3 172141-57630  SEAL 101 1 1
34 1 17214157650  BOLT M12X 55 PLATED 38 38 38 38

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.37. FRAME & TURNING BEARING(LOTUS ROOT SPEC.) Ay A ) a2 orUs ROOT)
(C)=B22-2BC(R)AS F=
No. Lev. Parts No. Description Qty I R
Y00K3452 A ® © O E @

1 1 172141-50762-1 COVER 1
3 7 TU—L&EEXPUY (LYAVHE) 2 1 17214150890 GROMMET 2
Fig. FRAME & TURNING BEARING (LOTUS ROOT SPEC.) 3 1 22217-100000  WASHER, SPRING 10 8
4 1 22217-120000  WASHER, SPRING 12 4
5 1 26116-100202  BOLT, M10X 20 PLATED 8
6 1 26116120252 BOLT, M12X 25 PLATED 4
7 1 17273005250  WASHER 9
8 1 17213137170  BOLT M12X 30 7
9 1 17216853300  WEIGHT, COUNTER 1
10 1 17217153340  WEIGHT, SIDE 1
11 1 17214153350 GROMMET, 26 6
12 1 17216853350  WEIGHT, COUNTER 1
13 1 17217153350  WEIGHT, SIDE 1
14 1 17216853450  BOLT 12X70 2
15 1  22217-120000 WASHER, SPRING 12 1
16 1 26116-120552  BOLT, M12X 55 PLATED 1
17 1 24761-040000 NIPPLE, GREASE B 1
18 1  194940-24350  PIN, 10X28 4
10 1 17214157601  BEARING, SWING 1
20 2 17214157610  SEAL SET 1
21 3 17214157620  SEAL 1
22 3 17214157630  SEAL 1
23 1 17214157650  BOLT M12X 55 PLATED 38
24 1 17245250100 FRAME 1
25 1 17214861100  COVER, TRAVEL 1
26 1 17217253310  WEIGHT ASSY, CENTER 1
27 1 17245254100  FRAME ASSY, TURNING 1
28 2 17216854750  BUSH 60X70 2
20 2 17216854760  SEAL, DUST 2
30 1 17245254250  STOPPER 1
31 1 22137-120000 WASHER, 12 2
32 1 22217-120000 WASHER, SPRING 12 2
33 1 26116120252 BOLT, M12X 25 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502
Fig.38. FRAME COVER(CABIN) (=822 28C(RIP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00£3452 A (B) () O (B ¢
1 1 172732-11510 GROMMET 1 1 1
3 8 TL—LH/I— (+PY) 2 1 172165-61190-4 COVER 1 1
Fig. FRAME COVER (CABIN) 2A 1 172165-61190-3 COVER 1
3 1 172171-61300-4 COVER 1 1
3A 1 172171-61300 COVERASSY 1
4 1 172168-61350-4 COVER, LAMP 1 1
4A 1 172168-61350  COVER, LAMP 1
5 1 172165-61450-4 COVERASSY 1 1
5A 1 172165-61450-3 COVERASSY 1
6 1 172168-61500-4 PLATE 1 1
6A 1 172168-61500  PLATE 1
7 1 172168-61510-4 PLATE 1 1
7A 1 172168-61510  PLATE 1
8 1 172171-61520-4 PLATE 1
8A 1 17217161520  PLATE 1
9 1 172171-61530-4 PLATE ASSY 1
9A 1 172171-61530  PLATE ASSY 1
n 10 1 172428-61550  PLATE 1 1 1
24— | . 11 1 172171-61550-4 PLATE 1 1
30—8 REFER o Fig. 4T 1A 1 172171-61550  PLATE 1
P 12 1 172168-61560-4 PLATE 1 1
12A 1 172168-61560  PLATE 1
13 1 172165-61650 COVER 1 1 1
14 1 172165-61701  COVER, LINK 1 1 1
15 1 17216561720  RUBBER 1 1 1
16 1 172165-61740-4 COVER 1 1
16A 1 172165-61740-3 COVER 1
17 1 172165-61780-4 BRACKETASSY 1 1
17A 1  172165-61780-3 BRACKET 1
18 1 172186-81930  PLUG 5 5 5
19 1 172519-63240  BOLT 4 4 4
20 1 172519-63240  BOLT 4 4 4
21 1 172519-63240  BOLT 1 1 1
22 1 22137-100000 WASHER, 10 5 5 5
o 23 1 22137-100000  WASHER, 10 9 9 9
&—2 a\ 24 1 22217-100000 WASHER, SPRING 10 25 25 25
30— &30 Rﬂa—«u 25 1 22217-100000  WASHER, SPRING 10 2 2 2
Coovam 3 30 26 1 22217-140000  WASHER, SPRING 14 2 2 2
LOTUS ROOT SPEC. 34 27 1 26013-080162  BOLT, M8X 16 2 2 2
28 1 26013-100352  BOLT, M10X 35 5 5 5
29 1 26116-100162  BOLT, M10X 16 PLATED 2 2 2
30 1 26116-100202  BOLT, M10X 20 PLATED 25 25 16
31 1  26116-140352  BOLT, M14X 35 PLATED 2 2 2
32 1 26367-100002  NUT, M10 4 4 4
33 1 172452-61520  COVER 1
34 1 172452-61530 COVER 1
35 1 26116-100302  BOLT, M10X 30 PLATED 9

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.39. FRAME COVER(CANOPY) A O nas s DS ROOT
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00X3452 A B () DO () (A
1 1 19414504810 WASHER 3 3
JU—LhBi = (v /F) 2 1 172165-61190-4 COVER 1
FRAME COVER (CANOPY) 2A 1 172165-61190-3 COVER 1
SEE 3 1 172168-61350-4 COVER, LAMP 1
AS SPEC. 3A 1 172168-61350 COVER, LAMP 1
4 1 172171-61400-4 COVER ASSY 1
31 4A 1 17217161400 COVER ASSY 1
5 1 172165-61450-4 COVER ASSY 1
5A 1 172165-61450-3 COVER ASSY 1
6 1 172168-61500-4 PLATE 1
6A 1 172168-61500  PLATE 1
7 1 172168-61510-4 PLATE 1
7A 1 17216861510  PLATE 1
8 1 172171-61520-4 PLATE 1
8A 1 17217161520  PLATE 1
9 1 172171-61530-4 PLATE ASSY 1
9A 1 172171-61530  PLATE ASSY 1
10 1 172428-61550  PLATE 1 1
1 1 172171-61550-4 PLATE 1
1A 1 17217161550  PLATE 1
12 1 172168-61560-4 PLATE 1
12A 1 17216861560 PLATE 1
13 1 172165-61600 COVER 1
14 1 17216561701  COVER, LINK 1 1
15 1 17216561720 RUBBER 1 1
16 1 172186-81930  PLUG 6 6
17 1 172165-61100-4 COVER 1
18 1 172519-63240 BOLT 4 4
19 1 172519-63240 BOLT 4 4
20 1 22137-100000 WASHER, 10 9 9
21 1 22137-100000 WASHER, 10 9 9
22 1 22217-100000 WASHER, SPRING 10 25 25
23 1 22217-100000 WASHER, SPRING 10 2 2
24 1 26013-080162  BOLT, M8X 16 2 2
25 1 26013-100352  BOLT, M10X 35 9 9
26 1 26116-100162  BOLT, M10X 16 PLATED 2 2
27 1 26116-100202  BOLT, M10X 20 PLATED 25 25
28 1 26367-100002  NUT, M10 4 4
29 1 172732-11510 GROMMET 1
30 1 17216561650 COVER 1 1
31 1 172165-61820-3 COVER 1 1

Remarks
(1)AUSTRALIA SPEC.

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34502

; A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg 40. STEP EB;:BZZ-ZBPER;JP EE;:BZZ-ZB(L(O')I'US ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YOOK3452 (A) B) (©) O (B) (A
1 1 172165-62100 STEP 1 1 1 1 1
. 4 0 ATu7 2 1 172171-62100-4 STEP 11 1
Fig. STEP 3 1 172428-62200  STEP 11 1
4 1 172168-62201 MAT, FLOOR 1 1 1 1 1
ASHE 5 1 17216562800 GROMMET 11 1 1 1
6 1 172165-62810 GROMMET, 10 2 2 2
7 1 22217-100000 WASHER, SPRING 10 9 9 9 9 9
8 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4
9 1 22217-100000 WASHER, SPRING 10 7 7 7 7 7
10 1 22417-320200 PIN, COTTER 3.2X20 1 1 2 2 1
11 1 26116-100202 BOLT, M10X 20 PLATED 9 9 9 9 9
12 1 26116-100202 BOLT, M10X 20 PLATED 4 4 4 4 4
13 1 26116-100202 BOLT, M10X 20 PLATED 7 7 7 7 7
14 1 26647-100152 BOLT, WING M10X15 1 1 2 2 1
15 1 172122-17190 CLIP, TREE 5 5
16 1 172122-17190 CLIP, TREE 4 4
17 1 172157-54850 GROMMET, 18 1 1
18 1 172151-62240 GROMMET 2 2
19 1 172165-68250 PLUG,RUBBER 1 1
20 1 172165-62300 STEP 1 1 1 1 1
21 1 172165-62830 GROMMET 1 1 1
22 1 26013-100202 BOLT, M10X 20 3 3 3 3 3
23 1 172116-46630 KNOB, LEVER 1 1 1 1 1
24 1 172171-58800 PIN, LOCK 1 1 1 1 1
25 1 172171-62150 STEP ASSY 1 1 1
26 1 172165-62600 STEP 1 1 1
26-1 1 172428-62600 STEP 1 1 S 1
(C=M/#60608) (D=M/#60608)
27 1 172165-62630 RUBBER 90,EDGE 1 1 1
Remarks Yes No Yes No
(1)AUSTRALIA SPEC. N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.41. SEAT & SEAT MOUNT

Y00K3452

0

i 41 IR &Y=NYOUN
Fig. SEAT & SEAT MOUNT

BHUNo. 13k RHEULNo. 1447528%82E7.
13inc. 14 ~ 28

14

COUNTRY ] P TASTEX
APPLT -
CATION O|— 0

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172212-61230 FASTENER, DIAL 1 1 1
2 1 172168-64201 MOUNT ASSY, SEAT 1 1 1
3 1 172165-64601 COVER ASSY, MOUNT 1 1 1
4 1 172165-64691 PLATE ASSY, SEAT 1 1 1
5 1 172165-64770 NUT, CAP M8 2 2 2
6 1 22217-080000 WASHER, SPRING 8 4 4 4
7 1 26013-100202 BOLT, M10X 20 4 4 4
8 1 26013-100202 BOLT, M10X 20 4 4 4
9 1 26577-050122 SCREW, M5X12 2 2 2
10 1 26716-050002 NUT, M5 2 2 2
11 1 26716-080002 NUT, M8 4 4 4
12 1 933110-58500 GROMMET, 50 1 1 1
13 1 172162-64200 SEAT ASSY, OPERATOR 1 1 1
14 2 172162-64210 CUSHION ASSY 1 1 1
15 2  172162-64220 CHSHION ASSY, BACK 1 1 1
16 2 172162-64230 CHSHION ASSY, BACK 1 1 1
17 2 172162-64240 PANEL,BACK 1 1 1
18 3 172162-64320 TRIM 1 1 1
19 3 172162-64330 RUBBER B,EDGE 1 1 1
20 2 172162-64250 BRACKET L,SIDE 1 1 1
21 2 172162-64260 BRACKET R,SIDE 1 1 1
22 2 172162-64270 ADJUSTER 1 1 1
23 2 172162-64280 ADJUSTER 1 1 1
26 2 172162-64310 SCREW, M5X10 3 3 3
27 2  26013-080202 BOLT, M8X 20 8 8 8
28 2 26022-080162 SCREW, M8X16 4 4 4
29 1 22137-080000 WASHER, 8 6 6 6
30 1 22217-080000 WASHER, SPRING 8 4 4 4
31 1 26716-080002 NUT, M8 2 2 2
32 1 172111-16890 GROMMET, 9 3 3 3
33 1 172312-17260 GROMMET 1 1 1
34 1 172165-63201 PANEL ASSY 1 1 1
35 1 172519-63240 BOLT 10 10 10
36 1 172165-63250 PANEL ASSY 1 1 1
37 1 172165-63280 COVER, PANEL 1 1 1
38 1 172165-63660 CAP 1 1 1

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
Flg.42. SEAT MOU NT(AS) (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B () DO () (A
1 1 194300-21460 CAP, RUBBER 25 1 1
4 2 vk (AS) 2 1 172168-63100  PANEL ASSY 101
Fig. SEAT MOUN}' {AS) 3 1 172519-63240 BOLT 16 16
4 1 17216563600 COVER, PANEL 1 1
. 5 1 17216563620 COVER, PANEL 101
; 5 SR IETESTES 6 1 172165-63650 PLUG, HOLE 3 3
\Q\u T B oy 7 1 17216563660 CAP 1 1
8 CATION 8 1 172165-63700  PANELASSY 1 1
9 1 22137-040000 WASHER, 4 4 4
10 1 26716-040002  NUT, M4 4 4
11 1 172165-64301  MOUNT ASSY, SEAT 1 1
111 1 172165-64302  MOUNT ASSY, SEAT 11 N

REFER 7O Fig. (C=M/#60582) (D=M/#60582)

12 1 172165-64360  MOUNT ASSY 1 1
13 1 172165-64390  MOUNT 1 1
14 1 26013-080202  BOLT, M8X 20 4 4
15 1 26013-080552  BOLT, M8X 55 4 4
16 1 26013-100202  BOLT, M10X 20 4 4
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

. (A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
Flg 43. BONNET (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R

®wW B € O E @

Y00K3452

1 1 19414504810 WASHER 4 4 4 4 4
X 2 1 19414504810 WASHER 6 6 6 6 6
Fig 4 3 7BKO’KJ ﬁEJT '\ 3 1 194145-04810 WASHER 4 4 4 4 4
: 4 1 172171-65100-4 BONNET ASSY 1 1 1
4A 1 172171-65100-2 BONNET ASSY 1 1
@—/41 6 2 172171-65780 RUBBER, SEAL 1 1 1 1 1
- —) 40\@ 7 2 172168-65790 RUBBER, SEAL 1 1 1 1 1
=== | J—-- 8 2 172171-65820 RUBBER, SEAL 1 1 1 1 1
9 2 172171-65850 RUBBER, SEAL 1 1 1 1 1
10 1 172168-65200  PIPE, EXTENSION 1 1 1 1 1
11 1 172168-65260  SPRING, GAS 1 1 1 1 1
12 1 172734-65260  PIN, BONNET LEVER 1 1 1 1 1
13 1 172734-65270  SPRING, CATCH 1 1 1 1 1
14 1 172171-65300-4 BONNET ASSY 1 1 1
14A 1 172171-65300-2 BONNET ASSY 11
16 2 172168-65760 RUBBER, SEAL 1 1 1
17 1 172124-65450  LEVERASSY, LOCK 1 1 1
18 1 172171-65451-4 BONNET ASSY 11 1
18A 1 172171-65451  BONNET ASSY, W/PAD 1 1
49 20 2 172168-65750  RUBBER, SEAL 1 1 1 1 1
21 1 172126-65460 HOOK ASSY, KEY 1 1 1 1 1
22 1 172124-65480 CATCHER 1 1 1 1 1
23 1 172124-65490  PLATE,CATCH 1 1 1 1 1
24 1 172126-65500  KEY ASSY, CYLINDER 1 1 1 1 1
25 2 17212665571  WASHER LOCK 1 1 1 1 1
26 2 26347-100002  NUT, M10 1 1 1 1 1
27 1 172171-65601-4 DUCT ASSY 1 1 1 1 1
28 1 172171-65650-4 BRACKETASSY 1 1 1 1 1
29 1 172168-65740  SEAL 1 1 1 1 1
30 1  172171-65830 RUBBER, SEAL 1 1 1 1 1
31 1 22137-080000 WASHER, 8 2 2 2 2 2
32 1 22137-100000 WASHER, 10 2 2 2 2 2
33 1 22137-100000 WASHER, 10 3 3 3 3 3
34 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
35 1 22217-080000 WASHER, SPRING 8 3 3 3 3 3
36 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
37 1 22217-100000 WASHER, SPRING 10 3 3 3 3 3
38 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2
39 1 22417-200200  PIN, COTTER 2.0X20 2 2 2 2 2
40 1 26013-100252  BOLT, M10X 25 4 4 4 4 4
a1 1 26013-100252  BOLT, M10X 25 6 6 6 6 6
42 1 26013-100252  BOLT, M10X 25 4 4 4 4 4
43 1 26013-120352  BOLT, M12X 35 5 5 5 5 5
a4 1 26116-080162  BOLT, M8X 16 PLATED 3 3 3 3 3
45 1  26116-080202  BOLT, M8X 20 PLATED 2 2 2 2 2
46 1 26116-100202  BOLT, M10X 20 PLATED 2 2 2 2 2
47 1 26116-100202  BOLT, M10X 20 PLATED 3 3 3 3 3
48 1 933152-02900 WASHER 2 2 2 2 2
49 1 933110-00301  KEYASSY 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .44. CABIN Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F=
No. Lev. Parts No. Description Qty I R
vooradsz W ® © © & @
1 1 772165-68401-4 CABIN ASSY 1 1
4 4 FoPY 2 2 194080-01121  KNOB 4 4
Fig. CABIN 3 2 172725-23050  SPRING, RETURN 1 1
4 2 194150-24270  CAP, SCREW 13.0 2 2
BHUNo. 11, BHUNoO. 24511 6RABEY, {coNTRY[JPTASTEX] 5 2 194145-04810 WASHER 3 3
Tinc.2 ~ 1186 (EloNo. [44]45]44] 6 2 172137-46210 SCREW 2 2
7 2 10427347910  KNOB, LEVER 1 1
8 2 17214153350 GROMMET, 26 1 1
9 2 194310-61610 GROMMET, 9 1 1
10 2 172165-67100 FRAME UNLASSY,GLASS 1 1
1 2 172165-67170  FRAME UNR ASSY,GLASS 1 1
12 2 172165-67240  SPRING 4 4
13 2 17216567250  SPRING 2 2
14 2 172165-67350  SEAL 1 1
15 2 22217-080000 WASHER, SPRING 8 3 3
16 2 17216567370  TRIM 1 1
17 2 172137-68120  PIN 2 2
18 2 172165-68400-4 CABIN ASSY 1 1
19 2 172162-69050 LOCK ASSY 1 1
20 2 172162-69070  HANGER, COAT 1
20-1 2 172162-69071  HANGER, COAT 1 1 s
(A=M/#60568)
21 2 172165-69090 COVER 1 1
22 2 172165-69170  TRIM, ROOF 1 1
23 2 17216569180  COLLAR, GLASS 2 2
24 2 172165-69200 STOPPER 2 2
25 2 17214168270  CLIP, TREE 4 4
26 2 172165-69220  STOPPER 1 1
27 2 172165-69230  STOPPER 1 1
28 2 172165-69240 COVER 1 1
29 2  172165-69250 COVER 1 1
30 2 172165-69260 LEVER 1 1
31 3 172141-41360 BUSH 1 1
33 2 172165-69290  BRACKET 1 1
34 2 172165-69320  FRAME UPL,GLASS 1 1
35 2 172165-69410  FRAME 1 1
36 2 172165-69500  ROLLER 35 4 4
37 2 172165-69510 ROLLER 4 4
38 2 172165-67480  CLIP 1
38-1 2 172176-68210 CLIP, TREE 1 1 N
(A=FROM 1ST)
39 2 172165-69530  SPACER 6 6
40 2 172165-69540  FINISHER 1 1
41 2 172165-69550  SHAFT, ROLLER 4 4
42 2 172165-69560  SHAFT, ROLLER 2 2
43 2  172165-69570  SHAFT, ROLLER 2 2
44 2 172165-69581  GLASS 1 1
45 2 172165-69590  GLASS 1 1
46 2 172165-69600  ACRYL 1 1
47 2 172165-69610  GLASS 1 1
48 2 172165-69620  GLASS 1 1

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.44. CABIN

YooK3452

) 44 FrEy
Fig. CABIN
SHUNo. 11, RHULNo. 2/B1 1 68ABEY.
linc.2 ~ 1186

fcountaYTJPTASTEX]
{Fig8c. {44]45]| 44|

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS

(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R

A B € ©O E ¢
49 2 172165-69630 GLASS 1 1
50 2 172137-69651 COLLAR, GLASS 10 10
51 2  172165-69661 SEAL, ROOF 1 1
52 2 172165-69671 SEAL 1 1
53 2 172165-69681 SEAL, CABIN 1 1
54 2 172165-69691 SEAL, CABIN 1 1
55 2 172165-69720 SEAL, DOOR 1 1
56 2 172165-69731 SEAL 1 1
57 2 172165-69740 RUBBER, STOPPER 1 1
58 2 172162-69750 HANDLE 1 1
59 2 172165-69750 RUBBER 1 1
60 2  172165-69760 RUBBER, STOPPER 1 1
61 2 172165-69770 RUBBER 1 1
62 2 172165-69780 CUSHION, RUBBER 1 1
63 2 172165-69790 CUSHION, RUBBER 1 1
64 2 172165-69800 CUSHION, RUBBER 2 2
65 2 172165-69811 RUBBER 5 5
66 2  172165-69830 SEAL 1 1
67 2 172137-69840 SCREW 10 10
68 2 172165-69840 PACKING 1 1
69 2 172165-69850 PACKING 1 1
70 2 172165-69860 PACKING 1 1
71 2 172165-69870 PACKING 1 1
72 2 172165-69890 LATCH L ASSY 2 2
73 2 172165-69960 LATCH R ASSY 2 2
74 2 172165-69980 GUARD 4 4
75 2  26577-080122 SCREW, M8X12 2 2
76 2 22137-060000 WASHER, 6 9 9
7 2 22137-080000 WASHER, 8 4 4
78 2 22137-100000 WASHER, 10 8 8
79 2 22137-100000 WASHER, 10 7 7
80 2 22137-100000 WASHER, 10 8 8
81 2 22137-140000 WASHER, 14 1 1
82 2 22157-060000 WASHER, 6 2 2
83 2 22157-080000 WASHER, 8 10 10
84 2 172165-67380 SHIM 2 2
85 2 22217-100000 WASHER, SPRING 10 2 2
86 2 22217-100000 WASHER, SPRING 10 3 3
87 2 22217-140000 WASHER, SPRING 14 2 2
88 2 22417-400250 PIN, COTTER 4.0X25 1 1
89 2 22867-300080 SCREW, 3X 8 2 2
90 2 26013-080162 BOLT, M8X 16 4 4
91 2 26013-080252 BOLT, M8X 25 4 4
92 2 26013-080302 BOLT, M8X 30 4 4
93 2 26013-100162 BOLT, M10X 16 5 5
94 2 26013-100202 BOLT, M10X 20 8 8
95 2 26013-100252 BOLT, M10X 25 7 7
96 2 26116-060122 BOLT, M6X 12 PLATED 8 8
97 2  26116-101002 BOLT, M10X100 PLATED 3 3
98 2 26450-080202 BOLT, M8X 20 8 8
99 2  26716-100002 NUT, M10 2 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Fig.44. CABIN Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F=
No. Lev. Parts No. Description Qty I R
voskses W ® © 0 6 @
100 2 26757-080002  NUT, LOCK M8 3 3
4 4 FPPY 101 2 26757-140002  NUT, LOCK M14 2 2
Fig. CABIN 102 2 172162-69060  STRIKER 1 1
103 2 17216567500  SEAL 1 1
BHUNo. 16, BHUNO. 2451 1 6RaBET. {countRY[ JPTASTEX] 104 2 172151-62240 GROMMET 4 4
Tinc.2 ~ 1186 (EloNo. [44]45]44] 105 2 172165-69490  PLATE 1 1
106 2 22137-100000  WASHER, 10 2 2
107 2 26013-100202  BOLT, M10X 20 2 2
108 2 172165-69990  SHIM 2 2
109 2 17216569521  SUSH ASSY 1 1
110 3 172165-67811  GLASS 1 1
111 3 17216567821  GLASS 1 1
112 3 172165-67850  CHANNEL 1 1
113 3 172165-67860  STRIP, WEATHER 1 1
114 3 172162-69970 LOCK ASSY 2 2
115 2 172165-68280 COLLAR, GLASS 1 1
116 2 93317117770  SHIM SET 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.45. CABIN(AS)

YOO0K3452

FvE> (AS)
Fig.45 CABIN (AS)

aHUNo. 1. BHUNo. 24511688357,
tinc.2 ~ 118

[COUNTRY U

[Fig.No. {4

BIA
ila

S
5

EX
44

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 772165-68411 CABIN ASSY 1
2 2 194080-01121 KNOB 4
3 2 172725-23050 SPRING, RETURN 1
4 2 194150-24270 CAP, SCREW 13.0 2
5 2 194145-04810 WASHER 3
6 2 172137-46210 SCREW 2
7 2 194273-47910 KNOB, LEVER 1
8 2 172141-53350 GROMMET, 26 1
9 2 194310-61610 GROMMET, 9 1
10 2 172165-67100 FRAME UNL ASSY,GLASS 1
11 2 172165-67170 FRAME UNR ASSY,GLASS 1
12 2 172165-67240 SPRING 4
13 2 172165-67250 SPRING 2
14 2 172165-67350 SEAL 1
15 2  22217-080000 WASHER, SPRING 8 3
16 2 172165-67370 TRIM 1
17 2 172137-68120 PIN 2
18 2  172165-67400 CABIN ASSY 1
19 2 172162-69050 LOCK ASSY 1
20 2 172162-69070 HANGER, COAT 1
20-1 2  172162-69071 HANGER, COAT 1 S
(C=M/#60568)
21 2 172165-69090 COVER 1
22 2  172165-69170 TRIM, ROOF 1
23 2 172165-69180 COLLAR, GLASS 2
24 2 172165-69200 STOPPER 2
25 2 172141-68270 CLIP, TREE 4
26 2 172165-69220 STOPPER 1
27 2 172165-69230 STOPPER 1
28 2 172165-69240 COVER 1
29 2 172165-69250 COVER 1
30 2 172165-69260 LEVER 1
31 3 172141-41360 BUSH 1
33 2 172165-69290 BRACKET 1
34 2 172165-69320 FRAME UPL,GLASS 1
35 2 172165-69410 FRAME 1
36 2 172165-69500 ROLLER 35 4
37 2 172165-69510 ROLLER 4
38 2 172165-67480 CLIP 1
38-1 2 172176-68210 CLIP, TREE 1 N
(C=FROM 1ST)
39 2 172165-69530 SPACER 6
40 2 172165-69540 FINISHER 1
41 2 172165-69550 SHAFT, ROLLER 4
42 2  172165-69560 SHAFT, ROLLER 2
43 2 172165-69570 SHAFT, ROLLER 2
44 2 172165-69581 GLASS 1
45 2 172165-69590 GLASS 1
46 2 172165-69600 ACRYL 1
47 2 172165-69610 GLASS 1
48 2  172165-69620 GLASS 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.45. CABIN(AS)

YOO0K3452

FvE> (AS)
Fig.45 CABIN (AS)

aHUNo. 1. BHUNo. 24511688357,
tinc.2 ~ 118

[COUNTRY U

[Fig.No. {4

BIA
ila

S
5

EX
44

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
49 2 172165-69630 GLASS 1
50 2 172137-69651 COLLAR, GLASS 10
51 2  172165-69661 SEAL, ROOF 1
52 2 172165-69671 SEAL 1
53 2 172165-69681 SEAL, CABIN 1
54 2 172165-69691 SEAL, CABIN 1
55 2 172165-69720 SEAL, DOOR 1
56 2 172165-69731 SEAL 1
57 2 172165-69740 RUBBER, STOPPER 1
58 2 172162-69750 HANDLE 1
59 2 172165-69750 RUBBER 1
60 2  172165-69760 RUBBER, STOPPER 1
61 2 172165-69770 RUBBER 1
62 2 172165-69780 CUSHION, RUBBER 1
63 2 172165-69790 CUSHION, RUBBER 1
64 2 172165-69800 CUSHION, RUBBER 2
65 2 172165-69811 RUBBER 3
66 2  172165-69830 SEAL 1
67 2 172137-69840 SCREW 10
68 2 172165-69840 PACKING 1
69 2 172165-69850 PACKING 1
70 2 172165-69860 PACKING 1
71 2 172165-69870 PACKING 1
72 2 172165-69890 LATCH L ASSY 2
73 2 172165-69960 LATCH R ASSY 2
74 2 172165-69980 GUARD 4
75 2  26577-080122 SCREW, M8X12 2
76 2 22137-060000 WASHER, 6 9
7 2 22137-080000 WASHER, 8 4
78 2 22137-100000 WASHER, 10 8
79 2 22137-100000 WASHER, 10 7
80 2 22137-100000 WASHER, 10 8
81 2 22137-140000 WASHER, 14 1
82 2 22157-060000 WASHER, 6 2
83 2 22157-080000 WASHER, 8 10
84 2 172165-67380 SHIM 2
85 2 22217-100000 WASHER, SPRING 10 2
86 2 22217-100000 WASHER, SPRING 10 3
87 2 22217-140000 WASHER, SPRING 14 2
88 2 22417-400250 PIN, COTTER 4.0X25 1
89 2 22867-300080 SCREW, 3X 8 2
90 2 26013-080162 BOLT, M8X 16 4
91 2 26013-080252 BOLT, M8X 25 4
92 2 26013-080302 BOLT, M8X 30 4
93 2 26013-100162 BOLT, M10X 16 5
94 2 26013-100202 BOLT, M10X 20 8
95 2 26013-100252 BOLT, M10X 25 7
96 2 26116-060122 BOLT, M6X 12 PLATED 8
97 2  26116-101002 BOLT, M10X100 PLATED 3
98 2 26450-080202 BOLT, M8X 20 8
99 2  26716-100002 NUT, M10 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.45. CABIN(AS)

YOO0K3452

Fvtr (AS)
Fi9.45 CABIN (AS)
aHUNo. 1. BHUNo. 24511688357,

tinc.2 ~ 118

[COUNTRY U

[Fig.No. {4

BIA
ila

S
5

EX
44

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=

No. Lev. Parts No. Description Qty I R

A B € ©O E ¢

100 2 26757-080002 NUT, LOCK M8 3

101 2 26757-140002 NUT, LOCK M14 2

102 2 172162-69060 STRIKER 1

103 2 172165-69490 PLATE 1

104 2 22137-100000 WASHER, 10 2

105 2 26013-100202 BOLT, M10X 20 2

106 2 172165-69521 SUSH ASSY 1

107 3 172165-67811 GLASS 1

108 3  172165-67821 GLASS 1

109 3 172165-67850 CHANNEL 1

110 3 172165-67860 STRIP, WEATHER 1

111 3  172162-69970 LOCK ASSY 2

112 2 172151-62240 GROMMET 4

113 2 172165-67500 SEAL 1

114 2 172165-69990 SHIM 2

115 2 172165-68280 COLLAR, GLASS 1

116 2 933171-17770 SHIM SET 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .46. CABIN DOOR Esgzszz-zspgRgJP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
YO0K 3452 No.  Lewv. Parts No. Description w ® (C)Q t)(D) © ® I R
. 1 1 772165-69000-2 DOOR ASSY 1 1
el 4 6 FEURNY 1A 1 772165-96010 DOOR ASSY 1
ig. CABIN DOOR 2 2 172165-69000-2 DOOR ASSY 1 1 1
3 3 172137-69410-2 HINGE 2 2 2
5 4 172137-66650-2 HINGE 2 2 2
6 4 172122-69390  HINGE 2 2 2
7 2 26757-100002  NUT, LOCK M10 2 2 2
8 2 172165-69141 COVER, DOOR 1 1 1
9 2 172165-69190 RUBBER, STOPPER 2 2 2
REFER TO Fig. 44, 45 10 2 172162-69460  KEY ASSY, CYLINDER 1 1 1
11 2 17216269480 LOCKASSY 1 1 1
12 2 172162-69490  PIN 1 1 1
13 2 172162-69500  SPRING 1 1 1
14 2 17216269510  HANDLE ASSY 1 1 1
15 2 172162-69520 COVER 1 1 1
16 2 172162-69530 ROD ASSY 1 1 1
17 2 172162-69541  HANDLE, OUTER 1 1 1
18 2 172162-69550 HOOK 1 1 1
19 2 172122-69620  KNOB, DOOR 1 1 1
RHUNo, 12 BHUNo. 20635883 %7. 20 2 17216569640  GLASS, DOOR 1 1 1
linc.2 ~ 3% 21 2 172165-69650  GLASS, DOOR 1 1 1
22 2 172165-69701  SEAL, DOOR 1 1 1
23 2 17216569711  SEAL 1 1 1
24 2 17216563650 PLUG, HOLE 5 5 5
25 2 22137-100000 WASHER, 10 4 4 4
26 2 22217-050000 WASHER, SPRING 5 8 8 8
27 2 22217-060000 WASHER, SPRING 6 8 8 8
28 2 26013-100252  BOLT, M10X 25 4 4 4
29 2 26557-060102  SCREW, M6X10 2 2 2
30 2 26557-060162 SCREW M 6X 16 7 7 7
31 2 26559-050162 SCREW, M5X16 3 3 3
32 2 26559-050202  SCREW, M5X20 4 4 4
31 33 2 22217-100000 WASHER, SPRING 10 2 2 2
34 2 26716-100002  NUT, M10 4 4 4
35 2 22137-050000 WASHER, 5 8 8 8
35A 2 172162-69590  PLATE, LOCK 1 1
(A=M/#60526)
358 2 26013-080202  BOLT, M8X 20 1 1
i{!lGU EEASJE AL (A=M/#60526)
35C 2 26716-080002  NUT, M8 1 1 w
(A=M/#60526)
36 1 933110-00301  KEY ASSY 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg-47- CANOPY Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F)=
ipti 't
Y00K3452 No. Lev. Parts No. Description ® @ (C)Q {D) ©® © I R

1 1 772165-68100-4 CANOPY ASSY 1

. 4 v /¥ 1A 1 772165-68100-3 CANOPY ASSY 1
Fig. CANOPY 2 2 172165-68100-4 POLE ASSY, CANOPY 1

2A 2 172165-68100-3 POLE ASSY, CANOPY 1
BHUNoO. 1. BHUNo. 2057 #2BET. 3 2 172165-68110-4 POLE ASSY, CANOPY 1

line.2 ~ 7 3A 2 172165-68110-3 POLE ASSY, CANOPY 1
4 4 2 172429-68300 ROOF, CANOPY 1

aA 2 172165-68301 ROOF, CANOPY 1

5 2 22217-140000 WASHER, SPRING 14 8 8

6 2 26013-120402  BOLT, M12X 40 6 6

7 2 172165-68180  BOLT, M14X 35 8 8
8 1 172165-68200-4 CANOPY ASSY, FRONT 1

8A 1 172165-68200-3 CANOPY ASSY, FRONT 1

9 1 26013-120352  BOLT, M12X 35 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
F|g48 HYD.OIL PUMP & JOINT (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B € ©O E ¢

a1
S

172168-71510 O-RING
172168-71520 SPRING
59 172168-71530 RETAINER

1 1 17216871101  COVER, FLYWHEEL 11 1
4 8 HERY 7 &E#E 2 1 26013-100302  BOLT, M10X 30 8 8 8
Fig. HYD.OIL PUMP & JOINT 3 1 172165-71200  COUPLING 11 1
4 S 1 00101232  BOLT NA2X 35 2 2 2
5 1 - ,

AP AS (EX 6 1 172171-73201 PUMP ASSY, 3-THROW 11

=IO 7 2 17216871200  SHAFT ASSY 101

8 3 17216871310  SHAFT 101

9 3 17216871320  SEAL, CASE 11

10 3 17216871330  BEARING 11

11 3 17216473170  SEALASSY 11

14 3 22242:000250 _ RING, 25 2 2

15 3 22252-000620 RING, 62 11

17 2 17216871340  O-RING 11

18 2 17216871550  COVER 11

22 2 26450-060162  BOLT, M6X 16 4 4

23 2 17217573111  ROTARY COMP. 101

24 2 172171-73220 _ COVERASSY 11

25 3 172175-73150  PLATE, CONTROL 101

26 3 172168-71360  GASKET 101

27 3 172164-73660  FILTER 11

30 3 172168-71560  BEARING 11

31 3 172164-73670  CIRCLIP 101

32 3 17216573580 _ ORIFICE 3 3

33 3 172142-74650 PLUG 3 3

34 3 22312-060140  PIN, PARALLEL M6X14 2 2

35 3 24315-000080  O-RING, 1BP8.0 44

36 3 26450-100302  BOLT, M10X 30 3 3

37 3 26450-100502  BOLT, M10X 50 11

38 3 26450-100552 _ BOLT, M10X 55 11

39 2 172168-73220  SPRING ASSY, CONTROL 101

40 3 172168-71380  SEAT, SPRING 101

41 3 17216871390  SEAT, SPRING 11

42 3 172164-73720  COVER 101

43 3 172175-73450  SPRING 101

44 3 17216873230 _ SPRING 11

45 3 172168-71430  O-RING 11

46 3 172168-71440  SHIM 2 2

47 3 172168-71450 _ SHIM 2 2

48 3 172168-71460  SHIM 2 2

49 3 172165-73640  SCREW, ADJUST 11

50 3 17216573670 NUT, M16 11

51 3 26450-080302  BOLT, M8X 30 2 2

52 2 172171-73230  PISTON ASSY, CONTROL 11

53 3 172168-71470  CYLINDER 11

54 3 172171-73270  PISTON 101

55 3 172168-71490  PARALLEL PIN 2 2

56 3 172168-71500  PARALLEL PIN 11

3 11

3 4 4

)]
©

w
=
=

Yes Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes' Yes'

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.48. HYD.OIL PUMP & JOINT

Y00K3452

Fig. 4 MERS T SHRF

HYD.OIL PUMP & JOINT

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

COUNTRY

APPLI -

Copyright (C) YANMAR CO., LTD. All RightsReserved.

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢

60 3 172165-73790 O-RING 1 1

61 3 172143-74220 O-RING 1 1

62 3 26450-080252 BOLT, M8X 25 2 2

63 2 172171-73240 PUMP, HYD. OIL 1 1

64 3 172164-73750 FRAME, FRONT 1 1

65 3 172141-73220 PLATE 4 4

66 3 172141-73230 GUIDE 2 2

67 3 172141-71520 RING 2 2

68 3  172141-71550 O-RING 2 2

69 3 172141-71560 RING 2 2

70 3 172141-73240 PIN, PARALLEL 2 2

71 3 26450-100252 BOLT, M10X 25 2 2

72 3 172147-73650 O-RING 2 2

73 3  172164-73830 COUPLING 1 1

74 3 172164-73840 BUSH 1 1

75 3  172164-73850 HEX.HEAD BOLT 4 4

76 3 172164-73880 O-RING, NBR HS70 1 1

77 3 172164-73890 O-RING, NBR HS70 1 1

78 3 24315-000100 O-RING, 1BP10.0 3 3

80 1 172164-73110 VALVE 1 1

81 1 172452-73100 PUMP ASSY 1

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change



0CK10-M34502

Fig.49. HYD.OIL PUMP & JOINT(FRONT MULTI)(AS)

Y00K3452

. 4 BERYTREBEF (JOVKNYILF) (AS)
Fig.

HYD.OIL PUMP & JOINT (FRONT MULTI) (AS)

COUNTRY

JP

AS

APPLT -
CATION

o

Uik

i : | i
7778739176878292 |83
Loyl im i

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172168-71101 COVER, FLYWHEEL 1 1 1
2 1 26013-100302 BOLT, M10X 30 8 8 8
3 1 172165-71200 COUPLING 1 1 1
4 1  26450-120402 BOLT, M12X 40 3 3 3
5 1 172164-73110 VALVE 1 1 1
6 1 26013-120352 BOLT, M12X 35 2 2 2
7 1 172171-73212 PUMP ASSY, 4-THROW 1 1 1
8 2 172168-71200 SHAFT ASSY 1 1 1
9 3  172168-71310 SHAFT 1 1 1
10 3  172168-71320 SEAL, CASE 1 1 1
11 3  172168-71330 BEARING 1 1 1
12 3  172164-73170 SEAL ASSY 1 1 1
15 3 22242-000250 RING, 25 2 2 2
16 3 22252-000620 RING, 62 1 1 1
21 2 172168-71340 O-RING 1 1 1
22 2 172168-71550 COVER 1 1 1
23 2 26450-060162 BOLT, M6X 16 4 4 4
24 2 172175-73111 ROTARY COMP. 1 1 1
25 2 172164-73410 COVER ASSY 1 1 1
27 3 172175-73150 PLATE, CONTROL 1 1 1
28 3 22312-060140 PIN, PARALLEL M6X14 2 2 2
29 3 26450-100302 BOLT, M10X 30 3 3 3
31 3 172165-73580 ORIFICE 3 3 3
32 3  172168-71560 BEARING 1 1 1
33 3 172142-74650 PLUG 4 4 4
34 3 24315-000080 O-RING, 1BP8.0 5 5 5
35 3 172168-71360 GASKET 1 1 1
36 3  172164-73660 FILTER 1 1 1
37 3 172164-73670 CIRCLIP 1 1 1
38 3 26450-100502 BOLT, M10X 50 1 1 1
39 3 26450-100552 BOLT, M10X 55 1 1 1
41 2 172168-73220 SPRING ASSY, CONTROL 1 1 1
42 3 172168-71380 SEAT, SPRING 1 1 1
43 3 172168-71390 SEAT, SPRING 1 1 1
44 3 172164-73720 COVER 1 1 1
45 3 172165-73640 SCREW, ADJUST 1 1 1
46 3 172175-73450 SPRING 1 1 1
47 3  172168-73230 SPRING 1 1 1
48 3  172168-71430 O-RING 1 1 1
49 3 26450-080302 BOLT, M8X 30 2 2 2
50 3  172165-73670 NUT, M16 1 1 1
51 3 172168-71440 SHIM 2 2 2
52 3 172168-71450 SHIM 2 2 2
53 3 172168-71460 SHIM 2 2 2
54 2 172171-73230 PISTON ASSY, CONTROL 1 1 1
55 3 172168-71470 CYLINDER 1 1 1
56 3 172171-73270 PISTON 1 1 1
57 3 172168-71490 PARALLEL PIN 2 2 2
58 3 172168-71500 PARALLEL PIN 1 1 1
59 3  172164-73220 O-RING 1 1 1
63 3  172168-71520 SPRING 4 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.49. HYD.OIL PUMP & JOINT(FRONT MULTI)(AS) A (B2s. 2B OTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00k 3452 (A (B (© @ (E) ()
. . 64 3 17216871530  RETAINER 1 1 1
) 4 HMERY T REEF (JOVNILF) (AS) 65 3 26450-080252  BOLT, M8X 25 2 2 2
Fig. HYD.OIL PUMP & JOINT (FRONT MULTI) (AS) 66 2 17217573440  PUMP ASSY, GEAR 1 1 1
COUNTRY[JP[ASIEX 73 3 172141-71550 O-RING 2 2 2
weLT T ~T~ T 74 3 172141-71560 RING 2 2 2
CATION 76 3 17214173210  CIRCLIP 1 1 1
77 3 17214173220  PLATE 3 3 3
78 3 17214173230  GUIDE 2 2 2
79 3 17214173240  PIN, PARALLEL 4 4 4
80 3 172147-73650 O-RING 2 2 2
82 3 172141-73240  PIN, PARALLEL 11 1
83 3 26450-080402  BOLT, M8X 40 4 4 4
87 3 172164-73770  FRAME, MIDDLE 1 1 1
88 3 172164-73830 COUPLING 1 1 1
89 3 172164-73840  BUSH 1 1 1
90 3 172164-73850  HEX.HEAD BOLT 4 4 4
91 3 172164-73870  COUPLING 101 1
92 3 172165-73870  O-RING 1 1 1
93 3 172164-73880  O-RING, NBR HS70 11 1
94 3 172164-73890  O-RING, NBR HS70 101 1
95 3 24315-000100  O-RING, 1BP10.0 3 3 3
96 3 26450-100252  BOLT, M10X 25 2 2 2
08 2 172164-73461  VALVE 101 1
99 3 172164-73010  SOLENOID 11 1
100 3 172164-73020  SOLENOID 1 1 1
101 3 17216473030 COVER, SUPPORT 11 1
102 3 172164-73040  BAND 2 2 2
103 3 17216274820  SPRING 2 2 2
104 3 17216274860 BOLT 4 4 4
105 3 24311-000160  O-RING, 1AP16.0 4 4 4
106 3 26450080252  BOLT, M8X 25 2 2 2
107 2 172164-73470  VALVE ASSY, RELIEF 101 1
110 3 172164-73380  SPRING 101 1
111 3 172164-73390  NUT 1 1 1
112 3 172164-73990  SHIM, 6.5X12X0.5 101 1
113 3 17214174430  O-RING 11 1
116 2 172164-73490 CLAMP 1 1 1
117 2 17216473500 WASHER 11 1
118 2 172162-74860  BOLT 11 1
i
7778739176878292 |83
) I T S Lo | I

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.50. BOOM CYLINDER(CABIN) (B)-pz2.28P(R ) (©1-02.95( OTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Yackats2 (A _(B) (€) O (€ (M
1 1 172141-71701-4 CYLINDER ASSY, BOOM 1
) 5 T=LIUVH (L) 1A 1 172141717012 CYLINDER ASSY, BOOM 1
Fig. BOOM CYLINDER (CABIN) 1B 1 172160-72202  CYLINDER ASSY, BOOM 1
2 2 172141-71711-4 TUBE ASSY, BOOM 1
%lfi't_]/rgoz HE. sﬁgibNo. 21B30RABET. 2A 2 172141-71711-2 TUBE ASSY, BOOM 1
2B 2 172160-72212  TUBE ASSY, BOOM 1
3 3 17214372331 BUSH 3850 1 1
3A 3 17216872400  BUSH 45X55X40 1
4 3 172168-81270  SEAL, DUST 2 2
4A 3 17216881410  SEAL, DUST 1
5 2 172141-72322  ROD COMP 1 1
5A 2 172160-72161 _ROD COMP.BOOM P 1
6 3 172143-72331  BUSH 3850 1 1 1
7 3 172168-81270  SEAL, DUST 2 2 2
8 2 172141-72140  HEAD 75 40 1 1 1
9 3 933135-14600  BUSH 40 30, ROD 1 1 1
u 2 172141-99350  CYLINDER KIT, BOOM 1 1 1
12 3 172141-71880  SEAL SET, HEAD 1 1 1
18 3 17214172190  WASHER, LOCK 1 1 1
19 3 17214171911  SEAL SET, PISTON 1 1 1
23 3 22252000561  RING, 56 1 1 1
24 3 933111-26600  RING, SPRING 1 1 1
25 2 17214172220  PLUNGER 44C, CUSHION 1 1 1
26 2 172141-72250  NUT 1 1 1
27 2 172137-72730  RING 44B, CUSHION 1 1 1
28 2 172141-73051  PISTON 7527 A 1 1 1
29 2 172141-73061 _ PISTON 7527 B 1 1 1
30 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2
31 1 172141-72592-4 COVER, SLIDE 1
31A 1 172141-72592-2 COVER, SLIDE 1
31B 1 172172-72150  COVER, SLIDE 1
32 1 172162-61770  GUIDE, SLIDE 2 2 2
33 1 22217-100000  WASHER, SPRING 10 1 1 1
34 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1
35 1 933147-03400 WASHER, BRAKE ARM 1 1 1
36 1 933168-14170  SPRING 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.51. BOOM CYLINDER(CANOPY)

Y00K3452

T—LyUVS (¥ /E)
BOOM CYLINDER (CANOPY)

Fig.s

RHUNo. TR, ?gﬂbNo. 2r530R_BET.

1inc.2 ~
[CounTRYTJP [ASTEX]
[Flg.No. [51]52]51]

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172141-72273-4 CYLINDER ASSY, BOOM 1
2 2 172141-72140 HEAD 75 40 1
3 3 933135-14600 BUSH 40 30, ROD 1
5 2 172141-99350 CYLINDER KIT, BOOM 1
6 3 172141-71880 SEAL SET, HEAD 1
12 3  172141-72190 WASHER, LOCK 1
13 3  172141-71911 SEAL SET, PISTON 1
17 3  22252-000561 RING, 56 1
18 3 933111-26600 RING, SPRING 1
19 2 172141-72220 PLUNGER 44C, CUSHION 1
20 2 172141-72250 NUT 1
21 2 172141-72282-4 TUBE ASSY, BOOM 1
22 3 172143-72331 BUSH 38 50 1
23 3 172168-81270 SEAL, DUST 2
24 2 172141-72322 ROD COMP 1
25 3 172143-72331 BUSH 38 50 1
26 3 172168-81270 SEAL, DUST 2
27 2 172137-72730 RING 44B, CUSHION 1
28 2 172141-73051 PISTON 75 27 A 1
29 2 172141-73061 PISTON 75 27 B 1
30 2 24761-020000 NIPPLE, GREASE PT1/8 2
31 1 172141-72592-4 COVER, SLIDE 1
32 1 933147-03400 WASHER, BRAKE ARM 1
33 1 26116-100162 BOLT, M10X 16 PLATED 1
34 1 22217-100000 WASHER, SPRING 10 1
35 1 933168-14170 SPRING 2
36 1 172162-61770 GUIDE, SLIDE 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.52. BOOM CYLINDER(CANOPY)(AS)

Y00K3452

T=LIIVY (¥ /E) (AS)
BOOM CYLINDER (CANOPY) (AS)

Fig.5

RHUNo. 1&&, RHUNo. 2/B30%a2a%7.
linc.2 ~ 30

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

COUNTRY [JPJAS[EX
Flg.No. [51[52]|51

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢
1 1 172141-71701-2 CYLINDER ASSY, BOOM 1
2 2 172141-71711-2 TUBE ASSY, BOOM 1
3 3 172143-72331 BUSH 38 50 1
4 3 172168-81270 SEAL, DUST 2
5 2 172141-72322 ROD COMP 1
6 3 172143-72331 BUSH 38 50 1
7 3 172168-81270 SEAL, DUST 2
8 2 172141-72140 HEAD 75 40 1
9 3 933135-14600 BUSH 40 30, ROD 1
11 2 172141-99350 CYLINDER KIT, BOOM 1
12 3 172141-71880 SEAL SET, HEAD 1
18 3 172141-72190 WASHER, LOCK 1
19 3 172141-71911 SEAL SET, PISTON 1
23 3 22252-000561 RING, 56 1
24 3 933111-26600 RING, SPRING 1
25 2 172141-72220 PLUNGER 44C, CUSHION 1
26 2 172141-72250 NUT 1
27 2 172137-72730 RING 44B, CUSHION 1
28 2 172141-73051 PISTON 75 27 A 1
29 2 172141-73061 PISTON 75 27 B 1
30 2 24761-020000 NIPPLE, GREASE PT1/8 2
31 1 172141-72592-2 COVER, SLIDE 1
32 1 172162-61770 GUIDE, SLIDE 2
33 1 22217-100000 WASHER, SPRING 10 1
34 1 26116-100162 BOLT, M10X 16 PLATED 1
35 1 933147-03400 WASHER, BRAKE ARM 1
36 1 933168-14170 SPRING 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

1 A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .53. ARM CYLINDER Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B () DO () (A
1 1 172141-72351-4 CYLINDER ASSY, ARM 11
5 3 P—L N 1A 1 172141-72351-2 CYLINDER ASSY, ARM 101
Fig. ARM CYLINDER 1B 1 172160-72251  CYLINDER ASSY, ARM 1
2 2 172141-99380  CYLINDER KIT, ARM 1 1 1 1 1
~ 3 3 17214171890  SEAL SET, HEAD 11 1 1 1
?tiukg?é 15:‘ §EL’N°‘ 2rB24rtaes. 8 3 17214172190  WASHER, LOCK 1 1 1 1 1
9 3 93311126600  RING, SPRING 1 1 1 1 1
10 3 172148-72930  SEAL SET, PISTON 11 1 1 1
13 2 172141-72250  NUT 11 1 1 1
14 2 172141-72361-4 TUBE ASSY 101
14A 2 172141-72361-2 TUBE ASSY 11
148 2 172160-72261  TUBE ASSY 1
15 3 172171-72150  BUSH 38X50X40 1 1 1 1 1
16 3  172168-81270  SEAL, DUST 2 2 2 2 2
17 2 172141-72381  ROD W/BUSH, ARM 11 1 1
17A 2 172160-72281  ROD COMP.,ARM 1
18 3 172171-72150  BUSH 38X50X40 11 1 1 1
19 3 172168-81270  SEAL, DUST 2 2 2 2 2
20 2 172141-72690  HEAD 75 40 W/BUSH 1 1 1 1 1
21 3 933135-14600  BUSH 40 30, ROD 11 1 1 1
23 2 24761-040000  NIPPLE, GREASE B 2 2 2 2 2
24 2 17217572470  PISTON 75 1 1 1 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg-54- BUCKET CYLINDER Esgzszz-zspgRgJP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
|P/C NEWS No:Y00K3452-1 A B () DO () (A
PUBL [ SHED: 200574 1 172141-72451-4 CYLINDER ASSY 1 1
SHUNO. 11t BHUNO. 2AB2 AR8BET . 1A 172141-72451-2 CYLINDER ASSY 11
1inc.2 ~ 24 1B 172160-72301  CYLINDER ASSY 1
y 2 172141-72461-4 TUBE ASSY, BUCKET 1 1
2A 172141-72461-2 TUBE ASSY, BUCKET 101
2B 172160-72311  CYLINDER ASSY 1
3 17214172561  BUSH (35-45-30 1 1 1 1
3A 172168-72240  BUSH 1
4 172171-81280  SEAL, DUST 35X45X4 2 2 2 2
4A 172168-81270  SEAL, DUST 2
5 172141-72511  ROD, BUCKET 1 1 1 1
5A 172160-72361  ROD COMP.,BUCKET 1
6 172141-72561  BUSH (35-45-30 1 1 1 1
172168-72240  BUSH 1
7 172171-81280  SEAL, DUST 35X45X4 2 2 2 2

172168-81270 SEAL, DUST
172141-72540 HEAD 6035, CYLINDER
933111-01600 BUSH 35 30, ROD

172171-72120 PISTON
172149-99380 CYLINDER KIT
172141-71900 SEAL SET, HEAD

933125-59600  WASHER 60 B, LOCK
172141-73090 RING, SPRING
172137-72452 SEAL SET, PISTON 60A

24761-040000 NIPPLE, GREASE B
172171-72130 NUT, M24

(2]
>
N NWWWWNNWNWWWWNND®WWWWNNNRP PP

P RR R R(RRERR R
P RR R R(RRERR R
P RR R R(RRERR R
P RR R R(RRERR R
P RRPRRPRR(RPRLERREN

Yes Yes

N:OId‘T>TNew, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Fig.55. SWING CYLINDER Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F=
No. Lev. Parts No. Description Qty I R
Y00K3482 A (B © O (B @
N 1 1 17217172200  CYLINDER ASSY, SWING 1 1 1 1 1
. 5 5 AT 2 2 172141-71880  SEAL SET, HEAD 101 1 1 1
Fig. SWING CYLINDER 8 2 172141-72250  NUT 101 1 1 1
i 9 2 17214172190  WASHER, LOCK 1 1 1 1 1
ST o | e 3 waarrmo  Coum o bloioaa
LU (AS) BHUNo. 1H. 11 2 172137-72720  COLLAR, 40A 101 1 1 1
CABIN SPEC. (AS) RBHLNo. 2/B3 4R8BS, 12 2 172137-72730  RING 448, CUSHION 1 1 1 1 1
~ 34 13 2 172171-72210  TUBE ASSY, SWING 101 1 1 1
14 3 172168-72240  BUSH 101 1 1 1
15 3 172168-81270  SEAL, DUST 2 2 2 2 2
16 2 172141-71921  SEAL SET, PISTON 101 1 1 1
21 2 17217172350  ROD ASSY, SWING 101 1 1 1
22 3 17216872240  BUSH 1 1 1 1 1
23 3 172168-81270  SEAL, DUST 2 2 2 2 2
24 2 172141-72140  HEAD 75 40 101 1 1 1
25 3 93313514600  BUSH 40 30, ROD 1 1 1 1 1
27 2 933111-26600  RING, SPRING 101 1 1 1
28 2 17213772700  RING 40A, CUSHION 101 1 1 1
29 2 17214172930  PLUGER 44, CUSHION 1 1 1 1 1
30 2 17214173051  PISTON 7527 A 101 1 1 1
31 2 172141-73061 _ PISTON 7527 B 101 1 1 1
32 2 17214272810  CIRCLIP 1 1 1 1 1
33 2 22252000561 RING, 56 101 1 1 1
34 2 24761-020000 NIPPLE, GREASE PT1/8 101 1 1 1
35 1 172171722604 COVER ASSY, SWING 1
35A 1 172171-72260-1 COVER ASSY, SWING 101
36 1 933147-03400 WASHER, BRAKE ARM 101 1
37 1 26116-100162  BOLT, M10X 16 PLATED 1 1 1 1 1
38 1 22217100000 WASHER, SPRING 10 101 1 1 1
39 1 933168-14170  SPRING 2 2 2
40 1 22157-100000 WASHER, 10 1 1

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .56. BLADE CYLINDER Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 (A (B) () (D) (E) (F)

1 1 17214172601  CYLINDER, BLADE 1 1 1 1
) 5 AP YVES 2 2 17214171890  SEAL SET, HEAD 101 1 1
Fig. BLADE CYLINDER 7 2 172141-72190  WASHER, LOCK 1 1 1 1
3 2 17214172250  NUT 1 1 1 1
BHUNO. 1. BHUNO. 2752258353, 9 2 17214172611  TUBE ASSY, BLADE 101 1 1
line.2 ~ 22 10 3 172168-72240  BUSH 11 1 1
A | 11 3 172168-81270  SEAL, DUST 2 2 2 2
12 2 17214172671  ROD, BLADE 1 1 1 1
g 13 3 17216872240  BUSH 1 1 1 1
\\%/ / 14 3 172168-81270  SEAL, DUST 2 2 2 2
NA 15 2 17214172690  HEAD 75 40 W/BUSH 1 1 1 1
16 3 933135-14600  BUSH 40 30, ROD 1 1 1 1
~ 18 2 933111-26600  RING, SPRING 1 1 1 1
- 19 2 172148-72930  SEAL SET, PISTON 11 1 1
22 2 17217572470 PISTON 75 1 1 1 1

11

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.57. TRAVEL MOTOR

4
59

RHEUNo, 59, RHUNO. 601566837,
inc. 60 ~ 66

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(F)=

Remarks
(1)SELECTIVE PART.
(REFER TO ILLUSTRATION)

No. Lev. Parts No. Description Qty R
(A (B) (©) (D)
1 1 172141-73351 MOTOR ASSY, TRAVEL 2 2 2 2
4 3 172141-70030 BEARING, ANGULAR 2 2 2 2
5 3 172141-70040 NUT, RING 2 2 2 2
6 3 172141-70060 GEAR, PLANETARY 8 8 8 8
7 3 172141-70070 GAUGE, W/ROLLER 8 8 8 8
8 3 172141-70080 COLLAR 8 8 8 8
9 3  172141-70090 WASHER, THRUST 8 8 8 8
10 3 172141-70100 PLATE, THRUST 2 2 2 2
11 3 172141-70110 SCREW 8 8 8 8
12 3 172141-70120 GEAR, SUN 2 2 2 2
13 3 172141-70130 HOLDER 2 2 2 2
14 3 172141-70140 GEAR, PLANETARY 6 6 6 6
15 3 172141-70150 GAUGE, W/ROLLER 6 6 6 6
16 3 172141-70160 RACE, INNER 6 6 6 6
17 3 172141-70170 GEAR, DRIVE 2 2 2 2
18 3 172141-70180 PLATE(T1.8), THRUST 2 2 2 2 1
19 3 172141-70190 PLATE(T2.3), THRUST 2 2 2 2 1
20 3 172141-70200 PLATE(T2.8), THRUST 2 2 2 2 1
21 3 172141-70210 COVER 2 2 2 2
23 3 172141-70230 WIRE 2 2 2 2
24 3 172122-73430 PLUG 4 4 4 4
25 3  22242-000350 RING, 35 2 2 2 2
26 3 22351-050016 PIN, SPRING 5.0X16 6 6 6 6
27 3 23871-020000 PLUG, R02 4 4 4 4
28 3 23871-030000 PLUG, R0O3 4 4 4 4
29 3 24190-050001 BALL, STEEL 5/32 262 262 262 262
30 2 172142-73591 SHAFT ASSY 2 2 2 2
31 3 172171-70360 SHAFT 2 2 2 2
33 2 172141-70290 HOLDER, SPRING 4 4 4 4
34 2 172141-70300 SPRING 2 2 2 2
35 2 172141-70310 RING, SNAP 2 2 2 2
36 2 172141-70320 PIN 6 6 6 6
37 2 172141-70330 HOLDER, RETAINER 2 2 2 2
38 2 172141-70340 PLATE, RETAINER 2 2 2 2
39 2 172141-70360 PLATE, VALVE 2 2 2 2
42 2 172171-70320 PLUNGER 2 2 2 2
43 2 172141-70410 VALVE, CHECK 4 4 4 4
44 2 172171-70330 SPRING 4 4 4 4
45 2  172141-70430 PLUG 4 4 4 4
46 2 172171-70340 ORIFICE 4 4 4 4
47 2 172141-70450 SEAT, SPRING 4 4 4 4
48 2 172141-70460 SPRING 4 4 4 4
49 2 172141-70470 CAP 4 4 4 4
50 2 172141-70480 PIN 2 2 2 2
51 2 172141-70490 PIN 4 4 4 4
52 2 172141-70540 CYLINDER BLOCK S/A 2 2 2 2
55 2 23871-020000 PLUG, R0O2 8 8 8 8
56 2 24101-060024 BEARING, BALL 6002 2 2 2 2
57 2  26450-080202 BOLT, M8X 20 12 12 12 12
58 2 24101-060040 BEARING, BALL 6004C3 2 2 2 2
59 2 172141-70500 SEAL SET 2 2 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

1 A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg-57- TRAVEL MOTOR Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
60 3  172141-70510 SEAL SET, REDUCTION 2 2 2 2
61 4 172141-70020-Z SEAL, FLOATING 2 2 2 2
62 4 172141-70220 O-RING 2 2 2 2
63 3 172141-70520 SEAL SET, MOTOR 2 2 2 2
64 4 172638-73540 SEAL, OIL 2 2 2 2
65 4 172141-70370 O-RING 2 2 2 2
66 3 172141-70530 SEAL SET, BASE PLATE 2 2 2 2
67 4 172141-70440 O-RING 4 4 4 4
68 4 24315-000300 O-RING, 1BP30.0 4 4 4 4
69 2 172141-70260 PLATE 2 2 2 2
70 2 172141-70270 PIN 2 2 2 2
71 1 26013-120302 BOLT, M12X 30 18 18 18 18
4
59
BHUNo, 59, RHUNO. 607566 kAHEY, 49—8
inc. 80 ~ 86

Remarks

(1)SELECTIVE PART.

(REFER TO ILLUSTRATION) N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.58. TRAVEL MOTOR(LOTUS ROOT SPEC.)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

Remarks
(1)SELECTIVE PART.

(REFER TO ILLUSTRATION)

a1
N

172173-73400

PLATE

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172452-73300 MOTOR ASSY, TRAVEL 2
2 2 172147-70220 PLUG 8
3 2 172122-70410 PIN 4
4 2 172122-70440 SPRING 4
5 2 172147-70490 SPRING 2
6 2 172147-70500 PLUG 4
7 2 172122-70540  BOLT, SOCKET 12
8 2 172168-71950 SPRING 4
9 2 172452-73310  GEAR ASSY, REDUCTION 2
10 3 172141-70030  BEARING, ANGULAR 2
11 3 172141-70040  NUT, RING 2
12 3 172141-70100  PLATE, THRUST 2
13 3 172141-70110 SCREW 8
14 3 172141-70230 WIRE 2
15 3 172122-70350  BALL, STEEL 264
16 3 172450-73330 PLUG 4
17 3  172450-73350 GEAR, PLANETARY 8
18 3 172450-73360  BEARING, NEEDLE 8
19 3 172450-73370 RACE, INNER 8
20 3 172452-73370 HOLDER 2
21 3 172450-73380 WASHER, THRUST 8
22 3 172452-73380  GEAR, PLANETARY 6
23 3 172450-73390  GEAR, SUN 2
24 3 172450-73420  BEARING, NEEDLE 6
25 3 172122-73430 PLUG 4
26 3 172450-73430  RACE, INNER 6
27 3 172450-73450  PLATE, THRUST 2 1
28 3  172450-73460  PLATE, THRUST 2 1
29 3 172450-73470  PLATE, THRUST 2 1
30 3 172450-73480  COVER 2
31 3 172452-73490 GEAR, DRIVE 2
32 3 172183-73770 PLUG 4
33 3 22242-000350  RING, 35 2
34 2 172452-73320  SEAL SET 2
35 3 172141-70020-Z SEAL, FLOATING 2
36 3 172450-73490  SEAL, OIL 2
37 3 24315-000070  O-RING, 1BP7.0 2
38 3 24315-000100 O-RING, 1BP10.0 4
39 3 24315-000110 O-RING, 1BP11.0 4
40 3 24315-000110 O-RING, 1BP11.0 4
41 3 24315-000110 O-RING, 1BP11.0 4
42 3 24315-000120  O-RING, 1BP12.0 4
43 3 24315-000140 O-RING, 1BP14.0 4
44 3 24315-000290  O-RING, 1BP29.0 4
45 3 24321-001200  O-RING, 1AG120.0 2
46 3 24325-001550  O-RING, 1BG155.0 2
47 2 172452-73330 BASE PLATE KIT 2
51 2 172638-73330 PLATE, VALVE 2
2 2
2 4

a1
w

172452-73440

54 172452-73450

N

SEAT, SPRING
SEAT, SPRING

4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.58. TRAVEL MOTOR(LOTUS ROOT SPEC.)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

Remarks
(1)SELECTIVE PART.
(REFER TO ILLUSTRATION)

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
55 2 172452-73460 SPRING 4
56 2 172122-73470 PIN 2
57 2 172452-73470 CAP 4
58 2 172452-73480 PLUG 4
59 2 172450-73510 BALL, STEEL 4
60 2 172450-73550 PISTON ASSY 4
61 2 172450-73620 BLOCK KIT, CYLINDER 2
71 2 172183-73670 SHAFT 2
72 2 172183-73770 PLUG 4
73 2 172183-73770 PLUG 4
74 2 172312-74790 ORIFICE 4
75 2 172312-74790 ORIFICE 8
76 2 24101-060024 BEARING, BALL 6002 2
7 2 24101-060044 BEARING, BALL 6004 2
78 1 26013-120302 BOLT, M12X 30 18
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.59. TURNING MOTOR

Y00K3452

fEEE—%
Fi g.5 9 TURNING MOTOR

7inc.8 ~

1

R|RHUNo. 7. :?.gibNo. 8H53BEAHET.

]

RHUNo. 2

2inc. 3

1

f£. 6§.I:|:IL1NO . 356 EBHET.

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A (B) () O (B ¢
1 1 172171-73311 MOTOR ASSY, SWING 1 1 1 1 1
2 2 172171-73321 VALVE CMP. 1 1 1 1 1
3 3 172168-73340 VALVE BODY 1 1 1 1 1
4 3 172171-73350 CARTRIDGE ASSY 2 2 2 2 2
5 3 172168-73360 SEAL SET 1 1 1 1 1
6 3 172168-73370 BOLT 6 6 6 6 6
7 2 172171-73401 MOTOR ASSY,SWING 1 1 1 1 1
8 3 172137-70490 PLUG 1 1 1 1 1
9 3 172137-70490 PLUG 1 1 1 1 1
10 3 172137-70570 PIN 2 2 2 2 2
11 3 172137-70580 SPRING 2 2 2 2 2
12 3 172137-70590 PLATE 1 1 1 1 1
13 3 172137-70600 VALVE 1 1 1 1 1
14 3 172148-73350 PLATE, VALVE 1 1 1 1 1
15 3 172171-73410 HOUSING 1 1 1 1 1
16 3 172171-73420 GEAR, PINION 1 1 1 1 1
17 3 172171-73430 BALL BEARING 1 1 1 1 1
18 3 172171-73440 BALL BEARING 1 1 1 1 1
19 3 172171-73460 RETAINING RING 1 1 1 1 1
20 3 172171-73481 PLATE,WEAR 1 1 1 1 1
21 3 172171-73491 DRIVE 1 1 1 1 1
22 3 172171-73501 HOUSING, VALVE 1 1 1 1 1
23 3 172171-73511 BOLT 4 4 4 4 4
24 3 172171-73521 SEAL SET 1 1 1 1 1
34 3  172168-73580 BALL 2 2 2 2 2
35 3 172168-73590 PLUG 2 2 2 2 2
36 3  172168-73600 SPRING 2 2 2 2 2
37 3 172141-77250 GEROLLER 1 1 1 1 1
38 3 172141-77260 DRIVE, VALVE 1 1 1 1 1
1 4 4 4 4 4

w
©

26013-120402

BOLT, M12X 40

Yes

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

1 A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg-GO- SWIVEL JOINT Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 (A (B (© ©® (B (F

. 1 1 17214173800  JOINT ASSY, SWIVEL 1 1 1 1
. 6 AARNT 34K 2 2 194630-31910  LINER 101 1 1
Fig. SWIVEL JOINT 3 2 172141-73810  SHAFT ASSY, SWIVEL 1 1 1 1
4 2 172131-73830  FLANGE,SWIVEL 1 1 1 1
%tiﬁklt\:lo.z 1 ?.g:leo. 2051 3RABET. 5 2 17214173830  HUB, SWIVEL 1 1 1 1
) 6 2 172137-73860  SPACER, SWIVEL 1 01 1 1
1 7 2 17214173890  SEAL SET, SWIVEL 1 1 1 1
8 3 24311-000750  O-RING, 1AP75.0 101 1 1
9 3 172142-73800  O-RING 8 8 8 8
10 3 24321-000700  O-RING, 1AG70.0 1 1 1 1
1 2 22242000451  RING, 45 101 1 1
12 2 23871020000  PLUG, R02 6 6 6 6
13 2 26013-100252  BOLT, M10X 25 3 3 3 3
14 1 26013-100302  BOLT, M10X 30 4 4 4 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.61. SWIVEL JOINT(LOTUS ROOT SPEC.)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 172168-73800 JOINT ASSY, SWIVEL 1

2 2 172148-73810 SHAFT ASSY, SWIVEL 1

3 2 172148-73830 FLANGE, SWIVEL 1

4 2 172148-73840 HUB, SWIVEL 1

5 2 172137-73860 SPACER, SWIVEL 1

5A 2 172148-73870 RING, BUCK UP 1

6 2 172168-73880 SEAL SET, SWIVEL 1

7 3  172142-73800 O-RING 8

9 3 24311-000750 O-RING, 1AP75.0 1

10 3 24321-000700 O-RING, 1AG70.0 1

11 2 22242-000451 RING, 45 1

12 2 23871-020000 PLUG, R02 7

13 2 26013-100352 BOLT, M10X 35 3

14 1 26013-100402 BOLT, M10X 40 4

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.62. CONTROL VALVE(P PORT)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

VOoK3452 No. Lewv. Parts No. Description I R
A (B) () O (B ¢
6 2 IYRO=LIULT (PR—N) 1 1 172165-45490  CUSHION 77 7
Fig. CONTROL VALVE (P PORT) 2 1 172168-45800  PLATE 1 1 1
hDohtLTASSY | AT (D) 17 () 3 1 22252-000280  RING, 28 77 7
iggﬁ‘*f JPIASIEX) SiThoL VALVE ASSY PUKF (1) NP 14) Ko () 4 1 26106-100352  BOLT, M10X 35 PLATED 7 7 7
cation| O {172171-74110) PUNF (2) 5 1 26013-100302  BOLT, M10X 30 3 3 3
Fg (D 6 1 26716-100002  NUT, M10 11 1
7 1 172171-74110  VALVE ASSY,CONTROL 1 1 1
43 8 1 172171-74130  VALVE ASSY, CONTROL 1 1 2
@/ 8A 1 172172-74110  VALVE COMP.,.CONTROL 1 4
9 2 172112-06490  O-RING 2 2 2
\ 10 2 172171-72500  SECTION KIT, INLET 1 1
10A 2 172168-72500  SECTION KIT, INLET 1
Ny 1 3 172171-72630  VALVE 175/25,RELIEF 1 1
2 1A 3 172168-72680  VALVE 185/33, REFIEF 1
2.4 \\ 12 4 172116-74150  O-RING 11 1
! 13 3 172116-74150  O-RING 1 1 1
14 3 172116-74320  PLUG 11 1
15 3 172122-74520  SECTION ASSY, INLET 1 1 1
HoT (1) 16 4 172823-74270  HOUSING, INLET 11
PUMP (1) 16A 4 172122-74590  HOUSING, INLET 1
17 4 933171-80590  O-RING 11 1
18 2 172171-72510  SECTIONKIT, INLET 1 1
, P 18A 2 172168-72510  SECTIONKIT, INLET 1
7 30 25 26 29 3 K (4) 19 3 172171-72640  VALVE 160/24,RELIEF 11
% 33 3 2 PNP Lo 19A 3 17216872690  VALVE 160/27, REFIEF 1
20 4  172116-74150  O-RING 1 1 1
. 21 3 172122-74520  SECTION ASSY, INLET 11 1
RPLY) 20 22 4 172823-74270  HOUSING, INLET 1 1
\‘ N 22A 4 172122-74590  HOUSING, INLET 1
N ] 23 4 933171-80590  O-RING 1 1 1
a 40 2o (2) 24 2 172171-72570  SECTION KIT, SPACER 11
' PUMF (2) 24A 2 172168-72570  SECTION KIT, SPACER 1
Y p 25 3 172112-06480  PLUG 11 1
PU (2 8 T (D) 26 3 172112-06490  O-RING 1 1 1
P.T.0.SPEC. 45 Cﬂ‘/(’*D-lbebj’ASSY (PTO#&) PUMP (3) 27 3 172171-72630 VALVE 175/25,RELIEF 1 1
5 : SONTROL YALYE ASSY(P.T.0.8P2C.) 27A 3 172168-72680  VALVE 185/33, REFIEF 1
R 28 4 172116-74150  O-RING 1 1 1
Eig. B3 BEE No.l22 o oo 29 3 172168-72740  PLUG ASSY 1 1 1
Fio-8 Rer ol - 30 4 30 3 172146-74680  SECTION ASSY, SPACER 11 1
AYRA=L/AVTASSY (LD tik) 81 4 172122-73430 PLUG 1 1 1
CONTROL VALVE ASSY(LOTUS ROGT sPeC.) 32 4 172146-74750  SPACER 1 1 1
Frg.62 REF, No.8A 33 4 23871-030000  PLUG, RO3 11 1
! inc. Fig.62 REF. No.§ ~ 44
@ Fig.8d REE No'[a ~ 22 34 4 933171-80590  O-RING 1 1 1
Eig'od REE' Noo1a - 3 35 2 172168-72620  SECTION ASSY, SPACER 1 1 1
: 36 3 172122-73430  PLUG 1 1 1
37 3 172142-74900  SPACER 11 1
38 2 172151-74110 ROD, TIE 2 2 2
comarks 39 2 172151-74120 ROD, TIE 11 1
(1)MEKER:KAYABA TYPE:21090-31904 40 2 172116-74150  O-RING 2 2 2
(2)MEKER:KAYABA TYPE:21090-31914 41 2 172116-74320  PLUG 2 2 2
42 2 26716-080002  NUT, M8 4 4 4

(3)P.T.0.SPEC.

(4)MEKER:KAYABA TYPE:21090-31909

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.62. CONTROL VALVE(P PORT)

Y00K3452

JINO-ILT (PHR-N)
F10.8 2 Gorir ik i PORT)

T (4)
PUMP (4)

I RO-LIIVTASSY

HUT (1)
CONTROL YALVE ASSY PuMe (1)

COUNTRY | JPIASIE

<

APPLI - . T (2)
cation| O O frlierig PUNE (2)
inc. Fig. 62 REF 27 (3)
Fig 3 PUMF (3

@z
42
38 \
HF (1)
PUMP (1)
| r%A T 1 s @
5 26 29 3 R (4)
z 0 B PUP 4}
28 33 34 31 32 18
F—_J'_—‘|
. 21 19
i ) 23 22 20
{ €9 " ’
7} RUT (2)
PUMF (2) ¢ 8
HoT (2) 4 '
S : S
P.T.OSPEC. o I RO-WINLTASSY (PTOMHM)
. % . 9?%7% YALYE ASSYTP.T.0.SPEC.)
46 48 53 Fig. 62 REF. No.8
ine. £ig.62 REF. No.9 ~ 23,35 ~ 55
5 £ig.63 REF. No.| ~ 22
Fig. 64 REF. No.1 ~ 38,58 ~ 73
£ig.65 REF, No.1 ~ 36
Fig.68 REF. No.1 ~ 27
AVRA—=LIALTASSY (LI i)
CONTROL VALVE ASSY(LOTUS ROGT SPEC.)
(172172-74110)
Fig. 52 REF. No. 8A
inc. Fig.82 REF. No.§ ~ 44
ig.63 REF. No. 1A ~ 22
Fig.64 REF. No.1A ~ 57
Eig 65 REF. No. 1A ~ 36
Fig. 86 REF. No.1A ~ 27

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R

43 2  26716-100002 NUT, M10 2 2 2

44 2 172112-06480 PLUG 2 2 2

45 2 172171-72700 SECTION KIT, SPACER 1 1 3
46 3 172171-72630 VALVE 175/25,RELIEF 1 1 3
47 4 172116-74150 O-RING 1 1 3
48 3 172146-74680 SECTION ASSY, SPACER 1 1 3
49 4 172122-73430 PLUG 1 1 3
50 4 172146-74750 SPACER 1 1 3
51 4 23871-030000 PLUG, R03 1 1 3
52 4 933171-80590 O-RING 1 1 3
53 3 172146-74720 VALVE ASSY, SHUT-OFF 1 1 3
54 4 172116-74150 O-RING 1 1 3
55 4 24311-240100 O-RING, 1AP10A 1 1 3

Remarks

(1)MEKER:KAYABA TYPE:21090-31904
(2JMEKER:KAYABA TYPE:21090-31914
(3)P.T.0.SPEC.

(4)MEKER:KAYABA TYPE:21090-31909

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.63. CONTROL VALVE(TRAVEL) eaom 2am(ap (E)-522 2BL0YUS ROOT)
(C)=B22-2BC(R)AS (F)=
00K3452 No. Lev. Parts No. Description Qty I R
A (B (©) () () (F)
. 1 2 17217172580  SECTION ASSY, SPOOL 1 1
. 6 3 1hO-LIAVT GEFT) 1A 2 17216872580  SECTION ASSY, SPOOL 1
Fig. CONTROL VALVE (TRAVEL) 2 3 172122-74050  SPRING 11 1
3 3 172151-74060  BOLT, SOCKET HEAD 2 2 2
COUNTRY [ JPIASIEX 4 3 172116-74190  PLATE, SEAL 2 2 2
arion] O] —1O 5 3 172116-74220  SCREW 2 2 2
6 3 033166-80520  WIPER 2 2 2
Cjo‘iﬁg’[&;\’fg‘fégﬂ 7 3 933166-80530  CAP 101 1
(172171-74110) 8 3 933166-80550  SCREW, CAP 11 1
FI8.02e T 60 el Moo ~ 4 9 3 933171-80510  SEAT, SPRING 2 2 2
FiI38h REE. Moo - &7 10 3 933171-80590  O-RING 11 1
Fig-80 HEE- N0 1135 1 3 933171-80610  O-RING 2 2 2
‘ S 12 2 17217172610  SECTION ASSY, SPOOL 1 1
Y 12A 2 172168-72640  SECTION ASSY, SPOOL 1
13 3 172122-74050  SPRING 11 1
14 3 17215174060  BOLT, SOCKET HEAD 2 2 2
15 3 172116-74190  PLATE, SEAL 2 2 2
16 3 172116-74220  SCREW 2 2 2
17 3 933166-80520 WIPER 2 2 2
18 3 933166-80530 CAP 101 1
#7 (8) 19 3 933166-80550  SCREW, CAP 11 1
4 TRAVEL (RIGHT) 14 20 3 933171-80510  SEAT, SPRING 2 2 2
21 3 933171-80590  O-RING 1 01 1
22 3 93317180610  O-RING 2 2 2

FfT (£)
TRAVEL {LEFT)

>

aAVNO-LIULTASSY (L di)
CONTROL VALVE ASSY (LOTUS ROOT SPEG.)

(172172-74110)
Fig.62 REF. No.B8A
62 REF.

inc. Fig.62 ~ 4

£ig. 64 REF. Neo.

PR A S

3 Fig.65 REF. No.

g 4
£3g.63 REF. Ne. 1A~ 2
14~ 5
1A~ 3
1A~ 2

- O =FY

Fig. 66 REF. Ne.

4

RO/ TASSY (PTOHR)
CONTROL VALVE ASSY (P.T.0.SPEC.)
(172171-74130)

Fig.B82 REF. No.8

inc. Fig.52 REF. No.& ~ 23,35 ~ 55
Fig.83 REF. No.1 ~ 2
Fig.64 REF. No.l ~ 38.58 ~ 73
Fig. 85 REF. Ne.1l ~ 38
Fig.66 REF. No.1 ~ 27

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.64. CONTROL VALVE(ARM & SWING)

YO0K3452

CONTROL VALVE (ARM & SWING)

AVRO-LALTASSY (PTORR) .
CONTROL VALVE ASSY(P.T.0. )
(17217174130} 8

AYNA=LIVT (P=L&RAYT)
rie.84 ’
ASIEX

—

COUNTRY | JP

APPLT - —
CATION O O

;"R“'f-\ Fig. GZFREFEZNEEF No
N inc. Fig. . No.
{le e L35 REE Moo

9 ~23
1~ 22
Fig.64 REF. No.l ~ 38,
ig. 65 REF. .1~ 38
Fig. 66 REF. No.1 ~ 27

-

AVRA-LAATASSY (L3t
CONTR% \;ﬁwg)ASSY {LOTUS ROOT SPEC.)

ine. Fig.82 REF. No.

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

6
. Lo i
g 4 LOTUS ROCT SPEC.
Fig.63 REF, No.lA ~ 22
Fig.64 REF. No.1A ~ 57
ig.55 REF. No, 1A ~ 36
Fig.56 REF. 1A ~ 27 CQ
AURO—LALTASSY 38
CON 35 37
{17 3
Fig.
in 34
*Ta
OPTIONAL
Remarks

(1)P.T.0.SPEC

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 2 172171-72520 SECTION KIT, SPOOL 1 1
1A 2 172172-72500 SECTION KIT, SPOOL 1
2 3 172168-72590 SECTION ASSY, SPOOL 1 1
2A 3 172172-72520 SECTION KIT, SPOOL 1
3 4 172168-72750 SPRING, VALVE 1 1 1
4 4 172168-72760 SPRING, SPOOL 1 1 1
5 4 172151-74060 BOLT, SOCKET HEAD 2 2 2
6 4 172122-74130 POPPET 1 1 1
7 4 172116-74190 PLATE, SEAL 2 2 2
8 4 172116-74220 SCREW 2 2 2
9 4 933166-80520 WIPER 2 2 2
10 4  933166-80530 CAP 1 1 1
11 4 933166-80550 SCREW, CAP 1 1 1
12 4 933171-80510 SEAT, SPRING 2 2 2
13 4 933171-80590 O-RING 1 1 1
14 4 933171-80610 O-RING 2 2 2
15 3 172171-72660 VALVE 210/25,RELIEF 1 1
15A 3 172168-72720 VALVE 1
16 4 172116-74150 O-RING 1 1 1
17 3 172310-79180 VALVE 1 1 1
18 4  172116-74150 O-RING 1 1 1
19 2 172171-72530 SECTION KIT, SPOOL 1 1
19A 2 172168-72530 SECTION KIT, SPOOL 1
20 3 172171-72590 SECTION ASSY, SPOOL 1 1
20A 3 172168-72600 SECTION ASSY, SPOOL 1
21 4 172168-72750 SPRING, VALVE 1 1 1
22 4 172122-74050 SPRING 1 1 1
23 4 172151-74060 BOLT, SOCKET HEAD 1 1 1
24 4 172122-74130 POPPET 1 1 1
25 4 172116-74190 PLATE, SEAL 2 2 2
26 4 172116-74220 SCREW 2 2 2
27 4 172146-74740  WASHER 101 1
28 4  933166-80520 WIPER 2 2 2
29 4 933166-80530 CAP 1 1 1
30 4 933166-80550 SCREW, CAP 1 1 1
31 4 933171-80510 SEAT, SPRING 2 2 2
32 4 933171-80590 O-RING 1 1 1
33 4 933171-80610 O-RING 2 2 2
34 3 172146-74720 VALVE ASSY, SHUT-OFF 1 1
35 4 172116-74150 O-RING 1 1
36 4 24311-240100 O-RING, 1AP10A 1 1
37 3 172146-74730 VALVE ASSY 1 1 2
38 4 172116-74150 O-RING 1 1 2
39 2 172168-72540 SECTION KIT, SPOOL 1 1 1
40 3 172112-06480 PLUG 2 2 2
41 3  172112-06490 O-RING 2 2 2
42 3 172168-72610 SECTION ASSY, SPOOL 1 1 1
43 4 172168-72750 SPRING, VALVE 1 1 1
44 4 172168-72760 SPRING, SPOOL 1 1 1
45 4 172151-74060 BOLT, SOCKET HEAD 2 2 2
46 4 172122-74130 POPPET 1 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld
++ CONTINUE ++

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.64. CONTROL VALVE(ARM & SWING)
YO0K3462

CONTROL VALVE (ARM & SWING)

AYNA=LIVT (P=L&RAYT)
rie.84 ’
ASIEX

COUNTRY | JP

—

AVRO-LALTASSY (PTORR) .
CONTROL VALVE ASSY(P.T.0. )
(17217174130} 8

APPLT - —
CATION O O

;"R“'f-\ Fig. GZFREFEZNEEF No
N inc. Fig. . No.
{le e L35 REE Moo

9 ~23
1~ 22
Fig.64 REF. No.l ~ 38,
ig. 65 REF. .1~ 38
Fig. 66 REF. No.1 ~ 27

-

AVRA-LAATASSY (L3t
CONTR% \;ﬁwg)ASSY {LOTUS ROOT SPEC.)

ine. Fig.82 REF. No.

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
47 4 172116-74190 PLATE, SEAL 2 2 2
48 4 172116-74220 SCREW 2 2 2
49 4 933166-80520 WIPER 2 2 2
50 4  933166-80530 CAP 1 1 1
51 4  933166-80550 SCREW, CAP 1 1 1
52 4  933171-80510 SEAT, SPRING 2 2 2
53 4 933171-80590 O-RING 1 1 1
54 4 933171-80610 O-RING 2 2 2
55 3 172146-74720 VALVE ASSY, SHUT-OFF 2 2 2
56 4 172116-74150 O-RING 2 2 2
57 4 24311-240100 O-RING, 1AP10A 2 2 2
58 2 172168-72610 SECTION ASSY, SPOOL 1 1 1
59 3 172168-72760 SPRING, SPOOL 1 1 1
60 3  172151-74060 BOLT, SOCKET HEAD 2 2 1
61 3 172116-74190 PLATE, SEAL 2 2 1
62 3 172116-74220 SCREW 2 2 1
63 3  933166-80520 WIPER 2 2 1
64 3 933166-80530 CAP 1 1 1
65 3  933166-80550 SCREW, CAP 1 1 1
66 3 933171-80510 SEAT, SPRING 2 2 1
67 3 933171-80590 O-RING 1 1 1
68 3 933171-80610 O-RING 2 2 1
69 3 172168-72750 SPRING, VALVE 1 1 1
70 3  172122-74130 POPPET 1 1 1
71 2 172146-74720 VALVE ASSY, SHUT-OFF 2 2 1
72 3 172116-74150 O-RING 2 2 1
73 3 24311-240100 O-RING, 1AP10A 2 2 1

6
. Lo i
g 4 LOTUS ROCT SPEC.
Fig.63 REF, No.lA ~ 22
Fig.64 REF. No.1A ~ 57
ig.55 REF. No, 1A ~ 36
Fig.56 REF. 1A ~ 27 (}
AURO—LALTASSY 38
CON 35 37
{17 3
Fig.
in 34
*Ta
OPTIONAL
Remarks

(1)P.T.0.SPEC

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.65. CONTROL VALVE(BOOM & BUCKET)

Y00K3452

. AYNO=LIINT (T—L&/Y
rio. B8 St N (500 & BUKED

COUNTRY [ JP |AS[EX

JIhO-L/ITULTASSY

APPLT -
CAT[ON O|—|O

CONTROL VALVE ASSY
(172171-74110)
Fig. 62 REF. No.7

e |
LOTUS ROOT SPEC.

inc. Fig.62 REF. No.§ ~ 44
Fig.63 REF. No.I ~ 22
Fig.84 REF. No.l ~ 57
Fig.65 REF. No.l ~ 36
Fig.66 REF. No.l ~ 27

19

e s
BUCKET

4 3

IR O=L/ISILTASSY (Lrasiti) AVRNO—L/ILTASSY (PTOHER)
CONTROL VALVE ASSY (LOTUS ROOT SPEC.) CONTROL VALVE ASSY(P.T.0.SPEC.)
1172172=74110) (172171-74130)

Fig.62 REF. No.B8A Fig.62 REF. No.8
inc. Fig.62 REF. No.9 ~ 44 inc. Fig.62 REF. No.9 ~ 23,35 ~ 55
Fig. 63 REE. No.lA ~ 22 Fig.83 REF. No.1 ~ 22
ig.64 REF. No.lA ~ 57 Fig.64 REF. No.] ~ 38,58 ~ 73
Fig.65 REF. No.lA ~ 36 Fig.65 REF. No.1 ~ 36
Fig.66 REF. No.lA ~ 27 Fig.66 REF. No.1 ~ 27

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 172171-72550 SECTION KIT, SPOOL 1 1
1A 2 172172-72510 SECTION KIT, SPOOL 1
2 3 172171-72600 SECTION ASSY, SPOOL 1 1 1
3 4 172168-72750 SPRING, VALVE 1 1 1
4 4 172168-72760 SPRING, SPOOL 1 1 1
5 4  172151-74060 BOLT, SOCKET HEAD 2 2 2
6 4 172122-74130 POPPET 1 1 1
7 4 172116-74190 PLATE, SEAL 2 2 2
8 4 172116-74220 SCREW 2 2 2
9 4 933166-80520 WIPER 2 2 2
10 4 933166-80530 CAP 1 1 1
11 4 933166-80550 SCREW, CAP 1 1 1
12 4 933171-80510 SEAT, SPRING 2 2 2
13 4 933171-80590 O-RING 1 1 1
14 4 933171-80610 O-RING 2 2 2
15 3 172171-72650 VALVE 210/25,RELIEF 1 1
15A 3 172168-72710 VALVE 1
16 4 172116-74150 O-RING 1 1 1
17 3 172310-79180 VALVE 1 1
17A 3 172142-74960 VALVE, RELIEF 1
18 4  172116-74150 O-RING 1 1 1
19 2 172168-72560 SECTION KIT, SPOOL 1 1 1
20 3 172168-72650 SECTION ASSY, SPOOL 1 1 1
21 4 172168-72750 SPRING, VALVE 1 1 1
22 4 172168-72760 SPRING, SPOOL 1 1
22A 4 172122-74050 SPRING 1
23 4 172151-74060 BOLT, SOCKET HEAD 2 2 2
24 4 172122-74130 POPPET 1 1 1
25 4 172116-74190 PLATE, SEAL 2 2 2
26 4 172116-74220 SCREW 2 2 2
27 4  933166-80520 WIPER 2 2 2
28 4  933166-80530 CAP 1 1 1
29 4  933166-80550 SCREW, CAP 1 1 1
30 4 933171-80510 SEAT, SPRING 2 2 2
31 4 933171-80590 O-RING 1 1 1
32 4  933171-80610 O-RING 2 2 2
33 3 172168-72730 VALVE 260/33,RELIEF 1 1 1
34 4 172116-74150 O-RING 1 1 1
35 3 172310-79180 VALVE 1 1 1
36 4 172116-74150 O-RING 1 1 1

Yes

Yes

N:OId‘T>TNew, O:OIdL‘L»New, R:0Old *<—5 New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.66. CONTROL VALVE(TURNING & BLADE)

Y00K3452

.86

COUNTRY [JP[AS|EX

APPLT -
CATION O]—|O

aAYRO-=LLTASSY (L its)
CONTROL VALVE ASSY (LOTUS ROOT SPEGC.)

(172172=-74110)
Fig.62 REF. No.B8A
inc. Fig.62 REF.

ANO=LALT (BEE& T —K)
CONTROL VALVE (TURNING & BLADE)

aAhA-L/ILTASSY
OL VALVE ASSY

=
o
——— D

LI I 4

)
TURNING
14

vk D—Jb;‘\')lJ‘ASSYE‘Z Y (P TOH#)

é‘? CONTROL VALYE ASSY(P.T.0.SPEC.)

(1712171-74130)

Fig.62 REF. No.8

inc. Fig.62 REF. No.9 ~ 23,35 ~ 55
Fig.63 REF. No.l ~ 22
Fig.64 REF. No.l ~ 38,58 ~ 73
Fig.65 REF. No.l ~ 36
Fig.66 REF. No.1 ~ 27

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 2 172171-72620 SECTION ASSY, SPOOL 1 1
1A 2 172168-72670 SECTION ASSY, SPOOL 1
2 3 172168-72750 SPRING, VALVE 1 1 1
3 3 172122-74050 SPRING 1 1 1
4 3 172151-74060 BOLT, SOCKET HEAD 2 2 2
5 3 172122-74130 POPPET 1 1 1
6 3 172116-74190 PLATE, SEAL 2 2 2
7 3 172116-74220 SCREW 2 2 2
8 3 933166-80520 WIPER 2 2 2
9 3 933166-80530 CAP 1 1 1
10 3 933166-80550 SCREW, CAP 1 1 1
11 3 933171-80510 SEAT, SPRING 2 2 2
12 3 933171-80590 O-RING 1 1 1
13 3 933171-80610 O-RING 2 2 2
14 2 172168-72660 SECTION ASSY, SPOOL 1 1 1
15 3 172168-72750 SPRING, VALVE 1 1 1
16 3 172122-74050 SPRING 1 1 1
17 3  172151-74060 BOLT, SOCKET HEAD 1 1 1
18 3 172122-74130 POPPET 1 1 1
19 3 172116-74190 PLATE, SEAL 2 2 2
20 3 172116-74220 SCREW 1 1 1
21 3 172146-74740 WASHER 1 1 1
22 3 933166-80520 WIPER 2 2 2
23 3 933166-80530 CAP 2 2 2
24 3 933166-80550 SCREW, CAP 1 1 1
25 3 933171-80510 SEAT, SPRING 1 1 1
26 3 933171-80590 O-RING 1 1 1
27 3 933171-80610 O-RING 2 2 2

Yes

N:Old 555 New, Q:0ld

No
<No_
Yes'

Yes

New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.67. CONTROL VALVE(P PORT)(FRONT MULTI)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lew. Parts No. Description Qty I R
rooKsase P A B © © © ®

6 7 IVRA-LALT (PH—R) (IOYRILF) 1 1 172168-45400  PLATE ASSY, LINK 1
Fig. CONTROL VALVE (P PORT) (FRONT MULTI) 20y releease SN :
3 1 22252-000280  RING, 28 5
4 1  26106-100352  BOLT, M10X 35 PLATED 5
S Lol RE s ez 5 1 26013-100302  BOLT, M10X 30 3
CATION O|—|— f‘ﬁ‘i7 (4) 6 1 26716-100002 NUT, M10 1

T (2) 7 1 17217174101  VALVE,CONTROL 1 1
AU RO=AJLTASSY (FO%hTLF) PUMP (2) 8 2 17216872620  SECTION ASSY, SPACER 1
CONTROL VALYE, ASSY(FRONT MULTD 9 3 172122-73430  PLUG 1
Fig. o7 REF, Mol g~ 33 10 3 172142-74900  SPACER 1
1o 88 REE Mool ~ 22 11 2 17217172630  VALVE 175/25RELIEF 2
Fid. 70 REF. No.1 ~ 22 12 3 172116-74150  O-RING 2
; Fig.71 REF. No.1 ~ 18 13 2 17217172640  VALVE 160/24,RELIEF 1
% 14 3 172116-74150  O-RING 1
15 2 172168-72740  PLUG ASSY 1
16 2 17215174110 ROD, TIE 2
17 2 17215174120 ROD, TIE 1
18 2 17217574270  PLUG ASSY 3
19 3 172112-06480  PLUG 3
20 3 172112-06490  O-RING 3
21 2 17217574350  PLUG ASSY 3
22 3 172116-74150  O-RING 3
R 23 3 172116-74320  PLUG 3
24 2 17212274520  SECTION ASSY, INLET 2
25 3 17282374270  HOUSING, INLET 2
32 -8 26 3 933171-80590 O-RING 2
16 ? & 27 2 172146-74680  SECTION ASSY, SPACER 1
%z #7 (1) 28 3 17212273430  PLUG 1
PUMP (1) 29 3 172146-74750  SPACER 1
al 30 3 23871-030000 PLUG, R03 1
31 3 933171-80590 O-RING 1
32 2 26716-080002  NUT, M8 4
33 2 26716-100002  NUT, M10 2

1 27 18 15 LN
12 30312829 19 20
@—133
;’Hu;ﬂaz(nz) K7 (3)
PUMP (3)
32
Remarks

Yes

(1)MEKER:KAYABA TYPE:21090-31930

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.68. CONTROL VALVE(TRAVEL)(FRONT MULTI)

YOOK3452

1. B8 FbakiT (ED (0 vhE)
Fig. CONTROL  VALVE (TRAVEL) (FRONT MULTD)

COUNTRY[UPTASIEX

APPLI - I
GATION O

AVRO—=L/ILTASSY (202bTPILF)

CONTROL VALVE ASSY (FRONT MULTD \¥

(1721 71-74101)

Fig. F. No.7

inc. Fig.67 REF. No.8 ~ 33 Sl
Fig.68 REF. No.1 ~ 22 4
£i5.69 REF. Ne.! ~ 39 7
Fig.70 REF. No.1 ~ 22 o
Fig. 71 REF. No.t ~ 15 -~

=T (8|
TRAVEL (RIGHT}

EfT (B)
TRAVEL (LEFT)
12

EfT (R)
THAVEL (RIGHT)

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 2 172168-72580 SECTION ASSY, SPOOL 1
2 3 172122-74050 SPRING 1
3 3 172151-74060 BOLT, SOCKET HEAD 2
4 3  172116-74190 PLATE, SEAL 2
5 3 172116-74220 SCREW 2
6 3 933166-80520 WIPER 2
7 3  933166-80530 CAP 1
8 3  933166-80550 SCREW, CAP 1
9 3  933171-80510 SEAT, SPRING 2
10 3 933171-80590 O-RING 1
11 3 933171-80610 O-RING 2
12 2 172171-72610 SECTION ASSY, SPOOL 1
13 3 172122-74050 SPRING 1
14 3 172151-74060 BOLT, SOCKET HEAD 2
15 3 172116-74190 PLATE, SEAL 2
16 3 172116-74220 SCREW 2
17 3 933166-80520 WIPER 2
18 3 933166-80530 CAP 1
19 3 933166-80550 SCREW, CAP 1
20 3 933171-80510 SEAT, SPRING 2
21 3 933171-80590 O-RING 1
22 3 933171-80610 O-RING 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.69. CONTROL VALVE(ARM & SWING)(FRONT MULTI)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

No. Lev. Parts No. Description Qty I R
Y00k3452 (A (B (© ©® (B (F

1 2 172171-72590  SECTION ASSY, SPOOL 1
. 6 9 AVRA=WALT (P=L&ZAAV) (2AYKNILF) 2 3 172168-72750  SPRING, VALVE 1
Fig. CONTROL VALVE (ARM & SWING) (FRONT MULTD) 3 3 172122-74050  SPRING 1
4 3 172151-74060  BOLT, SOCKET HEAD 1
COUNTRY[JPJASIEX 5 3 172122-74130  POPPET 1
Al Ol —1— 6 3 172116-74190  PLATE, SEAL 2
7 3 17211674220  SCREW 1
SR THOL VALVE ASSY 1RRoNT MoLT 1 8 3 17214674740  WASHER 1
(freizicaaion 9 3 933166-80520  WIPER 2
ine. Fig.87 REF. No.8 ~ 33 10 3 933166-80530 CAP 2
Eio- 8 REE Mo 1288 1 3 933166-80550 SCREW, CAP 1
E:g:;? EEE fo.1~22 12 3 933171-80510  SEAT, SPRING 2
13 3 933171-80590  O-RING 1
14 37 14 3 933171-80610 O-RING 2
15 2 17216872610  SECTION ASSY, SPOOL 1
e 16 3 172168-72750  SPRING, VALVE 1
17 3 172168-72760  SPRING, SPOOL 1
18 3 17215174060  BOLT, SOCKET HEAD 2
19 3 172122-74130  POPPET 1
20 3 172116-74190  PLATE, SEAL 2
21 3 172116-74220  SCREW 2
22 3  933166-80520  WIPER 2
23 3 933166-80530 CAP 1
24 3 933166-80550  SCREW, CAP 1
25 3  933171-80510  SEAT, SPRING 2
26 3 933171-80590 O-RING 1
27 3 933171-80610  O-RING 2
28 2 172171-72660  VALVE 210/25,RELIEF 1
29 3 172116-74150  O-RING 1
30 2 17217172740 PLUG 2
31 2 17217574270  PLUG ASSY 2
32 3 172112-06480  PLUG 2
33 3 172112-06490  O-RING 2
34 2 172146-74720  VALVE ASSY, SHUT-OFF 3
35 3 17211674150  O-RING 3
36 3 24311-240100  O-RING, 1AP10A 3
37 2 172146-74730  VALVE ASSY 2
38 3 172116-74150  O-RING 2
39 2 17217172730 SECTION ASSY, SPOOL 1

OPTIONAL

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.70. CONTROL VALVE(BOOM & BUCKET)(FRONT MULTI)

Lev.

Parts No.

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=

Description Qty |

A ® € O E ©

R

172171-72650  VALVE 210/25,RELIEF

172116-74150 O-RING

172168-72730  VALVE 260/33,RELIEF

172116-74150 O-RING
172171-72740 PLUG

172175-74210 SECTION ASSY, SPOOL

172168-72750 SPRING, VALVE

172168-72850 END, SPOOL
172168-72860 SEAT, SPRING

172168-72880 SPRING
172168-72890 CAP
172168-72900 CAP

172151-74060 BOLT, SOCKET HEAD

172122-74130 POPPET
172175-74220 SEAT, SPRING

172151-74320 O-RING
933171-80590 O-RING
172146-74730  VALVE ASSY

172116-74150 O-RING
172310-79180 VALVE
172116-74150 O-RING

Y00K3452 No.
N . 1
. 70 AVNO-LINT (T—=A&I Ty N) (208 2LF) 2
Fig. CONTROL VALVE (BOOM & BUCKET) (FRONT MULTI) 3
4
COUNTRY I JPASTEX 5
APPLT -
o:nou Ol—|— 6
ARA=N/WNTASSY (ZAXRNYLF) 7
CONTROL VALVE ASSY{FRONT MULTD) 8
172171-74101) 9
Fig.67 REF. No.7
inc. Fig.87 BEF. N¢.8 ~ 33 10
Fig.68 REF. No.1 ~ 22
Fig.69 REF. No.1 ~ 39 11
Fig.70 REF. No.1 ~ 22 2
Fig.71 REF. No.1 ~ 15 13
4 14
15
16
17
18
19
20
21
22

NWN WIN WWIW W WWWwWWwwWNNWINWN

172171-72720 SECTION ASSY, SPOOL

RlRrRrRRPRNRPRPRAPRPRRPRPRPER|IPRR

Yes

Yes
Yes'

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.71. CONTROL VALVE(TURNING & BLADE)(FRONT MULTI)

Y00K3452

Fi 9.7 1 CONTROL VALVE (TUHNIN

COUNTRY [ JPIASIEX

APPLI - |
CATION O

AUNO-RYLTASSY (70VNILF)
CONTROL VALVE ASSY (FRONT MULTH
172!71 ~74101)

,nc Fig.567 REF. No.8 ~ 33
Fig.68 REF. No.1 ~ 22
Fig. 69 REF. No.! ~ 39
Fig.70 REF. No.1 ~ 22
Fig. 7l AEF. No.1 ~ 1%
14
14

bt
TURNING

) (OVRILF)
& BLADE) (FRONT MULTD)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B © © E
1 2 172171-72620  SECTION ASSY, SPOOL 1
2 3 172168-72750  SPRING, VALVE 1
3 3 172122-74050  SPRING 1
4 3 172151-74060  BOLT, SOCKET HEAD 2
5 3 172122-74130  POPPET 1
6 3 172116-74190  PLATE, SEAL 2
7 3 172116-74220  SCREW 2
8 3 933166-80520  WIPER 2
9 3 933166-80530  CAP 1
10 3 933166-80550  SCREW, CAP 1
11 3 933171-80510  SEAT, SPRING 2
12 3 933171-80590  O-RING 1
13 3 933171-80610  O-RING 2
14 2 17217172740  PLUG 2
15 2 172171-72710  SECTION ASSY, SPOOL 1
N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.72. CONTROL VALVE(P PORT)(AS)

YO0K3452
Fio. 1 2 SNTROL ALTE (5 BoRT) (&
COUNTRY] JP [ASTEX Fi )"
"Shiion| —| O — Pl 4

R¥T7 (2)

JvhO-A/ATASSY (AS) PUMP (2}

CONTROL VALVE ASSY (AS)
(172171=74121)
Fig.72 REF. No.7
ine. Fig.72 REF. No
Fig. 73 REF. No
Fig.74 REF. No
Fig.75 REF. MNo
Fig.76 REF. No

3SR

.8
.
.
1
.

ARSI N S

;
14

X
40 Nl 75 k\ig;?
42 &
13 R (1)
PUMP (1)
12 ’4
L M
¥
11
P
119
[ T 1 AT (4)
20 22 27 PUMP (4)
1

7T 1 U
21 252623 24 129 28

@ HUT (3) QK\j
PUMP (3}
4

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)

1 1 172168-45400  PLATE ASSY, LINK 1 1
2 1 172165-45490 CUSHION 5 5
3 1 22252-000280  RING, 28 5 5
4 1 26106-100352 BOLT, M10X 35 PLATED 5 5
5 1 26013-100302 BOLT, M10X 30 3 3
6 1 26716-100002 NUT, M10 1 1
7 1 172171-74121  VALVE ASSY, CONTROL 1 1
8 2 172168-72620  SECTION ASSY, SPACER 1 1
9 3 172122-73430  PLUG 1 1
10 3  172142-74900 SPACER 1 1
11 2 172171-72500  SECTION KIT, INLET 1 1
12 3 172171-72630  VALVE 175/25,RELIEF 1 1
13 4 172116-74150 O-RING 1 1
14 3 172116-74150 O-RING 1 1
15 3 172116-74320 PLUG 1 1
16 3 172122-74520  SECTION ASSY, INLET 1 1
17 4 172823-74270 HOUSING, INLET 1 1
18 4 933171-80590  O-RING 1 1
19 2 172171-72700 SECTION KIT, SPACER 1 1
20 3  172171-72630 VALVE 175/25,RELIEF 1 1
21 4 172116-74150 O-RING 1 1
22 3 172146-74680  SECTION ASSY, SPACER 1 1
23 4 172122-73430  PLUG 1 1
24 4 172146-74750  SPACER 1 1
25 4 23871-030000 PLUG, RO3 1 1
26 4 933171-80590  O-RING 1 1
27 3 172146-74720  VALVE ASSY, SHUT-OFF 1 1
28 4 172116-74150 O-RING 1 1
29 4 24311-240100 O-RING, 1AP10A 1 1
30 2 172171-72510  SECTION KIT, INLET 1 1
31 3  172171-72640 VALVE 160/24,RELIEF 1 1
32 4  172116-74150 O-RING 1 1
33 3 172122-74520 SECTION ASSY, INLET 1 1
34 4 172823-74270  HOUSING, INLET 1 1
35 4 933171-80590  O-RING 1 1
36 2 172112-06480 PLUG 2 2
37 2 172112-06490 O-RING 2 2
38 2 172116-74150 O-RING 2 2
39 2 172116-74320 PLUG 2 2
40 2 26716-080002 NUT, M8 4 4
41 2 26716-100002 NUT, M10 2 2
42 2 172151-74110 ROD, TIE 2 2
43 2 172151-74120 ROD, TIE 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.73. CONTROL VALVE(TRAVEL)(AS)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
YO0K3452 (A (B) (©) (D) (E) (P

1 2 17217172580  SECTION ASSY, SPOOL 11
) 7 3 aANO-LILT GEfT) (AS) 2 3 172122-74050  SPRING 101
Fig. CONTROL VALVE (TRAVEL) (AS) 3 3 172151-74060  BOLT, SOCKET HEAD 2 2
4 3 172116-74190  PLATE, SEAL 2 2
SoNTRTIJP[ASTEX 5 3 172116-74220  SCREW 2 2
wppLT =T T ~T 6 3 933166-80520  WIPER 2 2
CATION 7 3 933166-80530  CAP 101
AURO=/LTASSY (AS) 8 3 933166-80550  SCREW, CAP 101
CONTROL VALVE ASSY (AS) R 9 3 933171-80510  SEAT, SPRING 2 2
10 3 933171-80590  O-RING 101
1 3 933171-80610 O-RING 2 2
12 2 172171-72610  SECTION ASSY, SPOOL 11
13 3 172122-74050  SPRING 11
14 3 172151-74060  BOLT, SOCKET HEAD 2 2
15 3 172116-74190  PLATE, SEAL 2 2
16 3 172116-74220  SCREW 2 2
17 3 933166-80520  WIPER 2 2
18 3 933166-80530  CAP 11
19 3 933166-80550  SCREW, CAP 101
20 3 933171-80510  SEAT, SPRING 2 2
21 3 933171-80590  O-RING 11
22 3 933171-80610  O-RING 2 2

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.74. CONTROL VALVE(ARM & SWING)(AS)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lewv. Parts No. Description I R
Y00K3452 A B () DO () (A

1 2 17217172530  SECTION KIT, SPOOL 11
) 7 4 AVRA-WINT (P—L&AAVY) (AS) 2 3 17217172590  SECTION ASSY, SPOOL 101
Fig. CONTROL VALVE (ARM & SWING) (AS) 3 4 17216872750  SPRING, VALVE 11
4 4 17212274050  SPRING 11
5 4 17215174060  BOLT, SOCKET HEAD 2 2
COUNTRY] JP JASTEX 6 4 172122-74130  POPPET 11
rion| —| O |— 7 4 17211674190  PLATE, SEAL 2 2
8 4 172116-74220  SCREW 2 2
SYRO-LILTASSY (AS) 9 4 17214674740 WASHER 11
(172171-74121) 10 4 933166-80520  WIPER 2 2
FIg 2R Nl hos ~ 43 11 4 933166-80530 CAP 2 2
Fig-73 REE. No.1~ 22 12 4 933166-80550  SCREW, CAP 11
Fig.75 REF. No. 1 ~ 23 13 4 933171-80510  SEAT, SPRING 2 2
Fig.76 REF. No.1~ 15 14 4 933171-80590  O-RING 101
4 49 15 4 933171-80610  O-RING 2 2
16 3 172146-74720  VALVE ASSY, SHUT-OFF 11
17 4 172116-74150  O-RING 101
18 4 24311-240100  O-RING, 1AP10A 11
19 3 172146-74730  VALVE ASSY 11
20 4 17211674150  O-RING 101
21 2 172168-72610  SECTION ASSY, SPOOL 11
22 3 172168-72750  SPRING, VALVE 11
23 3 172168-72760  SPRING, SPOOL 101
24 3 172151-74060  BOLT, SOCKET HEAD 2 2
25 3 172122-74130  POPPET 11
26 3 172116-74190  PLATE, SEAL 2 2
27 3 17211674220  SCREW 2 2
28 3 933166-80520  WIPER 2 2
29 3 933166-80530 CAP 101
30 3 933166-80550  SCREW, CAP 11
31 3 933171-80510  SEAT, SPRING 2 2
32 3 933171-80590 O-RING 101
33 3 933171-80610 _ O-RING 2 2
34 2 172171-72660  VALVE 210/25,RELIEF 11
35 3 17211674150  O-RING 101
36 2 172171-72740  PLUG 2 2
37 2 172146-74720  VALVE ASSY, SHUT-OFF 2 2
38 3 17211674150  O-RING 2 2
39 3 24311-240100  O-RING, 1AP10A 2 2
40 2 172146-74730  VALVE ASSY 11
41 3 17211674150  O-RING 101
42 2 172171-72730  SECTION ASSY, SPOOL 11

ATy
OPTIONAL

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.75. CONTROL VALVE(BOOM&BACKET)(AS)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
YOOk 3452 (A (B () () ()

1 2 172171-74200  SECTION KIT, SPOOL 101
7 AVNA=LIVT (T=L&Iryk) (AS) 2 3 172168-72730  VALVE 260/33,RELIEF 101
Fig. CONTROL VALVE (BOOM & BUCKET) (AS) 3 4 172116-74150  O-RING 1 1
4 3 172310-79180  VALVE 101
5 4  172116-74150  O-RING 101
SRRV IPTASTEY 6 3 172175-74210  SECTION ASSY, SPOOL 11
APPLT - 7 4  172168-72750  SPRING, VALVE 101
cation] —| O | — 8 4  172168-72850  END, SPOOL 101
AN O—LILTASSY (AS) 9 4 172168-72860  SEAT, SPRING 11
CONTROL VALVE ASSY (AS) 10 4 172168-72880  SPRING 101
A 11 4 17216872890 CAP 11
inc. ;g?,g REE. No.8 - 48 12 4 172168-72900  CAP 1 1
Fig 74 REF. No.1 ~ 42 13 4 172151-74060  BOLT, SOCKET HEAD 4 4
Fio- T2 REE- Mo 14 4 17212274130  POPPET 101
15 4 172175-74220  SEAT, SPRING 11
1 16 4 172151-74320  O-RING 2 2
17 4  933171-80590  O-RING 101
18 2 172171-72650  VALVE 210/25,RELIEF 11
19 3 172116-74150  O-RING 101
20 2 172171-72740  PLUG 4 4
21 2 172146-74730  VALVE ASSY 11
22 3 17211674150  O-RING 101
23 2 172171-72720  SECTION ASSY, SPOOL 101

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.76. CONTROL VALVEL(TURNING & BLADE)(AS)

Y00K 3452

JAhO=LLT (@& TL
Fi 9.7 6 CONTROL VALVE (TURNING

po |
@
2]
>
o
m
=
w

COUNTRY[JP |ASTEX
APPLT —
CATION| ™ O|—

avhO=L/ULTASSY (AS)

CONTROL VALVE ASSY (AS)

(172171=74121)

Fig.72 REF. No.7

inc. Fig.72 REF. No.8 ~ 43
Fig.73 REF. No.1 ~ 22
£ig.74 REF. No.| ~ 42
Fig.75 REF. ND.} ~ 23

Fig. 76 REF. No.

4

rdisy
TURNING 7

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 2 172171-72620 SECTION ASSY, SPOOL 1 1
2 3 172168-72750 SPRING, VALVE 1 1
3 3 172122-74050 SPRING 1 1
4 3 172151-74060 BOLT, SOCKET HEAD 2 2
5 3 172122-74130 POPPET 1 1
6 3 172116-74190 PLATE, SEAL 2 2
7 3 172116-74220 SCREW 2 2
8 3 933166-80520 WIPER 2 2
9 3 933166-80530 CAP 1 1
10 3 933166-80550 SCREW, CAP 1 1
11 3 933171-80510 SEAT, SPRING 2 2
12 3 933171-80590 O-RING 1 1
13 3 933171-80610 O-RING 2 2
14 2 172171-72740 PLUG 2 2
15 2 172171-72710 SECTION ASSY, SPOOL 1 1

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.77. LOW-HIGH VALVE(LOTUS ROOT SPEC.) =52z e orozzaseens
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R
1 1 172186-74140 VALVE 1
1-1 1 172186-74141 VALVE, L-H 1 R
(E=MZZ2222)
1A 2 172186-74150 SPRING 1
(E=MzZ2222)
1C 2 172A46-74720 VALVE, SOLENOID 1
(E=MzZ2222)
1D 2 22137-040000 WASHER, 4 1 w
(E=MZZ2222)
1E 2  24311-000160 O-RING, 1AP16.0 1 w
(E=MZZ2222)
1F 2  26450-050102 BOLT, M5X 10 2 W
(E=MzZ222)
3 2 172186-74610 SOLENOID 1 z
(E=MzZ2222)
4 2 172186-74620 O-RING, 011 1 z
(E=MzZ2222)
5 2 172186-74630 O-RING, 010 1 V4
(E=MZZ2222)
6 2 172186-74640 SPRING 1 A
(E=MZZ2222)
7 2 172186-74650 SPOOL KIT 1 Z
(E=MZZ2222)
8 2 172162-74860 BOLT 2 Z
(E=MzZ2222)
9 2  24311-000180 O-RING, 1AP18.0 1 z
(E=MzZ2222)
10 2 172179-73540 O-RING 1 z
(E=MzZ2222)
12 1 22217-080000 WASHER, SPRING 8 2
13 1 26116-080752 BOLT, M8X 75 PLATED 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
Flg-78- P.T.O. VALVE (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 (A B (©) DO () (A
1 2 172168-74710  VALVE ASSY,PTO 1 1 1 1
. 7 PTONLT 2 3 17261474410 ROD,TIE 2 2 2 2
Fig. P.T.0.VALVE 3 3 172168-74800  SECTION, SPOOL 1 01 1 1
4 4 172116-74190  PLATE, SEAL 2 2 2 2
5 4 172312-74220  SPACER 2 2 2 2
6 4 172312-74230  O-RING 2 2 2 2
7 4 172151-74290  BOLT, SOCKET HEAD 2 2 2 2
8 4 17216874830  SPACER 1 1 1 1
9 4 17216874840  PIN 1 1 1 1
10 4  172168-74850  SLEEVE 1 1 1 1
11 4 172168-74860  BOLT, SOCKET HEAD 2 2 2 2
12 4 17216874870  BALL,STAINLESS STEEL 2 2 2 2
13 4 172168-74880  SPRING 1 1 1 1
14 4 933166-80520  WIPER 2 2 2 2
15 4 933166-80530  CAP 1 1 1 1
16 4 933171-80590 O-RING 1 1 1 1
17 4 933171-80610  O-RING 2 2 2 2
18 3 172168-74810  SECTION ASSY, INLET 1 01 1 1
19 3 17216874820 ROD, TIE 101 1 1
20 3 26716-080002  NUT, M8 4 4 4 4
21 3 26716-100002  NUT, M10 2 2 2 2
22 3 933171-80420  SECTION, OUTLET 1 1 1 1
23 2 172168-74750 BRACKET COMPL. 1 1 1 1
24 2 26013-100162  BOLT, M10X 16 3 3 3 3
25 2 26013-100302  BOLT, M10X 30 3 3 3 3
PTO*vh (%)
P.T.0.KIT (CONFLUENCE)
(172168~-74620)
Fig.35 REF. No.!
inc. Fig.35 REF. No.2 ~ 25
F£i9.78 REF. No.1 ~ 25
Fi19.93 REF. No.1 ~ 22

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

[N
~

172151-74950 UNION

[
[ee]

172151-74980 PLATE
24311-000200 O-RING, 1AP20.0
24321-000700 O-RING, 1AG70.0

N =
o ©

Fig.79. REMOTE CONTROL VALVE(FRONT MULTI) At () -boa 28 orUs ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B () O (E) R

1 1 172151-74611  VALVE ASSY,RMT.CONT. 2
f10 79 VET Gnubons) s o imieimeio coian :
ig. REM R VALVE (FRONT MULTI) 6 2  172164-74620  DISK 2
ST TS TASTES 7 2 172164-74630  NUT 2
P 8 2 172164-74650  PLUG 4
canion| O | —|— 9 2 172151-74860  SHIM(COUNT. SET 8
10 2 172151-74870  SPRING 8
11 2 172151-74880  RETAINER 8
12 2 172151-74890  SP (SYN. 8
13 2 17215174900  PISTON 8
14 2 172151-74910  SEAL 8
15 2 172151-74930 BOOT 2
REFER TO Fig.25 16 2 172151-74940  PLATE 2
2 2
2 2
2 8
2 2
2 8

N
[y

26116-060202 BOLT, M6X 20 PLATED

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.80. REMOTE CONTROL VALVE(RIGHT)(AS)

Y00K3452
B0 LETT ) (AS)
Fig. REMOTE CONTROL VALVE (RIGHT) (AS)
BHUNo. 13, RHUNo. (1) #5428,
lTine. (1) ~ 42 COUNTRY | JP[ASTEX
1 "etion | —| O —

REFER TC Fig. 26

)
-

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172165-74310 JOY-STICK R.H. 1 1
3 2 172151-73350 PLATE, PORT 1 1
4 2  172151-73370 BUSH 1 1
5 2 172151-73380 PLATE 1 1
7 2 172151-73400 PLUG 4 4
8 2 26450-080302 BOLT, M8X 30 2 2
9 2 172151-73430 WASHER 8 8
10 2 172151-73440 RETAINER 4 4
11 2 172151-73450 WASHER 4 4
12 2 172151-73460 SPRING 4 4
13 2 172151-73480 JOINT 1 1
14 2 172151-73490 PLATE 1 1
15 2 172151-73500 NUT, ADJUST 1 1
16 2 172151-73590 BUSH 1 1
17 2  172151-73610 TERMINAL 2 2
18 2 172151-73620 BELLOWS 1 1
19 2 172151-73630 SEAL SET 1 1
20 3 172151-73360 SEAL WASHER 2 2
21 3 172151-73420 SEAL 4 4
22 3 24315-000200 O-RING, 1BP20.0 4 4
23 3 24341-000900 O-RING, 1AS90.0 1 1
24 2 172165-74320 ROD 4 4
25 2 172165-74330 SPRING 4 4
26 2 172165-74350 HANDLE, SUB 1 1
29 3 172151-73530 HANDLE, CAP 1 1
35 3 172151-73660 SCREW, 4X30 1 1
36 3 22137-040000 WASHER, 4 2 2
37 3 26553-040102 SCREW 4X10 2 2
38 3 26553-050082 SCREW, M5X 8 2 2
39 3 26716-040002 NUT, M4 2 2
40 3 26716-040002 NUT, M4 1 1
41 2 22351-050010 PIN, SPRING 5.0X10 1 1
42 2 26756-140002 NUT, LOCK M14 1 1
43 1 26013-060252 BOLT, M6X 25 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.81. REMOTE CONTROL VALVE(LEFT)(AS)

Y00K 3452

RHEUNo. 1
lTinc.

14

JEJIV/SIT (%) (AS)
REMOTE CONTROL VALVE (LEFT) (AS)

(1) 5368159,

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

COUNTRY [ JP [ASIEX
APPLI -
CATION| O|—

REFER TO Fig. 26

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172165-74300 JOY-STICK L.H. 1 1
3 2 172151-73350 PLATE, PORT 1 1
4 2  172151-73370 BUSH 1 1
5 2 172151-73380 PLATE 1 1
7 2 172151-73400 PLUG 4 4
8 2 172151-73430 WASHER 8 8
9 2 172151-73440 RETAINER 4 4
10 2 172151-73450 WASHER 4 4
11 2 172151-73460 SPRING 4 4
12 2 172151-73480 JOINT 1 1
13 2 172151-73490 PLATE 1 1
14 2 172151-73620 BELLOWS 1 1
15 2 172151-73630 SEAL SET 1 1
16 3 172151-73360 SEAL WASHER 2 2
17 3 172151-73420 SEAL 4 4
18 3 24315-000200 O-RING, 1BP20.0 4 4
19 3 24341-000900 O-RING, 1AS90.0 1 1
20 2  172151-73650 NUT, ADJUST 1 1
21 2 172165-74320 ROD 4 4
22 2 172165-74330 SPRING 4 4
23 2 172165-74340 HANDLE, SUB 1 1
26 3 172151-73530 HANDLE, CAP 1 1
27 3 172151-73640 CAP 1 1
28 3  172151-73660 SCREW, 4X30 1 1
29 3 22137-040000 WASHER, 4 2 2
30 3 26553-040102 SCREW 4X10 2 2
31 3 26553-050082 SCREW, M5X 8 2 2
32 3  26716-040002 NUT, M4 2 2
33 3  26716-040002 NUT, M4 1 1
34 2 22351-050010 PIN, SPRING 5.0X10 1 1
35 2 26450-080302 BOLT, M8X 30 2 2
36 2 26756-140002 NUT, LOCK M14 1 1
37 1 26013-060252 BOLT, M6X 25 4 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.82. ROTARY VALVE(FRONT MULTI) A O nas s DS ROOT
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty |
Yo0K3452 A (B () O () A
1 1 17216574201  BRACKET COMPL. 1
. 8 a-=%0/L7 OOYhILF) 11 1 172165-74202  BRACKET 1 N
Fig. ROTARY VALVE (FRONT MALTI) (B=M/i#60568)
2 1 172151-74600  VALVE CMP,MULTICHNG. 1
Zgggw TSTASTEY 21 1 172151-74(,:%#60 S\L/Q)LVE 1 s
cation] O | —|— 3 2 172151-74700  LEVER 1
31 2 182900-77250  LEVER 1 s
(B=M/#60560)
4 2 172151-74710 COVER 1
41 2 18290077220 COVER 1 s
(B=M/#60560)
5 2 172151-74720 COVER 1
51 2 182900-16530 COVER 1 N
(B=M/#60560)
6 2 172151-74730  SPRING 1
6-1 2 182900-22300 SPRING 1 N
(B=M/#60560)
7 2 172151-74740  PLATE, MARK 1
ts o 8 2 172151-74750  PLATE, MARK 1 z
o (B=M/#60560)
2 9 2 172151.74760  WASHER 2
91 2 953KM0-00220 WASHER 2 N
(B=M/#60560)
10 2 17215174760  WASHER 1
10-1 2 953KM0-00220 WASHER 1 N
(B=M/#60560)
1 2 172151-74770  GASKET, CYL. HEAD 1 z
(B=M/#60560)
12 2 23871-010000  PLUG, RO1 1
12-1 2 953KM0-10894 PLUG 1 N
(B=M/#60560)
13 2 24190-100001  BALL, STEEL 5/16 1
14 2 24311-000280  O-RING, 1AP28.0 1
15 2 24321-000600 O-RING, 1AG60.0 2
16 2 26450-060162  BOLT, M6X 16 2
16-1 2 182900-77240  BOLT 2 S
(B=M/#60560)
17 2 26450-060162  BOLT, M6X 16 8
17-1 2 182900-77200  BOLT 8 s
(B=M/#60560)
18 2 26450-060162  BOLT, M6X 16 8
18-1 2 182900-77190  BOLT 8 N
(B=M/#60560)
19 2 26647-060202  BOLT, WING M6X20 1
— 19-1 2 182900-77230  WING BOLT 1 R
n | (B=M/#60560)
19A 2 182900-77210  DUST SEAL 1 W
(B=M/#60560)
B s 20 1 26013-100252  BOLT, M10X 25 3
21 1 26013-100302  BOLT, M10X 30 4

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.83. HYD.OIL TANK

Y00K3452

a5 o
Fi 983 HYD.OIL TANK

BEUNo. TH. Etﬁbgo. (1) #220RTBEY,

1Tinc. (1) 2
A 28
%——20 25 &3 23
o2 24
L 12 20—
s 26—
19 " L~ 30

27

\O 32

iaf

22
PREVI0US

(A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 772171-75100-4 TANKASSY, RESERVOIR 1 1 1
1A 1 772171-75100-2 TANKASSY, RESERVOIR 1 1
2 2 172137-73700  FILTER, SUCTION 1 1 1 1 1
3 2 172124-73700 ROD ASSY, FILTER 1 1 1 1 1
4 2 172141-73750 FILTER ASSY, RETURN 1 1 1 1 1
5 3  172141-73760 ELEMENT, FILTER 1 1 1 1 1
6 3 172141-73770  VALVE ASSY, BYPASS 1 1 1 1 1
7 2 172112-75780 SPRING, FILTER 1 1 1 1 1
8 2 26716-100002 NUT, M10 1 1 1 1 1
9 2 933152-02710  SPRING, CLUTCH 1 1 1 1 1
11 2 172171-75210-4 COVER, RESERVOIR 1 1 1
11A 2 172171-75210-2 COVER, RESERVOIR 1 1
12 2 172141-75430-4 COVER, INTAKE 1 1 1
12A 2 172141-75430-2 COVER, INTAKE 1 1
13 2 172122-75600  GAUGE, OIL LEVEL 1 1 1 1 1
14 3 172122-75620  BOLT 2 2 2 2 2
15 3 172122-75630 GASKET 4 4 4 4 4
16 2 172116-75850-5 PLUG, OIL FEED 1 1 1
16A 2 172116-75850 PLUG, OIL FEED 1 1
17 2 22417-200160  PIN, COTTER 2.0X16 1 1 1 1 z
(A=M/#60541) (B=M/#60541) (C=M/#60541) (D=M/#60541)
18 2 24311-000380 O-RING, 1AP38.0 1 1 1 1 1
19 2 24321-001050 O-RING, 1AG105.0 1 1 1 1 1
20 2 26013-080202 BOLT, M8X 20 6 6 6 6 6
21 2 933171-23042 MAGNET 1 1 1 1 z
(A=M/#60541) (B=M/#60541) (C=M/#60541) (D=M/#60541)
22 2 172183-75750  PLUG 24, DRAIN 1 1 1 1
22-1 2 172187-75500 PLUG 1 1 1 1 1 N
(A=M/#60541) (B=M/#60541) (C=M/#60541) (D=M/#60541)
23 2 172165-75450-5 PLATE 1 1 1
23A 2 172165-75450 PLATE 1 1
24 2 172165-75460 GASKET 1 1 1 1 1
25 2 172165-75481 ELEMENT 1 1 1 1 1
26 2 22137-080000  WASHER, 8 6 6 6 6 6
27 2 24321-001150 O-RING, 1AG115.0 1 1 1 1 1
28 2 26022-050102  SCREW, M5X10 3 3 3 3 3
29 2 24341-000300 O-RING, 1AS30.0 1 1 1 1 1
30 1 172126-16540 CLAMP 1 1 1 1 1
31 1  124766-59050  CLIP, HOSE 12 1 1 1 1 1
32 1 172165-75490 HOSE 1 1 1 1 1
33 1 22137-140000 WASHER, 14 4 4 4 4 4
34 1 22217-140000  WASHER, SPRING 14 4 4 4 4 4
35 1 26116-140302 BOLT, M14X 30 PLATED 2 2 2 2 2
36 1 26116-140452 BOLT, M14X 45 PLATED 2 2 2 2 2

Yes

Yes

N:Old ‘T>TNew, O:OIdL‘L» New, R:0ld <= New, S:0ld z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes'

Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.84. HYD.OIL PIPING(TANK-PUMP-VALVE) A (B2s. 2B OTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 (A (B (© @ (E) ()

. . 1 1 17216576860  FLANGE 1 1 1 1
. 84 HEERE (90 0~KyT~T) 2 1 17214276130  JOINT 11 1 1
Fig. HYD.OIL PIPING (TANK~PUMP~VALVE) 3 1 17214176900 CONNECTOR ASSY 3 3 3 3
3 4 2 24315000180 O-RING, 1BP18.0 3 3 3 3
5 1 22117-120000  WASHER, 12 4 4 4 4
6 1 17216876240 CONNECTOR,UN7/8PF1/2 1 01 1 1
7 1 24321000450 O-RING, 1AG45.0 1 1 1 1
8 1 26013-120302  BOLT, M12X 30 4 4 4 4
9 1 933152-07400  O-RING 1 1 1 1
10 1 933152-07400 O-RING 1 1 1 1
1 1 933152-24120  O-RING 101 1 1
12 1 933166-24140  CONNECTOR 1 1 1 1
15 13 1 172171-78101  HOSE 1 1 1 1
14 1 172173-78180 COVER, HOSE 1 1 1 1
15 1 17217178250  HOSE 1 1 1 1
16 1 17216578810 HOSE 2 2 2 2
17 1 172122-79890  CLAMP, HOSE 2 2 2 2
1 23000-060000  CLAMP, 60 4 4 4 4

~

RMERT
HYD. Q1L PUMP

— 2 O=RIUT
ONTROL _VALVE

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.85. HYD.OIL PIPING(TANK-PUMP-VALVE)(LOTUS ROOT SPEC.)

Y00K3452

_ 8 HERE (9 0~RYT~IT) (LyAVHE)
Fig. oT

HYD.OIL PIPING (TANK~PUMP~VALVE) (LOTUS ROOT SPEC.)

J
§ s

-~

HYD. 01L TANK {& P
N {
! | 13
/ : BMERT
; | HYD. OIL PUMP
- N g
e N
~. P
Nl TormensT

.7 CONTROL VALVE
~N

REFER_TO
Fig. 77

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172165-76860 FLANGE 1
2 1 172142-76130 JOINT 1
3 1 172141-76900 CONNECTOR ASSY 3
4 2 24315-000180 O-RING, 1BP18.0 3
5 1 22117-120000 WASHER, 12 4
6 1 172168-76240 CONNECTOR,UN7/8PF1/2 1
7 1  24321-000450 O-RING, 1AG45.0 1
8 1 26013-120302 BOLT, M12X 30 4
9 1 933152-07400 O-RING 1
10 1 933152-07400 O-RING 1
11 1 933152-24120 O-RING 1
12 1 933166-24140 CONNECTOR 1
13 1 172171-78101 HOSE 1
14 1 172173-78180 COVER, HOSE 1
15 1 172452-78150 HOSE 1
16 1 172165-78810 HOSE 2
17 1 172122-79890 CLAMP, HOSE 2
18 1 23000-060000 CLAMP, 60 4
19 1 172183-74110 VALVE COMP.,CHECK 1
20 1  172452-74150 BRACKET ASSY 1
21 1 26013-100252 BOLT, M10X 25 2
22 1 172165-76550 CONNECTOR,PT3/8PF1/4 1
23 2 24315-000110 O-RING, 1BP11.0 1
24 1 172141-76990 ELBOW 1
25 1 172141-76990 ELBOW 1
26 1 23395-030000 JOINT, RRN-3/8 1
27 1 172452-78140 HOSE 1
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.86. HYD.OIL PIPING(VALVE-MOTOR-BOOM)

YO00K3452
, 86 HERE (SIWT~E-H~T—14)
Fig. HYD. OIL PIPING (VALVE~MOTOR~BOOM)
A S
AS SPEC.

R L—F/ LT
TURNING _BRAKE VALVE

g 3 bO—=L/OLT
CONTROL _VALVE

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 172730-75140 ADAPTER 2 2 2 2 2
2 1 172168-76130 CONNECTOR,UN3/4PF3/8 1 1 1 1 1
3 2 933152-24120 O-RING 1 1 1 1 1
4 1 24315-000140 O-RING, 1BP14.0 2 2 2 2 2
5 1 933152-24120 O-RING 4 4 4 4 4
6 1 933152-24120 O-RING 3 3 3 3 3
7 1 933155-08481 CONNECTOR 4 4 4 4 4
8 1 172171-78500 HOSE 1 1 1 1 1
9 1 172171-78510 HOSE 1 1 1 1 1
10 1 172171-78520 HOSE 1 1 1 1 1
11 1 172171-78530 HOSE 1 1 1 1 1
12 1 172171-78540 HOSE 1 1 1 1 1
13 1 172171-78550 HOSE 1 1 1 1 1
14 1 172168-78700-4 SUPPORT ASSY, HOSE 1 1 1
14A 1 172168-78700 SUPPORT ASSY, HOSE 1 1
15 1 172168-78740 COVER ASSY 1 1 1 1 1
16 2 172168-78760 RUBBER, HOSE SUPPORT 1 1 1 1 1
17 1 172168-78920 HOSE 1 1 1 1 1
18 1 172168-78960 HOSE 1 1 1 1 1
19 1 22217-100000 WASHER, SPRING 10 2 2 2 2 2
20 1 26013-100202 BOLT, M10X 20 2 2 2 2 2
21 1 26116-100652 BOLT, M10X 65 PLATED 2 2 2 2 2
22 1 172142-76160 JOINT, 3/4UN-3/8 3 3 3 3 3
23 1 172165-78150 GROMMET, 49X119 1 1 1 1 1
24 1 172168-78590 CLAMP, HOSE 1 1 1 1 1
25 1 172171-78900 COVER, HOSE 6 6 1
26 1 172122-79920 CLIP, HOSE 6 6 1
27 1 23000-025000 CLAMP, 25 6 6 1

Remarks
(1)AUSTRALIA SPEC

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.87. HYD.OIL PIPING(VALVE-SWIVEL-SWING)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty |
Y00K3452 A (B (©) () () (F)

1 1 172168-76130 CONNECTOR,UN3/4PF3/8 2 2 2 2
8 HERE (JULT~2R~2A V) 2 2 93315224120 O-RING 2 2 2 2
Fig. HYD. OIL PIPING (VALVE~SWIVEL~SWING) 3 1 172312-76220 CONNECTOR, 1/4X3/4UN 3 3 3 3
4 1  23391-020000 JOINT, RGI-1/4 2 2 2 2
5 1  23393-020000 JOINT, 90RGI-1/4 2 2 2 2
10 6 1 23393-030000 JOINT, 90RGI-3/8 4 4 4 4
4 l E 7 1 933152-24120 O-RING 2 2 2 2
8 1 933152-24120 O-RING 3 3 3 3
S 9 1 933155-08481 CONNECTOR 2 2 2 2
10 1 172171-78181 HOSE 1 1 1 1
11 1 172168-78191 HOSE 1 1 1 1
12 1 172141-78240 HOSE 1 1 1 1
13 1 172168-78980 HOSE 2 2 2 2
14 1 172131-78600 HOSE 1 1 1 1
15 1 172168-78900 HOSE 1 1 1 1
16 1 172168-78940 HOSE 1 1 1 1
17 1 172168-76140 CONNECTOR,UN3/4PF1/4 1 1 1 1
18 2 933152-24120 O-RING 1 1 1 1

2A T 0T
SWING CYLINDER

AN Ta Ak
SWIVEL JOINT

s& 88

Q” P 16

lbs—A/ 6\—6
—~8

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.88. HYD.OIL PIPING(VALVE-SWIVEL-SWING)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
YooKs4sz A B © ©® E
. . <o 1 1 172168-76130 CONNECTOR,UN3/4PF3/8 2
. 8 8 AERE (ST ~2AXN~2A V) (L) 2 2 93315224120  O-RING 2
Fig. HYD. OIL PIPING (VALVE~SWIVEL~SWING) 3 1 172312-76220 CONNECTOR, 1/4X3/4UN 3
(LOTUS ROOT SPEC.) 4 1 23391-020000  JOINT, RGI-1/4 2
5 1 23393-020000  JOINT, 90RGI-1/4 2
6 1 23393-030000  JOINT, 90RGI-3/8 4
7 1 93315224120 O-RING 2
8 1 93315224120  O-RING 3
9 1 933155-08481 CONNECTOR 2
10 1 172171-78181 HOSE 1
11 1 172168-78191 HOSE 1
12 1 172141-78240 HOSE 1
13 1 172168-78980 HOSE 2
1 14 1 172131-78600 HOSE 1
15 1 172168-78900 HOSE 1
16 1 172168-78940 HOSE 1
17 1 172168-76140  CONNECTOR,UN3/4PF1/4 1
18 2 933152-24120  O-RING 1
19 1 172147-76180 ELBOW 1
20 1 17213176200 CONNECTOR, 3/8 1/4 1
21 1 24315-000110  O-RING, 1BP11.0 1
22 1 172452-78160 HOSE 1
ZARILTIATh
SWIVEL JOINT
JrNA-LILT
CONTROL VALVE

T a0 ®

@13 é—u -©

12 13

s-& @8 ®

@ é{ iy Bs
6 4
= - | S
19—‘@% / | °
—8
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.89. HYD.OIL PIPING(RETURN)

YO0K3452

AEEE (V5—>)
Fi g89 HYD. OIL PIPING (RETURN)

COUNTRY|JP |AS

[] (:) APPL] -
8 ‘ CATION O|—

avhO—-LILT

B CONTROL VALVE
2ARATaA vk

SWIVEL JOINT

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=

No. Lev. Parts No. Description Qty I R

A B () O (E) R

1 1 172168-76150 CONNECTOR,UN7/8PF1/2 1 1

2 2 933152-07400 O-RING 1 1

3 1  172141-76220 NIPPLE 1 1

4 1 23871-040000 PLUG, R0O4 2 2

5 1 172164-76110 ELBOW 1 1

6 1 172170-78240 HOSE 1 1

7 1 172168-78251 HOSE 1 1

8 1 23000-035000 CLAMP, 35 2 2

9 1 172168-76160 CONNECTOR,PF1/2PF3/8 1 1

10 2 24315-000140 O-RING, 1BP14.0 1 1

11 1 172165-76220 NIPPLE 1 1

12 1 172312-17260 GROMMET 1 1 1

13 1 172142-76290 GROMMET, 28X2.3 1 1 1

14 1 172312-76290 ELBOW 1 1 2

15 1 172168-78320 HOSE 1 1 2

16 1  23010-014000 CLAMP, 14 2 2 2

Remarks
(1)NOT P.T.O.SPEC.
(2)MECHANICAL SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.90. HYD.OIL PIPING(RETURN)(LOTUS ROOT SPEC.) =52z e orozzaseens
(C)=B22-2BC(R)AS F=
No. Lev. Parts No. Description Qty I R
YO0K3452 (A (B © O € F

1 1 172168-76150 CONNECTOR,UN7/8PF1/2 1

(L&) 2 2 933152-07400  O-RING 1

(RETURN) (LOTUS ROOT SPEC.) 3 1 17245276100  JOINT ASSY 1
4 1  23871-040000 PLUG, R04 2
5 1 172164-76110 ELBOW 1
6 1 172170-78240 HOSE 1
7 1 172168-78251 HOSE 1
8 1 23000-035000 CLAMP, 35 2
9 1 172168-76160 CONNECTOR,PF1/2PF3/8 1
10 2 24315-000140 O-RING, 1BP14.0 1
11 1 172165-76220 NIPPLE 1
12 1 172312-17260 GROMMET 1
13 1 172142-76290 GROMMET, 28X2.3 1
14 1 23393-030000 JOINT, 90RGI-3/8 1
15 1 172452-78180 HOSE 1
16 1  23010-014000 CLAMP, 14 1
17 1 172141-76180 CONNECTOR ASSY 1
18 2  24315-000110 O-RING, 1BP11.0 1
19 1 172452-78170 HOSE 1
20 1 23000-022000 CLAMP, 22 1

v o D22 N u el LY s
S CONTROL VALVE
AN aA sk
SWIVEL JOINT
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.91. HYD.OIL PIPING(RETURN)(FURONT MULTI)(AS)

YOOK3452

_ 91 AEEE (U5—Y) (JOYRYLF) (AS)
Fig. HYD. OIL G

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS

(E)=B22-2B(LOTUS ROOT)

(F)=

PIPING (RETURN) (FRONT MULTD) (AS)
COUNTRY | JPTASIEX
‘G| O[ O] —

AT I b
SWIVEL JOINT

B =
CONTROL VALVE

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 172164-76110 ELBOW 1 1 1

2 1 172168-76150 CONNECTOR,UN7/8PF1/2 1 1 1

3 2 933152-07400 O-RING 1 1 1

4 1 172168-76160 CONNECTOR,PF1/2PF3/8 1 1 1

5 2 24315-000140 O-RING, 1BP14.0 1 1 1

6 1 172165-76220 NIPPLE 1 1 1

7 1 172168-76380 JOINT ASSY 1 1 1

8 1 172168-76370 ELBOW 1 1 1

9 1 23871-040000 PLUG, R04 2 2 2

10 1 172170-78240 HOSE 1 1 1

11 1 172168-78251 HOSE 1 1 1

12 1 172170-78400 HOSE 1 1 1

13 1  23000-016000 CLAMP, 16 2 2 2

14 1 23000-035000 CLAMP, 35 2 2 2

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.92. HYD.OIL PIPING(P.T.O.VALVE-FRAME)

YoOK3452

92 AERE (PTO/SLT~IL—L)
Fig. HYD.OIL PIPING (P.T.0. VALVE~FRAME)

PTOFwh (JL—ALIVK)
P.T.0.KIT (FRAME END}
(172191-74600)
Fig.34 REF. Neo.!

axhO-WILY
CONTROL VALVE

ine. Fig.34 REF. No.2 ~ 32
Fig.82 REF. No.1 ~ 21

(A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 2 172168-76300 JOINT ASSY, 3RD 1 1
2 2 172112-77420 CONNECTOR,PF1/2PT3/4 1 1
3 2  23871-030000 PLUG, R0O3 1 1
4 2 23871-040000 PLUG, R0O4 1 1
5 2 26013-100202 BOLT, M10X 20 2 2
6 2 933152-24120 O-RING 2 2
7 2 933166-24120 CONNECTOR, PF1/2X10 2 2
8 2 172168-78460 HOSE 1 1
9 2 172168-78370 HOSE 1 1
10 2 22137-100000 WASHER, 10 2 2
11 2 172142-76270 JOINT, SWIVEL 1/2 1 1
12 3  172142-77040 SEAL SET 1 1
13 2 172142-76280 JOINT, SWIVEL 1 1
14 3 172142-77050 SEAL SET 1 1
15 2 172171-76900-4 TUBE, PTO 1 1
15-1 2 172171-76901-4 TUBE, PTO 1 1 N

(A=M/#60608)

(B=M/#60608)

16 2 26013-100252 BOLT, M10X 25 2 2
17 2 172175-78360 HOSE 1 1
18 2 172164-78760 HOSE 1 1
19 2 172137-75570 ADAPTER, PF1/2 1 1
20 2 172151-76600  ADAPTER, PF3/4 1 1
21 2 172165-03231 LABEL, P.T.O. 1 1

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.93. HYD.OIL PIPING(P.T.O.VALVE)(CONFLUENCE) E’;g:ggg_ggggji Egzggg_;g&(gﬁz ROOT)
(C)=B22-2BC(R)AS F=
No. Lev. Parts No. Description Qty I R
Y00K3452 A (B (©) O (E ¢
1 2 172142-76130  JOINT 1 1 1 1
9 HERE (PTONRLY) (AF) 2 2 172168-76130 CONNECTOR,UN3/4PF3/8 2 2 2 2
Fig. HYD.OIL PIPING(P.T.0O.VALVE) (CONFLUENCE) 3 3 03315224120 O-RING 2 2 2 2
4 2 17263376160  ADAPTER 1 1 1 1
15 @ 4 41 2 17216276141  ADAPTER, 1/2-3/4 101 1 1 N
4 (A=*2008.07) (B=*2008.07) (C=*2008.07) (D=*2008.07) (E=*2008.07)
5 2 17216876180  CONNECTOR,UN3/4PT1/2 1 1 1 1
6 3 933152-24120  O-RING 101 1 1
7 2 172124-76350 CONNECTOR, 1/2 101 1 1
8 3  933152.07400 O-RING 1 01 1 1
9 2 23391-040000  JOINT, RGI-1/2 101 1 1
10 2 23391-060000  JOINT, RGI-3/4 101 1 1
11 2 933162:07400  O-RING 1 1 1 1
12 2 172130-78220  HOSE 101 1 1
13 2 17216878230  HOSE 2 2 2 2
14 2 17216878331 HOSE 1 1 1 1
15 2 172168-78340  HOSE 101 1 1
16 2 17216876130 CONNECTOR,UN3/4PF3/8 101 1 1
17 3 933152-24120  O-RING 1 1 1 1
18 2 17231276180  NIPPLE, 1/2X3/8 101 1 1
19 2 172146-74720  VALVE ASSY, SHUT-OFF 101 1 1
20 3 17211674150  O-RING 1 01 1 1
21 3 24311240100  O-RING, 1AP10A 101 1 1
22 2 23393-040000  JOINT, 90RGI-1/2 101 1 1
Sz ha-ho 23 1 17217578360  HOSE 1 1 1 1
24 1 172164-78760  HOSE 101 1 1
25 1 172168-76300  JOINT ASSY, 3RD 101 1 1
26 1 23871-030000 PLUG, R03 1 1 1 1
27 1 23871-040000 PLUG, R04 101 1 1
28 1 26013-100202  BOLT, M10X 20 2 2 2 2
29 1 93315224120 O-RING 2 2 2 2
30 1 933166-24120 CONNECTOR, PF1/2X10 2 2 2 2
31 1 172168-78370  HOSE 101 1 1
32 1 22137-100000 WASHER, 10 2 2 2 2
33 1 172142-76270  JOINT, SWIVEL 1/2 101 1 1
34 2 172142-77040  SEAL SET 101 1 1
35 1 172142-76280  JOINT, SWIVEL 1 1 1 1
36 2 172142-77050  SEAL SET 101 1 1
37 1 172171-76900-4 TUBE, PTO 11
37-1 1 172171-76901-4 TUBE, PTO 11 N
(A=M/#60608) (B=M/#60608)
37A 1  172171-76900-2 TUBE, PTO 11
37A-1 1 172171-76901-1 TUBE, PTO 11 N
(C=M/#60608) (D=M/#60608)
38 1 26013-100252  BOLT, M10X 25 2 2 2 2
39 1 172151-79410 COVER, HOSE 11
40 1 172151-79420  COVER, HOSE 101
41 1 23000-035000 CLAMP, 35 2 2
42 1 23000-041000  CLAMP, 41 2 2

)

0.1
35 REF. No
78 REF. No
93 REF. No

L
[

RN
oo

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.94. HYD.OIL PIPING(TRAVEL)

EfTE—~

TRAVEL

k4
MOTOR

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty |
A B € ©O E ¢

1 1 172730-75140 ADAPTER 4 4 4 4
2 1 23391-030000 JOINT, RGI-3/8 2 2 2 2
3 1 23391-020000 JOINT, RGI-1/4 4 4 4 4
4 1  23391-020000 JOINT, RGI-1/4 2 2 2 2
5 1  24315-000140 O-RING, 1BP14.0 4 4 4 4
6 1  23394-030000 JOINT, 45RGI-3/8 2 2 2 2
7 1 172168-78200 HOSE 2 2 2 2

7A 2 172455-79740 NUT, LOCK 1/4 2 2 2 2 W

(A=MHXXXXX) (B=M/A#XXXXX) (C=MH#XXXXX) (D=MMH#XXXXX)

8 1 172141-78460 HOSE 2 2 2 2
9 1 172141-78470 HOSE 2 2 2 2
10 1  172141-78480 HOSE 2 2 2 2
11 1 172141-78490 HOSE 2 2 2 2

N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.95. HYD.OIL PIPING(TRAVEL)(LOTUS ROOT SPEC.) =52z e orozzaseens
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty |
A B () O (E) R

1 1 23391-030000 JOINT, RGI-3/8 2
2 1 23391-020000 JOINT, RGI-1/4 2
3 1  23394-030000 JOINT, 45RGI-3/8 2
4 1 172168-78200 HOSE 2

4A 2 172455-79740 NUT, LOCK 1/4 2 w

(E=M/#XXXXX)

5 1 172157-76220 CONNECTOR, 1/4X3/8 2
6 1 1E3030-78370 CAP, SCREW 2
7 1  23394-020000 JOINT, 45RGI-1/4 2
8 1 24315-000110 O-RING, 1BP11.0 2
9 1 172123-76120 ADAPTER, PF1/4 2
10 1  23394-020000 JOINT, 45RGI-1/4 2
11 1 24315-000110 O-RING, 1BP11.0 2
12 1 24315-000180 O-RING, 1BP18.0 4
13 1 933160-01370 CONNECTOR,PF1/2PF3/8 4
14 1 172452-78100 HOSE 2
15 1 172452-78110 HOSE 2
3 . 16 1  172452-78120 HOSE 2
AlvpIstt 17 1 172452-78130 HOSE 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.96. HYD.OIL PIPING(BOOM)

Y00K3452

AERE (7—L)
Fi g.g 6 HYD. OIL PIPING (BOOM)

.

19—

A Sttt
AS SPEC. /

F=bL) s
ARM CYLINDER

Siti
S SPEC.

>

eI PN g 6 oo

BUCKET CYLINDER LOTUS/H%L?T SPEC.
12 yd

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B () O (E) R

1 1 172171-78770 HOSE 1 1 1 1 1

2 1 172142-76500-4 TUBE, BOOM 1 1 1

2A 1 172142-76500 TUBE, BOOM 1 1

3 1 172142-76520-4 TUBE, BOOM 1 1 1

3A 1 172142-76520 TUBE, BOOM 1 1

4 1 172171-76541-4 TUBE ASSY, ARM 1 1

4A 1 172171-76541-1 TUBE ASSY, ARM 1 1

5 1 172171-76560-4 TUBE ASSY, ARM 1 1

5A 1 172171-76560-2 TUBE ASSY, ARM 1 1

6 1 172171-76581-4 TUBE ASSY, BUCKET 1 1

6A 1 172171-76581-1 TUBE ASSY, BUCKET 1 1

7 1 172171-76600-4 TUBE ASSY, BUCKET 1 1

7A 1 172171-76600-2 TUBE ASSY, BUCKET 1 1

8 1 172141-76670-4 CLAMP, TUBE 1 1

8A 1  172141-76670 CLAMP, TUBE 1 1

9 1 172183-76230 CLAMP 2 2

9A 1 172183-76230-5 CLAMP 2 2

10 1 26013-100352 BOLT, M10X 35 8 8 8 8 7

11 1 172312-78270 HOSE 2 2 2 2 2

12 1 172141-78440 HOSE 1 1 1 1 1

13 1 172141-78400 HOSE 1 1 1 1 1

14 1 172141-78410 HOSE 1 1 1 1 1

15 1 172183-81160 CLIP, TREE 2 2 2 2 2

16 1 172175-76401 CLAMP, TUBE 1 1 1
16A 1 172175-76401-5 CLAMP, TUBE 1 1

17 1 172175-76411 RUBBER 2 2 2 2 2

18 1 172175-76420 COLLAR 7 7 7 7 7

19 1 172175-76431 CLAMP, TUBE 4 4 4
19A 1 172175-76431-5 CLAMP, TUBE 4 4

20 1 172175-76440 RUBBER 8 8 8 8 8

21 1 172175-76450-4 PLATE 1 1
21A 1 172175-76450-5 PLATE 1 1

22 1 26013-120352 BOLT, M12X 35 2 2 2 2

23 1 172171-78910 COVER, HOSE 2 2 1
24 1 172143-79800 COVER, HOSE 1 1 1
25 1 172137-79970 COVER, HOSE 1 1 1
26 1 23000-025000 CLAMP, 25 8 8 1
27 1 172172-76400 TUBE, ARM 1 2
28 1 172172-76460 TUBE, ARM 1 2
29 1 172172-76420 TUBE, BUCKET 1 2
30 1 172172-76440 TUBE, BUCKET 1 2
31 1 172141-76680 CLAMP, TUBE 2 2
32 1 22217-080000 WASHER, SPRING 8 4 2
33 1 26716-080002 NUT, M8 4 2

Remarks
(1)AUSTRALIA SPEC.
(2)LOTUS ROOT SPEC.

Yes

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.97. HYD.OIL PIPING(P.T.O.ARM END)

Y00K3452

EE%‘ PTOP—LIVR)
Fig. 97 HYD.OIL PIPING (P.T.0.ARM END)

ASfhix
AS SPEC.
26

e

Remarks
(1)AUSTRALIA SPEC.

(A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
(B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=

No. Lewv. Parts No. Description ' I R

W B © © E @

1 1 172191-74501  PTO KIT, ARM END 1 1

2 2 172112-76300-4 RETAINER, BOOM PIPE 1 1

2A 2 172112-76300-3 RETAINER, BOOM PIPE 11

3 2 172171-76861-4 TUBE ASSY, 3RD 1 1

3A 2 172171-76861-1 TUBE ASSY, 3RD 1 1

4 2 172171-76881-4 TUBE ASSY, 3RD 11

aA 2 172171-76881-1 TUBE ASSY, 3RD 1 1

5 2 172142-76950-4 CLAMP 4 4

5A 2 172142-76950  CLAMP 4 4

6 2 172183-74820-4 VALVE, STOP 2 2

7 3  172142-77150  SEAL SET 2 2

12 3 22242-000300  RING, 30 2 2

13 2 172171-78350  HOSE 1 1 1 1

14 2 172171-78360  HOSE 1 1 1 1

15 2 172176-78270  HOSE 2 2

16 2 23871-040000  PLUG, R04 2 2

17 2 26013-100252  BOLT, M10X 25 4 4

18 2 26116-100552  BOLT, M10X 55 PLATED 11 1 1

19 2 26013-120402  BOLT, M12X 40 1 1 1 1

20 2 22217-100000  WASHER, SPRING 10 1 1 1 1

21 2 26013-120502  BOLT, M12X 50 11 1 1

22 2 26116-120602  BOLT, M12X 60 PLATED 2 2 2 2

23 2 22217-120000  WASHER, SPRING 12 2 2 2 2

24 2 172183-76260  SPACER ASSY 11 1 1

25 2 172183-76250  PLATE, SPACER 1 1 1 1

26 1 172137-75570  ADAPTER, PF1/2 1 1 1

27 1 172142-78790  COVER, HOSE 11 1

28 1 17215079030  COVER, HOSE 1 1 1

29 1 23000-035000  CLAMP, 35 2 2 1

30 1 23000-041000 CLAMP, 41 2 2 1

N:Old $=5 New, Q:0ld *725 New, R:0ld $=5 New, S:0ld ¥ New, W:Add, Z:Discontinued, Filnterchangeable by set, K:Q'ty Change

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.98. CONTROL PIPING(REMO-CON VALVE-CHANGE VALVE)(FRONT MULTI) Al () -boa 28 orUs ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
YOOK3452 A (B € O B @
1 1 172123-76120  ADAPTER, PF1/4 5
98 nyl\u_)bgg (U’EH‘//UL?‘~5"I‘/*‘)/UL7) (75\/‘\?”"9'_) 2 1 172168-76550  JOINT 1
Fig. CONTROL PIPING (REMO-CON VALVE~CHANGE VALVE) T e :
(FRONT MULTD 4 1  24315-000110  O-RING, 1BP11.0 7
5 1  24315-000110  O-RING, 1BP11.0 1
6 1 172123-76120  ADAPTER, PF1/4 8
e 7 1 24315000110  O-RING, 1BP11.0 8
oation] O =]~ 8 1 172168-79100 HOSE 1
9 1 17216879110  HOSE 1
10 1 17216879120  HOSE 1
1 1 17216879130  HOSE 1
12 1 17216879140  HOSE 1
13 1 17216879150 HOSE 1
14 1 17216879160 HOSE 1
15 1 17216879170  HOSE 1
/ LU
~ VLT Gimae VALve s.\/
- YO LT ~
CONTROL VALVE
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.99. CONTROL PIPING(CHANGE VALVE-CONTROL VALVE)(FRONT MULTI) Al () -boa 28 orUs ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
W[]ﬂ? A (B (©) () () (F)

: 1 1 17215176030  BOLT, PIPE JOINT 2
9 9 AVNO-UERE (FzoI L T~ayNa-LILT) 2 1 172151-76040  BOLT, PIPE JOINT 2
Fig. (FOVRILF) 3 1 172123-76120  ADAPTER, PF1/4 8
CONTROL PIPING (CHANGE VALVE~CONTROL VALVE) 4 1 172123-76120  ADAPTER, PF1/4 1
(FRONT MULTID) 5 1 172141-76180 CONNECTOR ASSY 1
7 2 24315-000110  O-RING, 1BP11.0 1
I TIPTASTEY ThEE3 8 1 24315-000110  O-RING, 1BP11.0 8
APPLI - O I VIEWED FROM UPPER 1 9 1  24315-000110 O-RING, 1BP11.0 1
CATION N O’ @ 10 1 24315-000180  O-RING, 1BP18.0 4
10 11 1 24315-000180  O-RING, 1BP18.0 4
12 1 172123-76120  ADAPTER, PF1/4 2
ﬁm 13 1 172141-76180  CONNECTOR ASSY 6
2 11 é 15 2 24315-000110  O-RING, 1BP11.0 6
16 1 24315-000110  O-RING, 1BP11.0 2
L _ 17 1 172126-11510  BAND 10
19 g 18 1 172168-46870  BRACKET 1
10— ) 8 19 1 172164-78520 HOSE 1
a& &) 8 l9—235 20 1 172165-78570  HOSE 2
ﬁ? | 3 @24 g 3-9, 21 1 172165-78900 HOSE 1
@2 83-9 22 1 17216578910  HOSE 1
1 to2 3 23 1 17216578920  HOSE 1
26 27 24 1 172165-78930 HOSE 1
25 1 172165-78940  HOSE 1
\ / 26 1 172165-78950  HOSE 1
27 1 17216578960 HOSE 1
28 1 172165-78970  HOSE 1
T 29 1 172165-79870  HOSE 1
\ HYD. 01L PUMP 30 1 26013-100162  BOLT, M10X 16 2
& P 31 1 23010-014000 CLAMP, 14 2

7

8

N

AR 3~
¢ r' SWIVEL JOINT
29 @ 't
3> £

CIFFIINT

MULT] CHANGE VALVE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; A)=B22-2BC(R)IP D)=B22-2BP(R)AS
Fig.100. CONTROL PIPING(DIRECT)(AS) EB;:BZZ_zBPER;JP EE;:BZZ-ZB(L(O')I'US ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YOO0K3452 A B () O (E) R

172123-76120  ADAPTER, PF1/4 12 12
172123-76120  ADAPTER, PF1/4
172123-76120  ADAPTER, PF1/4

i 1 00 AVhO-ILEE (’lef)l\

) (AS)
CONTROL PIPING (DIRECT) (AS)

172141-76180 CONNECTOR ASSY
24315-000110 O-RING, 1BP11.0

COUNTRY!JP[AS]EX

© 0N BMIWNE

N
(2]

172165-79810 SPONGE, HOSE
172165-79820 COVER, HOSE
172122-79930 CLAMP, HOSE

Z2ARNTaA sk
SWIVEL JOINT

N
~

N
[ee]

1
1 5 5
1 1 1
1 1 1
2 1 1
APPLT -| Ol— 1 172168-76550  JOINT 1 1
CATION 1 172162-76770  JOINT 2 2
1 24315-000110  O-RING, 1BP11.0 12 12
10 1  24315-000110  O-RING, 1BP11.0 7 7
11 1 24315-000110  O-RING, 1BP11.0 1 1
12 1 24315-000110  O-RING, 1BP11.0 1 1
13 1  194202-56460  BAND, 200 6 6
14 1 172170-78210 HOSE 1 1
15 1 172170-78220 HOSE 1 1
16 1 172170-78230 HOSE 1 1
17 1 172165-79220 HOSE 1 1
18 1 172165-79290 HOSE 1 1
19 1 172165-79300 HOSE 1 1
20 1 172165-79310 HOSE 1 1
21 1 172165-79340 HOSE 1 1
22 1 172165-79350 HOSE 1 1
23 1 172165-79360 HOSE 1 1
24 1 172165-79370 HOSE 1 1
25 1 172165-79641  HOSE 1 1
1 2 2
1 2 2
1 4 4
1 2 2

N
o

23010-014000 CLAMP, 14

k0=
CONTROL VALVE

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; A)=B22-2BC(R)IP D)=B22-2BP(R)AS
Flg .101. GREASING EB;:BZZ-ZBPER;JP EE;:B22-2B(L(O')I'US ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
YOOK 3452 A B () O (E) R

1 1 172112-77580 JOINT, 1/8 1 1 1 1 1

1 0 1 7|j ._:j\ja‘ 2 1 172141-77800 JOINT, GREASE 4 4 4 4 4

Fi g. GREAS [ NG 3 1 172142-77811 HOSE 2 2 2 2 2

4 1 172312-77820 FITTING, GREASE 1 1 1 1 1

5 1 172149-78500 HOSE 1 1 1 1 1

6 1 24761-020000 NIPPLE, GREASE PT1/8 3 3 3 3 3

Yes No Yes

N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

1 A)=B22-2BC(R)JP D)=B22-2BP(R)AS
Flg .102. BOOM & ARM Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
YOOk 3457 A (B (©) O (B @
1 1 172171-81103-4 BOOM ASSY 1 1
1 0 2 T—L&7—A 1A 1 172171-81103-1 BOOM ASSY 1 1
Fig. BOOM & ARM 2 2 172116-82400  PIN BUSH 38X55 2 2 2 2
3 2 172168-81400  SEAL, DUST 38X48X4 2 2 2 2
7 5 4 1 172141-81401-4 PIN 38-164 101
@ ,{< 5\7 %\ 33 4A 1 172141-81401-2 PIN 38-164 1 1
7 7 5 1 172141-81421-4 PIN 38-120 2 2
j G, 5A 1 172141-81421-2 PIN 38-120 2 2
Tt~ e P 34 6 1 24761-050000  NIPPLE, GREASE C 1 1 1 1
.63 v
7 1 933171-29750  SHIMASSY 4 4 4 4
3 8 1 172141-82104-4 ARMASSY 1 1
35 8A 1 172141-82104-1 ARMASSY 11
9 2 172171-81261  BUSH 35X50 2 2 2 2
1 10 2 172171-81280  SEAL, DUST 35X45X4 4 4 4 4
1 2 172141-82270  BUSH 35 45 2 2 2 2
12 2 172141-82280  BUSH 38 45, PIN 2 2 2 2
57 13 2 172168-81400  SEAL, DUST 38X48X4 2 2 2 2
60% 14 1  172141-82301-4 PIN 35-92 1 1
S5-c> \., 14A 1 172141-82301-2 PIN 35-92 1 1
S 15 1 172122-82302-4 PIN ASSY.ARM 1 1
58 590 15A 1 172122-82302-2 PIN ASSY,ARM 11
5 16 1 172141-84600  SHIMASSY 2 2 2 2
84566 17 1 24761-040000  NIPPLE, GREASE B 1 1 1 1
a8 - < 67 18 1 933171-29750  SHIM ASSY 1 1 1 1
Siie o rwoes 56", 19 1 172171-82510  SHIMASSY 2 2 2 2
/ 20 1 172171-81270  O-RING, 61X6.0 2 2 2 2
21 1 172141-84401-4 LINK ASSY, BUCKET 1 1
21-1 1 172141-84402  LINK ASSY, BUCKET 1 1 N
(A=M/#60576) (B=M/#60576)
21A 1 172141-84401-2 LINK ASSY, BUCKET 11
21A-1 1 172141-84402-1 LINK ASSY, BUCKET 11 N
(C=M/#60576) (D=M/#60576)
22 2 172141-82270  BUSH 35 45 2 2 2 2
23 2 172141-72561  BUSH (35-45-30 2 2 2 2
— 24 2 172171-81280  SEAL, DUST 35X45X4 6 6 6 6
et 25 1 172141-84500-4 ARM ASSY, BUCKET 11
2 25A 1 172141-84500-2 ARM ASSY, BUCKET 1 1
26 1 172141-84510-4 ARM ASSY, BUCKET 1 1
26A 1 172141-84510-2 ARM ASSY, BUCKET 11
27 1 172141-99470-4 PIN KIT,ARM 2 2
27A 1 172141-99470-1 PIN KIT,ARM 2 2
28 2 172141-84550-4 PIN 35-152 2 2
28A 2 172141-84550-1 PIN 35-152 2 2
29 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
30 2 933110-86600  NUT, NYLON 24X24 2 2 2 2
Arkdiig:: W 31 2 93317129760 WASHER 2 2 2 2
32 2 172141-84601  SHIM 2 2 2 2
33 1 172164-81670  SPACER 3 3 3 3
34 1 22157-120000 WASHER, 12 3 3 3 3
35 1 26013-120302  BOLT, M12X 30 3 3 3 3
Remarks 36 1 172010-01640  SPACER 1 1 1 1
(1)OPTIONAL.BUCKET FOOK SPEC. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.102. BOOM & ARM

YOOK3452

rio. 102 doch 4w

P—bS U 17N 34
ARy oYL IRDER ™ : /5/3\ o
3
3

AADTUU S

AT
OPTIONAL

Iy R D w S
BUCKET FOOK SPEC.

I~ ?ﬁ?
SWING CYLINDER 58"
& AR

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lewv. Parts No. Description Qty R
A (B (C) D)

37 1 172146-82910 SPACER 1 1 1 1

38 1 172164-81670 SPACER 1 1 1 1

39 1 172164-81670  SPACER 2 2 2 2

40 1 22157-100000 WASHER, 10 1 1 1 1

41 1 22157-120000 WASHER, 12 1 1 1 1

42 1 22157-120000  WASHER, 12 2 2 2 2

43 1 26013-100252 BOLT, M10X 25 1 1 1 1

44 1 26013-120252 BOLT, M12X 25 1 1 1 1

45 1  26013-120302 BOLT, M12X 30 2 2 2 2

46 1 172141-81401-4 PIN 38-164 1 1

46A 1 172141-81401-2 PIN 38-164 1 1

47 1 172141-83291-4 BRACKET, BOOM 1 1

47A 1 172141-83291-2 BRACKET, BOOM 1 1

49 2 172141-83330  BUSH 50X45 2 2 2 2

50 1 172171-82310  PIN 50X292 1 1 1 1

51 1 172141-83341-4 PIN 38-226 1 1

51A 1 172141-83341-2 PIN 38-226 1 1

52 1 172141-83372-4 PIN 38-94 1 1

52A 1 172141-83372-2 PIN 38-94(YELLOW:87) 1 1

53 1 172141-83390 PLATE, PIN LOCK 1 1 1 1

54 1 172141-94260 PIN 38-130 1 1 1 1

55 1 22242-000500 RING, 50 1 1 1 1

56 1 26013-100252 BOLT, M10X 25 2 2 2 2

57 1  26116-160402 BOLT, M16X 40 PLATED 2 2 2 2

58 1 933171-29750 SHIMASSY 2 2 2 2

59 1 172141-83400 PLATE 1 1 1 1

60 1 22217-160000  WASHER, SPRING 16 2 2 2 2

61 1 26013-120302 BOLT, M12X 30 1 1 1 1

62 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2

63 1 172183-81160 CLIP, TREE 1 1 1 1

64 1 172183-81170 CLIP, TREE 2 2 2 2

65 1 172183-81160 CLIP, TREE 4 4 4 4

66 1 172173-81700  SHIM, 50X90X0.8 1 1 1 1

67 1 172173-81710  SHIM, 50X90X0.5 1 1 1 1

68 1 172429-84450  LINK, BUCKET 1 1 1

69 2 172141-72561 BUSH (35-45-30 2 2 1

70 2 172171-81280  SEAL, DUST 35X45X4 6 6 1

71 2 172141-82270 BUSH 3545 2 2 1

73 1 172141-03050  LABEL 1 1 1

Remarks
(1)OPTIONAL.BUCKET FOOK SPEC.

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes'

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.103. BOOM & ARM(N-LOTUS ROOT SPEC.)

YO0K 3452

7=L&7—L (NLYIVHR)
BOOM & ARM (N-LOTUS ROOT SPEC.)

W q‘:’/?\g/ 13

rie. 10

7—A/U/7
ARM_CYLINDER

RAVTIU S
SWING CYLINDER 8

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
1 1 172172-81101 BOOM ASSY 1
2 2 172168-81410 SEAL, DUST 2
3 2 172112-83500 BUSH, PIN 2
4 1 172160-81401 PIN 38X176 1
5 1 172141-81421-4 PIN 38-120 2
6 1 172164-81670 SPACER 3
7 1 172171-82510 SHIM ASSY 2
8 1 172165-82550 SHIM 1
9 1 172165-82560 SHIM 1
10 1 172165-82570 SHIM 1
11 1 22157-120000 WASHER, 12 3
12 1 24761-050000 NIPPLE, GREASE C 1
13 1 26013-120302 BOLT, M12X 30 3
14 1 933171-29750 SHIM ASSY 2
15 1  172452-81200 ARM ASSY 1
16 2 172168-81260 BUSH 38X55 2
17 2 172168-81400 SEAL, DUST 38X48X4 2
18 2 172141-82280 BUSH 38 45, PIN 4
19 2 172122-82290 SEAL, DUST 4
20 1 172452-81300 PROTECTOR 1
21 1 172142-81620 O-RING 2
22 1 172164-81670 SPACER 2
23 1 172122-82302-4 PIN ASSY.,ARM 2
24 1 22157-120000 WASHER, 12 2
25 1 24761-040000 NIPPLE, GREASE B 1
26 1 26013-120302 BOLT, M12X 30 2
27 1 933171-29750 SHIM ASSY 2
28 1 172164-81810 ARM, BUCKET 1
29 1 172164-81820 ARM, BUCKET 1
30 1 172164-81960 PIN KIT, BUCKET ARM 1
31 2 172164-81830 PIN 38X170A 1
32 2 172164-81850 PIN 38X170B 1
33 2 24761-020000 NIPPLE, GREASE PT1/8 1
34 2 933110-86600 NUT, NYLON 24X24 2
35 2 933171-29751 SHIM SET 2
36 2 933171-29760 WASHER 2
37 1 172428-84450 LINK, BUCKET 1
38 2 172164-81880 BUSH 38X55, PIN 2
39 2 172122-82290 SEAL, DUST 6
40 2 172168-84411 BUSH 2
42 1 24761-020000 NIPPLE, GREASE PT1/8 2
43 1 933171-29750 SHIM ASSY 2
44 1 172122-81581-1 PIN (B), BOOM 1
45 1 172160-82290 BRACKET, BOOM 1
47 2 172160-82320 BUSH 60X45 2
48 1 172160-82310 PIN 60-292 1
49 1 172142-82370 PIN 45X237 1
50 1 172146-82910 SPACER 1
51 1 172141-83372-4 PIN 38-94 1
52 1 172141-83390 PLATE, PIN LOCK 1
53 1 172141—83400 PLATE 1
N:Old+ <esg New, Q:Old+— = New, R:Old ::S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++CONﬂNUE++

S’

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.103. BOOM & ARM(N-LOTUS ROOT SPEC.)

YO0K 3452

1 0 7 L (NLYIAER)
Fig. BOOM ARM (N-LOTUS ROOT SPEC.)

W %/?\g/”ta

7—A/U/7
ARM_CYLINDER

RAVTIU S
SWING CYLINDER 8

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
54 1 172112-87840 SHIM 4
55 1 172141-94260 PIN 38-130 1
56 1 22217-160000 WASHER, SPRING 16 2
57 1 22242-000600 RING, 60 1
58 1 22417-800630 PIN, COTTER 8.0X63 2
59 1 26013-100252 BOLT, M10X 25 2
60 1 26013-120252 BOLT, M12X 25 1
61 1 26116-160402 BOLT, M16X 40 PLATED 2
62 1 933171-29750 SHIM ASSY 2

NOId‘—_>New Q: Old‘—_>New R:0ld <= New, SOId‘—_>N6w W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes

Yes'

Yes
Yes'

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.104. BOOM & ARM(LOTUS ROOT SPEC.)

YOOK3452

T—L&7—L (LYI/HR)
BOOM&ARM (LOTUS ROOT SPEC.)

=
4. . =~

TN A
ARM_CYLINDER

fe.10

%
7 \
& 5Dy
L~
./ | 41 ol
/ l 5366
@ \U/ S-67
SWING CYLINDER 05, F57
IAt AR AN 56 8
BUCKET CYLTNDER 47
I

BUCKET

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lewv. Parts No. Description ' I R
A B (€ O (E) (F)
1 1 172172-81101 BOOM ASSY 1
2 2 172168-81410 SEAL, DUST 2
3 2 172112-83500 BUSH, PIN 2
4 1 172160-81401 PIN 38X176 1
5 1 172141-81421-4 PIN 38-120 2
6 1 172164-81670 SPACER 3
7 1 172171-82510 SHIM ASSY 2
8 1 172165-82550 SHIM 1
9 1 172165-82560 SHIM 1
10 1 172165-82570 SHIM 1
11 1 22157-120000 WASHER, 12 3
12 1 24761-050000 NIPPLE, GREASE C 1
13 1 26013-120302 BOLT, M12X 30 3
14 1 933171-29750 SHIM ASSY 2
15 1 172160-81203 ARM ASSY 1
16 2 172168-81260 BUSH 38X55 2
17 2 172168-81400 SEAL, DUST 38X48X4 2
18 2 172141-82280 BUSH 38 45, PIN 4
19 2 172122-82290 SEAL, DUST 4
20 1 172142-81620 O-RING 2
21 1 172164-81670 SPACER 2
22 1 172122-82302-4 PIN ASSY.,ARM 2
23 1 22157-120000 WASHER, 12 2
24 1  24761-040000 NIPPLE, GREASE B 1
25 1 26013-120302 BOLT, M12X 30 2
26 1 933171-29750 SHIM ASSY 2
27 1 172164-81810 ARM, BUCKET 1
28 1 172164-81820 ARM, BUCKET 1
29 1 172164-81960 PIN KIT, BUCKET ARM 1
30 2 172164-81830 PIN 38X170A 1
31 2 172164-81850 PIN 38X170B 1
32 2 24761-020000 NIPPLE, GREASE PT1/8 1
33 2 933110-86600 NUT, NYLON 24X24 2
34 2 933171-29751 SHIM SET 2
35 2 933171-29760 WASHER 2
36 1 172168-84402 LINK ASSY, BUCKET 1
37 2 172164-81880 BUSH 38X55, PIN 2
38 2 172122-82290 SEAL, DUST 6
39 2 172168-84411 BUSH 2
40 1 24761-020000 NIPPLE, GREASE PT1/8 2
41 1 933171-29750 SHIM ASSY 2
42 1 172122-81581-1 PIN (B), BOOM 1
43 1 172160-82290 BRACKET, BOOM 1
45 2 172160-82320 BUSH 60X45 2
46 1 172160-82310 PIN 60-292 1
47 1 172142-82370 PIN 45X237 1
48 1 172146-82910 SPACER 1
49 1 172141-83372-4 PIN 38-94 1
50 1 172141-83390 PLATE, PIN LOCK 1
51 1 172141-83400 PLATE 1
52 1 172112-87840 SHIM 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.104. BOOM & ARM(LOTUS ROOT SPEC.)

YOOK3452

T—L&7—L (LYI/HR)
BOOM&ARM (LOTUS ROOT SPEC.)

14 > 5
0&14 % &, 2{113
)~

F—b )T :
ARM CYLINDER

fe.10

AL TIUH

SWING CYLINDER

RryhoUwd

BUCKET CYLINDER
|

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)

(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
A B € ©O E ¢
53 1 172141-94260 PIN 38-130 1
54 1 22217-160000 WASHER, SPRING 16 2
55 1 22242-000600 RING, 60 1
56 1 22417-800630 PIN, COTTER 8.0X63 2
57 1 26013-100252 BOLT, M10X 25 2
58 1 26013-120252 BOLT, M12X 25 1
59 1 26116-160402 BOLT, M16X 40 PLATED 2
60 1 933171-29750 SHIM ASSY 2
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H A)=B22-2BC(R)JP D)=B22-2BP(R)AS
F|g.105. BUCKET Esgzszz-zspgR;JP EEgzszz-zs(L(O')rus ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00Ka452 A (B () (O () (A
1 1 772141-81402-4 BUCKET ASSY 1 1
) 1 0 VAL 3 2 172142-86150-4 CUTTER, SIDE 11
Fig. BUCKET 4 2 172142-86160-4 CUTTER, SIDE 1 1
5 2 772141-86231-4 TEETHASSY 4 4
1 (490) 6 3 172141-86231-4 TEETHASSY 4 4
| 7 3 172137-86710  SHIM SET, TEETH 4 4
| i h ' ! 5 14 1 3 172137-86770  BOLT 8 8
415 4 12 3 172137-86780  NUT 8 8
13 2 172142-86280  BOLT M14X 40 6 6
14 2 172142-86290  NUT, M14 6 6
15 2 22217-140000 WASHER, SPRING 14 6 6
16 1 172173-99460  PIN KIT, BUCKET 2 2
16A 1 172173-99460-1 KIT,BUCKET PIN 2 2
17 2 17214184601  SHIM 2 2 2 2
20 2 172141-86252-1 PIN 35-195 2 2 2 2
21 2  26116-100652  BOLT, M10X 65 PLATED 2 2 2 2
22 2 24761-020000  NIPPLE, GREASE PT1/8 2 2 2 2
23 2 26716-100002  NUT, M10 4 4 4 4
24 2 17217181500 COLLAR, 35X48.6X22 2 2 2 2
25 1 772142-81600-4 CUTTER ASSY, SIDE 101 1
26 2 172142-86510-4 CUTTER, SIDE 11 1
27 2 172142-86520-4 CUTTER, SIDE 11 1
28 2 172142-86540  BOLT M14X 30 6 6 1
2 6 6 1

29 22217-140000 WASHER, SPRING 14

’JASASY (#Fa>)

Remarks
(1)OPTIONAL N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CK10-M34502

Fig.106. BUCKET(750)(LOTUS ROOT SPEC.) (By-aos s (E)-522 2BL0YUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
YO0K 3452 (A _(B) ©) (®) (E) (F)
1 1 172164-81950-4 PIN KIT,BUCKET(GREEN 2
1 D Iryh (750) (Lyavas) 2 2 172164-81630-4 PIN 38X229 (GREEN) 2
Fig. BUCKET (750) (LOTUS ROOT SPEC.) 3 2 172164-81700  COLLAR 2
4 2 24761-020000 NIPPLE, GREASE PT1/8 2
5 2 26116-100652 BOLT, M10X 65 PLATED 2
6 2  26716-100002 NUT, M10 2
7 2 933171-29751 SHIM SET 2
8 1 172452-86200 BUCKET ASSY 1
9 1 172452-86350 PLATE 2
10 1 26577-080162 SCREW, M8X16 4
N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.107. BUCKET(1000)(LOTUS ROOT SPEC.) At () -boa 28 orUs ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A B () DO (E) (P

172164-81950-4 PIN KIT,BUCKET(GREEN
172164-81630-4 PIN 38X229 (GREEN)
172164-81700 COLLAR

S9N (1000) (LY
Fig.1 0 Ué/ R()/()%ﬁS)PEC.)

BUCKET (1000) {LOT

24761-020000 NIPPLE, GREASE PT1/8
26116-100652 BOLT, M10X 65 PLATED
26716-100002 NUT, M10

933171-29751 SHIM SET
172452-86100 BUCKET ASSY

P NINDNDNNNPRE
P NINDNDNINNN

0N O IWNE

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
Flg .108. BUC KET(ATTAC HME NT) (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K3452 A (B (€ © (B @
1 1 772141-82412-4 BUCKET ASSY 1 1
! w7 1 ~
Fig 1 0 /B‘Ub(-}lé Er\T E KTQTXCTM)A(E/I\II;)) 3 2 172142-86150-4 CUTTER, SIDE 101
) 4 2 172142-86160-4 CUTTER, SIDE 11
i 5 2 172142-86280  BOLT M14X 40 6 6
R sl 6 2 17214286290 NUT M14 6 6
cation | O —[— 40 % 390 ) 7 2 22217-140000 WASHER, SPRING 14 6 6
5,5 540) 8 2 772141-86231-4 TEETHASSY 2 2
( T T I ] I T 9 3 172137-86770  BOLT 4 4
6 7 4 5 8 3 716 10 3 172137-86780  NUT 4 4
b4 528 2 3 a7 3 1 3 172141-86231-4 TEETH ASSY 2 2
60 61 58 59 62 57 51860 12 3 172137-86710  SHIM SET, TEETH 2 2
16 1 172173-99460  PIN KIT, BUCKET 2 2
17 2 26116-100652  BOLT, M10X 65 PLATED 2 2
18 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
19 2 172141-84601  SHIM 2 2
22 2 172141-86252-1 PIN 35-195 2 2
23 2 26716-100002  NUT, M10 4 4
24 2 172171-81500  COLLAR, 35X48.6X22 2 2
25 1 772141-81442-4 BUCKET ASSY 11
27 2 172142-86150-4 CUTTER, SIDE 101
28 2 172142-86160-4 CUTTER, SIDE 11
29 2 172142-86280  BOLT M14X 40 6 6
30 2 172142-86290  NUT, M14 6 6
31 2 22217-140000 WASHER, SPRING 14 6 6
32 2 772141-86231-4 TEETHASSY 2 2
33 3 172137-86770  BOLT 4 4
34 3 172137-86780  NUT 4 4
35 3 172141-86231-4 TEETHASSY 2 2
36 3 172137-86710  SHIM SET, TEETH 2 2
40 1 772141-81422-4 BUCKET ASSY 11
42 2 172142-86150-4 CUTTER, SIDE 11
43 2 172142-86160-4 CUTTER, SIDE 101
44 2 172142-86280  BOLT M14X 40 6 6
45 2 172142-86290  NUT, M14 6 6
46 2 22217-140000 WASHER, SPRING 14 6 6
47 2 772141-86231-4 TEETHASSY 3 3
48 3 172137-86770  BOLT 6 6
49 3 172137-86780  NUT 6 6
50 3 172141-86231-4 TEETHASSY 3 3
51 3 172137-86710  SHIM SET, TEETH 3 3
55 1 772141-81432-4 BUCKET ASSY 1 1
57 2 172142-86150-4 CUTTER, SIDE 11
58 2 172142-86160-4 CUTTER, SIDE 11
59 2 172142-86280  BOLT M14X 40 6 6
60 2 172142-86290  NUT, M14 6 6
61 2 22217-140000 WASHER, SPRING 14 6 6
62 2 772141-86231-4 TEETHASSY 4 4
63 3 172137-86770  BOLT 8 8
64 3 172137-86780  NUT 8 8
65 3 172141-86231-4 TEETHASSY 4 4
Remarks 66 3 172137-86710  SHIM SET, TEETH 4 4
(1)OPTIONAL N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

; (A)=B22-2BC(R)IP (D)=B22-2BP(R)AS
Flg .108. BUC KET(ATTAC HME NT) (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K 3452 (A _(B) ©) (®) (E) (F)
70 1 772142-81600-4 CUTTER ASSY, SIDE 1 1 1
w A ~ f
Fi g 1 0 /BL%ﬁE}\T EKT%XCT*&E/N#)) 71 2 172142-86510-4 CUTTER, SIDE 1 1 1
) 72 2 172142-86520-4 CUTTER, SIDE 1 1 1
n 73 2 172142-86540 BOLT M14X 30 6 6 1
R sl 74 2 22217-140000  WASHER, SPRING 14 6 6 1
ortion| O | —|— 40( 390 )
5’5 (540)
[ ] [ [ I [
o 1 ; ) Iy
30 31 28 29 32 27 3130
45 46 43 44 47 42 4645
60 61 68 59 62 57 6160
@
@
Remarks Yes No Yes No
(1)OPTIONAL N:OId‘T>TNew, O:OIdT»‘_SNew, R:OId‘T>_S New, S:Old‘ﬁNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.109. BUCKET S-TYPE(ATTACHMENT)

Y00K3452
2. 108 Lok $547 (Zavran)
Fig. BUCKET S-TYPE (ATTACHMENT)
10 (290s8)
mwz JPIAS|EX 2 3405?
cation]| O | —|— 26 iggg?
6| 5408
I T 1 T I [ i 1
11 1516 13 17 14 12 16 15
24 2829 26 30 27 25 29 28
37 41 42 39 43 40 38 424
2 4% o 5 &4 &
63 67 68

L]
REPAIR PART

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

Remarks
(1)OPTIONAL
(2)REPAIR PART

No. Lewv. Parts No. Description I R
A B (€ O (E) (F)
1 1 172173-99460  PIN KIT, BUCKET 2 2
2 2 172141-86252-1 PIN 35-195 2 2
3 2 26116-100652 BOLT, M10X 65 PLATED 2 2
4 2 24761-020000 NIPPLE, GREASE PT1/8 2 2
5 2 172141-84601 SHIM 2 2
8 2 26716-100002 NUT, M10 4 4
9 2 172171-81500 COLLAR, 35X48.6X22 2 2
10 1 172141-87200-4 BUCKET ASSY 1 1
11 2 172141-87210-4 BUCKET ASSY 1 1
12 2 172142-86150-4 CUTTER, SIDE 1 1
13 2 172142-86160-4 CUTTER, SIDE 1 1
14 2 172142-86280  BOLT M14X 40 6 6
15 2 172142-86290  NUT, M14 6 6
16 2 22217-140000 WASHER, SPRING 14 6 6
17 2 772173-86140  TEETHASSY 2 2
18 3 172173-86220 TOOTH, POINT 2 2
19 3 172173-86230  PIN ASSY, LOCK 2 2
20 4  172173-86240  PIN 2 2
21 4  172173-86250 PIN 2 2
22 3 172173-86210 ADAPTER, 16 2 2
23 1 172141-87300-4 BUCKET ASSY 1 1
24 2 172141-87310-4 BUCKET ASSY 1 1
25 2 172142-86150-4 CUTTER, SIDE 1 1
26 2 172142-86160-4 CUTTER, SIDE 1 1
27 2 172142-86280  BOLT M14X 40 6 6
28 2 172142-86290  NUT, M14 6 6
29 2 22217-140000  WASHER, SPRING 14 6 6
30 2 772173-86140 TEETHASSY 3 3
31 3 172173-86220 TOOTH, POINT 3 3
32 3 172173-86230  PIN ASSY, LOCK 3 3
33 4 172173-86240 PIN 3 3
34 4 172173-86250 PIN 3 3
35 3 172173-86210 ADAPTER, 16 3 3
36 1 172141-87400-4 BUCKET ASSY 1 1
37 2 172141-87410-4 BUCKET ASSY 1 1
38 2 172142-86150-4 CUTTER, SIDE 1 1
39 2 172142-86160-4 CUTTER, SIDE 1 1
40 2 172142-86280  BOLT M14X 40 6 6
41 2 172142-86290  NUT, M14 6 6
42 2 22217-140000 WASHER, SPRING 14 6 6
43 2 772173-86140 TEETHASSY 3 3
44 3 172173-86220  TOOTH, POINT 3 3
45 3 172173-86230  PINASSY, LOCK 3 3
46 4 172173-86240  PIN 3 3
47 4  172173-86250  PIN 3 3
48 3 172173-86210 ADAPTER, 16 3 3
49 1 172141-87101-4 BUCKET ASSY 1 1
50 2 172141-87111-4 BUCKET ASSY 1 1
51 2 172142-86150-4 CUTTER, SIDE 1 1
52 2 172142-86160-4 CUTTER, SIDE 1 1
53 2 172142-86280  BOLT M14X 40 6 6

N:0ld €25 New, Q:0ld £ New, R:Old =5 New, S:0ld

Yes

Yes'

++ CONTINUE ++

Yes
Yes'

z‘—_vaew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.109. BUCKET S-TYPE(ATTACHMENT) A O nas s DS ROOT
(C)=B22-2BC(R)AS (F)=
No. Lew. Parts No. Description Qty I R
Y00k 3452 P A ® (© O B @
1 0 Iryh SHLT (PHYFAUN) 54 2 172142-86290  NUT, M14 6 6
Fig. BUCKET S—TYPE (ATTACHMENT) 55 2 22217-140000 WASHER, SPRING 14 6 6
56 2 772173-86140 TEETHASSY 3 3
COUNTRY | JP |ASTEX ;g gggg) 57 3 172173-86220 TOOTH, POINT 3 3
WLl IO —[— £ 3905} 58 3 172173-86230  PIN ASSY, LOCK 3 3
g ;ggg? 59 4 172173-86240  PIN 3 3
| 60 4 172173-86250  PIN 3 3
T 1 T T T i 1 61 3 172173-86210 ADAPTER, 16 3 3
i 53 ;g 3 Y4 14 1 % ] 62 1 172141-87500-4 BUCKET ASSY 11
37 4142 I 43 4 3B 24 63 2 172141-87510-4 BUCKET ASSY 1 1
0 %8 2 3 2 U 3% 64 2 172142-86150-4 CUTTER, SIDE 101
s A 65 2 172142-86160-4 CUTTER, SIDE 11
66 2 172142-86280  BOLT M14X 40 6 6
67 2 172142-86290  NUT, M14 6 6
68 2 22217-140000 WASHER, SPRING 14 6 6
69 2 772173-86140 TEETHASSY 4 4
70 3 172173-86220 TOOTH, POINT 4 4
71 3 172173-86230  PIN ASSY, LOCK 4 4
72 4 172173-86240  PIN 4 4
73 4  172173-86250  PIN 4 4
74 3 172173-86210 ADAPTER, 16 4 4
75 1 772142-81600-4 CUTTERASSY, SIDE 11 1
76 2 172142-86510-4 CUTTER, SIDE 1 1 1
77 2 172142-86520-4 CUTTER, SIDE 11 1
78 2 172142-86540  BOLT M14X 30 6 6 1
79 2 22217-140000 WASHER, SPRING 14 6 6 1
80 1 172173-86200  TOOTH KIT, POINT 11 2
82 2 172173-86230  PIN ASSY, LOCK 11 2
AR
REPAIR PART
Remarks
(1)OPTIONAL
(2)REPAIR PART N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.110. BLADE(850) (By-s2.28P(RIP (©)-822-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS F)=
No. Lev. Parts No. Description Qty I R
A B () O (E) R
YOOK3452 1 1 172141-94103-4 BLADE 1 1 1 1
2 2 172168-81270 SEAL, DUST 4 4 4 4
) 1 1 7|/_ l\‘ ( 8 5 O) 3 1 172141-94260 PIN 38-130 2 2 2 2
Fl g. BLADE (850) 4 1 172141-94271-4 PIN 38-94 2 2

4A 1 172141-94271-1 PIN 38-94 2 2
5 1 172124-94310 PLATE, LOCK 2 2 2 2
6 1 24761-020000 NIPPLE, GREASE PT1/8 2 2 2 2
7 1 24761-040000 NIPPLE, GREASE B 2 2 2 2
8 1 26013-100252 BOLT, M10X 25 4 4 4 4
9 1 933171-29750 SHIM ASSY 2 2 2 2
10 1 172164-81670 SPACER 2 2 2 2
11 1 22157-120000 WASHER, 12 2 2 2 2
12 1 26013-120302 BOLT, M12X 30 2 2 2 2

Yes Yes

N:OId‘T>TNew, O:Old%New, R:OId‘T>_S New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.111. BLADE(1150)(ATTACHMENT) (B)-nz2.28P(RUP (B-b22.25(.OTUS ROOT)
(C)=B22-2BC(R)AS (F)=
No. Lev. Parts No. Description Qty I R
Y00K 3452 (A) (B) (©) () (E) (F)

1 1 772141-94112-4 BLADE ASSY 11
1 1 TU=K (1150) (PHYFAUN) 2 2 172141-94342-4 BLADE ASSY 101
Fig. BLADE (1150) (ATTACHMENT) 3 3 172168-81270  SEAL, DUST 4 4
4 2 172141-94260  PIN 38-130 2 2
BHUNo. 18, BHUNo. 205 1 38827, COUNTRY | JP [AS[EX 5 2 172141-94271-4 PIN 38-94 2 2
linc.2 ~ 13 WL T ST [ 6 2 172124-94310 _ PLATE, LOCK 2 2
Y CATION 7 2 24761-020000  NIPPLE, GREASE PT1/8 2 2
8 2 24761-040000  NIPPLE, GREASE B 2 2
9 2 26013-100252  BOLT, M10X 25 4 4
10 2 933171-29750  SHIMASSY 2 2
1 2 172164-81670  SPACER 2 2
12 2 22157-120000 WASHER, 12 2 2
13 2 26013-120302  BOLT, M12X 30 2 2

N:OId%‘TSNeW, O:OIdL‘L»New, R:Oldé» New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Yes Yes'
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

Fig.112. D-PATTERN LINK(OPTIONAL)

(A)=B22-2BC(R)JP
(B)=B22-2BP(R)JP
(C)=B22-2BC(R)AS

(D)=B22-2BP(R)AS
(E)=B22-2B(LOTUS ROOT)
=

Y00K3452
. 1 1 DNF=2UVg (A T7v3V)
Fig. D-PATTERN LINK (OPTIONAL)
COUNTRY [JP |AS|EX F /EHH LR ]
TR = CANGPY SPEC. CABIN SPEC. -
aation| O —|— =

BHULNo. 1.
BHUNo . 2752 4ARAHET. [N
itinc.2 ~ 24

1

REFER TO Fig.

REFER TO Fig.27

No. Lev. Parts No. Description Qty I R
A B () O (E) R
1 1 772168-45220 D-PATTERN LINK ASSY 1 1
2 2 172168-03260 LABEL, PATTERN D 1 1
3 2 172141-03390 LABEL 1 1
4 2 194200-37780 NUT, M8 1 1
5 2 172734-41300 JOINT, BALL 1 1
6 2 17214143310 ROD(D2) 11
7 2 1A1040-43900 WASHER, SPRING 1 1
8 2 172168-45810 SHAFT ASSY 1 1
9 2 172168-45840 LINK W/BUSH 1 1
10 3 172141-41360 BUSH 2 2
11 2 172168-45880 ROD 230 1 1
12 2 172122-46571 END, ROD 2 2
13 2 22137-080000 WASHER, 8 2 2
14 2 22137-080000 WASHER, 8 1 1
15 2 22137-080000 WASHER, 8 2 2
16 2 22217-080000 WASHER, SPRING 8 1 1
17 2 22217-100000 WASHER, SPRING 10 2 2
18 2  24311-000210 O-RING, 1AP21.0 2 2
19 2 24761-040000 NIPPLE, GREASE B 1 1
20 2 26013-080202 BOLT, M8X 20 1 1
21 2 26013-080302 BOLT, M8X 30 1 1
22 2 26013-080402 BOLT, M8X 40 1 1
23 2  26051-080002 NUT, M8 2 2
24 2 26116-100202 BOLT, M10X 20 PLATED 2 2

N:Old *ies

New, Q:0ld €25 New, R:0ld =5

Yes'

Yes
Yes'

New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CK10-M34502

H (A)=B22-2BC(R)JP (D)=B22-2BP(R)AS
F|g.113 . P.T.OKIT (B)=B22-2BP(R)JP (E)=B22-2B(LOTUS ROOT)
(C)=B22-2BC(R)AS (F)=
) No. Lew Parts No. Description Qty I R
¥00k3462 A B € ©O E ¢
1 1 172191-08501 PTO KIT 1 1 1
P TO# 7 l\ 2 2 172191-74600 PTO KIT, FRAME END 1 1 2
Fig P.T.0.KIT '
3 2 172191-74501 PTO KIT, ARM END 1 1 3
COUNTRY | JPIASIEX PTOxwh 4 2 172168-74620 PTO KIT, CONFLUENCE 1 1 4
APPLT ~ Of—— P.T.0.KIT
CATION 1 (172191-08501)
inc.Fig. 58 REF.No. !
F£ig.59 REF. No. !
Fig. 80 REF.No.!
T
[ [ ]
PTO®ub (DL—LIVK) PTOxyh (P—LTUR) PTO#vh (BE)
P.T.0.KIT(FRAME END} P.T.0.KIT (ARM END} £.T.0.KIT (CONFLUENCE)
2 (172191-74660) 3 (172131-74501 4 (172168~74620)
inc.Fig.34 REF.No.2 ~ 32 inc.Fig.97 REF.No.2 ~ 25 inc.Fig. 35 REF. No.2 ~ 25
Fig.92 REF.No.! ~ 21 Fig.78 REF.No.1 ~ 25
Fig.93 REF.No. | ~ 22
Fia‘34 go‘;l%iie)fpsgl?l i NI%—M Fiq,s7mifggﬁﬁf§%§.}mu END} ,-.;9‘35 ReRE (PTOTA\D_{B
8. 7,0, CONTROW — — CONTROL EQUIPMENT =
pes '7%» (P. T.0.CONTROL) (CONFLUENCE}
Riide 3 L% R
REEY
919.92 (PTO/MT~2L—46)
HYD.GIL PIPING
iP.7.0. VALVE ~ FRAME}
Remarks
(1)INC FIG.34,35,78,92,93,97.
(2)INC FIG.34,92.
(3)INC FIG.97.
(4)INC FIG.35,78,93. N:OId%‘TSNeW, O:Old%New, R:Old% New, S:Old:‘:zNew, W:Add, Z:Discontinued, F:Interchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101720-55750
102103-55520
104200-11920
104200-55321
104200-55330
104200-55341
104200-55750
104200-92350
110250-55610
119247-77100

119632-77922

119640-92750
119650-77910

119653-77710

119831-13580
119831-44551
119831-44571
119831-49010
119831-49020
119831-49040
119831-49050
121120-44800

121250-44590
121250-49121
121257-55720
121257-55731
121450-44531
121450-49110
121468-44510
121468-44540
121470-44521
121470-44540
121470-44581
124064-55510
124450-44560
124450-44590
124465-44950
124764-44810

124764-44920

Parts No.
124764-44920

124766-59050

129335-55700
171081-55910
172010-01640
172068-28490

172072-13791
172111-16890
172112-06480

172112-06490

172112-17190
172112-42090
172112-75780

172112-76300-3
172112-76300-4

172112-77420
172112-77580
172112-83500

172112-87840

172113-12521
172113-12522
172113-36050
172116-37540
172116-45940
172116-46630

172116-74150

Fig. No.

Ref. No.

8

-1

Parts No.
172116-74150

172116-74190

Fig. No.

62
64

65

67

69

70

72

74

75

93
63

64

65
66
68

69

Parts No.
172116-74190

172116-74220

172116-74320

172116-75850

172116-75850-5

172116-82400
172119-68600
172120-17710
172122-05101
172122-13310
172122-14301
172122-14350
172122-16590

172122-17190
172122-17730

172122-17840
172122-37843

Fig. No.

69
71
73
74
76
78
63

64

65
66
68
69

71
73

74

76
62

67
83

83
102

Ref. No.

20
6
4

15
7

26
6
4
5

16
8

26

48

62
8

26
7

20
5

16
7

21
7




Parts No. Index

Parts No.

172122-37843
172122-45720
172122-46571
172122-46590

172122-47250

172122-69390
172122-69620
172122-70350
172122-70410
172122-70440
172122-70540
172122-73430

172122-73470
172122-74050

172122-74130

Fig. No.

22
27
112
27

72

58

64
66
68
69
73
74

64

65

Parts No.
172122-74130

172122-74520

172122-74590

172122-75600
172122-75620
172122-75630
172122-79890

172122-79920
172122-79930
172122-81581-1

172122-82290

172122-82302-2
172122-82302-4

172123-76120

172124-13230
172124-14650
172124-17630

Fig. No.

65
66

69

102
102
103
104

98

99

100

11

19

Ref. No.
24

> >

OCOOWNENPPWO

Parts No.
172124-17640

172124-46200

172124-65450
172124-65480
172124-65490
172124-73700
172124-76350
172124-94310

172125-03950

172126-11510
172126-16540

172126-65460
172126-65500
172126-65571
172130-78220
172131-37170

172131-73830
172131-76200
172131-78600

172137-03301

172137-12270
172137-16000
172137-16560
172137-17401

172137-17401-4

172137-17630
172137-46040
172137-46210

19

o
OOROUIUIREFW®W

Parts No.
172137-62970

172137-66650-2

172137-68120

172137-69410-2

172137-69651

172137-69840

172137-70490

172137-70570
172137-70580
172137-70590
172137-70600
172137-72452
172137-72700
172137-72710
172137-72720
172137-72730

172137-73700
172137-73860

172137-75570

172137-79970
172137-86710

172137-86770

172137-86780

172141-03050
172141-03160
172141-03170

172141-03202

Fig. No.

17
46
44

105
108

105
108

N N )




Parts No. Index

Parts No.

172141-03202
172141-03360

172141-03372

172141-03390

172141-03440

172141-12280
172141-13490
172141-14260
172141-16561
172141-17141
172141-17150
172141-17161
172141-17190
172141-17201
172141-17211
172141-17230
172141-29110
172141-37100
172141-37111
172141-37121

172141-37130
172141-37140
172141-37320
172141-37500

172141-37501
172141-37801

Fig. No.

=
[N
DUTWNNANDMRPROORWNEN

Parts No.
172141-37850

172141-38101
172141-38111
172141-38121
172141-38130
172141-38150

172141-38200

172141-38210

172141-38220

172141-38231
172141-38241
172141-38251
172141-38260
172141-38610
172141-41340
172141-41360

172141-41370

172141-41490
172141-42701
172141-42750
172141-42950
172141-42960

172141-43310
172141-50103
172141-50750

172141-50761-1

36
36

Parts No.

172141-50762-1

172141-50890

172141-50901
172141-53350

172141-57601
172141-57610
172141-57620
172141-57630
172141-57650

172141-68270

172141-70020-Z

172141-70030

172141-70040

172141-70060
172141-70070
172141-70080
172141-70090
172141-70100

172141-70110

172141-70120
172141-70130
172141-70140
172141-70150
172141-70160
172141-70170
172141-70180
172141-70190
172141-70200
172141-70210
172141-70220
172141-70230

172141-70260
172141-70270

Parts No.

172141-70290
172141-70300
172141-70310
172141-70320
172141-70330
172141-70340
172141-70360
172141-70370
172141-70410
172141-70430
172141-70440
172141-70450
172141-70460
172141-70470
172141-70480
172141-70490
172141-70500
172141-70510
172141-70520
172141-70530
172141-70540
172141-71520
172141-71550

172141-71560
172141-71701-2

172141-71701-4
172141-71711-2

172141-71711-4
172141-71880

172141-71890

172141-71900
172141-71911

172141-71921
172141-72140

172141-72190

[EnY

[EnY
NWNNONNNNBE




Parts No. Index

Parts No.
172141-72190

172141-72220

172141-72250

172141-72273-4
172141-72282-4
172141-72322

172141-72351-2
172141-72351-4
172141-72361-2
172141-72361-4
172141-72381
172141-72451-2
172141-72451-4
172141-72461-2
172141-72461-4
172141-72511
172141-72540
172141-72561

172141-72592-2
172141-72592-4
172141-72601
172141-72611
172141-72671
172141-72690

172141-72930
172141-73051

172141-73061

Fig. No.

Parts No.

172141-73090
172141-73210
172141-73220

172141-73230

172141-73240

172141-73351
172141-73750
172141-73760
172141-73770
172141-73800
172141-73810
172141-73830
172141-73890
172141-74430
172141-75430-2
172141-75430-4
172141-76180

172141-76220
172141-76670
172141-76670-4
172141-76680
172141-76900

172141-76990

172141-77250
172141-77260
172141-77800
172141-78240

172141-78400
172141-78410
172141-78440
172141-78460
172141-78470
172141-78480
172141-78490
172141-81401-2

172141-81401-4

172141-81421-2
172141-81421-4

102

102
102

> >

Parts No.
172141-81421-4

172141-82104-1
172141-82104-4
172141-82270

172141-82280

172141-82301-2
172141-82301-4
172141-83291-2
172141-83291-4
172141-83330

172141-83341-2
172141-83341-4
172141-83372-2
172141-83372-4

172141-83390

172141-83400

172141-84401-2
172141-84401-4
172141-84402

172141-84402-1
172141-84500-2
172141-84500-4
172141-84510-2
172141-84510-4
172141-84550-1
172141-84550-4
172141-84600

172141-84601

172141-86231-4

172141-86252-1

Fig. No.

103
104
102
102
102

102
103
104
102
102
102
102
102
102
102
102
102
103
104
102
103
104
102
103
104
102
102
102
102
102
102
102
102
102
102
102
102
105
108
109
105
108

105
108
109

Parts No.

172141-87101-4
172141-87111-4
172141-87200-4
172141-87210-4
172141-87300-4
172141-87310-4
172141-87400-4
172141-87410-4
172141-87500-4
172141-87510-4
172141-94103-4
172141-94260

172141-94271-1
172141-94271-4

172141-94342-4
172141-99350

172141-99380
172141-99470-1
172141-99470-4
172141-99490

172142-03302

172142-14320
172142-14421
172142-16110
172142-16550
172142-45340
172142-45360
172142-45670

172142-72810
172142-73591
172142-73800
172142-74650

172142-74900

172142-74960

Fig. No.

109
109
109
109
109
109
109
109
109
109
110
102
103
104
110
111
110
110
111




Parts No. Index

Parts No.
172142-76130

172142-76160
172142-76270
172142-76280
172142-76290

172142-76500

172142-76500-4

172142-76520

172142-76520-4

172142-76950

172142-76950-4

172142-77040
172142-77050
172142-77150
172142-77811
172142-78790
172142-81620

172142-82370

172142-86150-4

172142-86160-4

172142-86280

109

105
108

109

105
108

Parts No.
172142-86280

172142-86290

172142-86510-4

172142-86520-4

172142-86540

172143-72331

172143-74220
172143-79800
172146-13101
172146-13111
172146-37100
172146-37310
172146-37510
172146-37700

172146-41320
172146-41910

172146-45600
172146-45691
172146-45740
172146-74680

Fig. No.

108

109

105
108

109

105
108
109
105
108
109
105
108
109

50

51

Parts No.

172146-74680
172146-74720

172146-74730

172146-74740

172146-74750

172146-82910

172147-70220
172147-70490
172147-70500
172147-73650

172147-76180
172148-61100
172148-72930

172148-73350
172148-73810
172148-73830
172148-73840
172148-73870
172149-78500
172149-99380
172150-79030
172151-03540

172151-03550
172151-17300
172151-45010

Fig. No.

72
62
64

Parts No.
172151-45010

172151-45320
172151-45650
172151-53430
172151-62240
172151-73350
172151-73360
172151-73370
172151-73380
172151-73400
172151-73420
172151-73430
172151-73440
172151-73450
172151-73460
172151-73480
172151-73490

172151-73500
172151-73530

172151-73590
172151-73610
172151-73620
172151-73630
172151-73640
172151-73650
172151-73660

172151-74060

=N




Parts No. Index

Parts No.
172151-74060

172151-74110

172151-74120

172151-74290
172151-74320

172151-74600
172151-74601
172151-74611
172151-74700
172151-74710
172151-74720
172151-74730
172151-74740
172151-74750
172151-74760

172151-74770
172151-74860
172151-74870
172151-74880
172151-74890
172151-74900
172151-74910
172151-74930
172151-74940
172151-74950
172151-74980
172151-76030
172151-76040

Fig. No.

64
65

66
68

69

Ref. No.

60
5
23
4
17
3
14
4
18
13

14

10

Parts No.

172151-76600
172151-79410
172151-79420
172155-03310

172155-03790

172156-03280

172157-45990

172157-54850
172157-76220
172160-72161
172160-72202
172160-72212
172160-72251
172160-72261
172160-72281
172160-72301
172160-72311
172160-72361
172160-81203
172160-81401

172160-82290
172160-82310
172160-82320

172162-03180

172162-03190

172162-13200
172162-14180
172162-14200
172162-17101
172162-17120
172162-17130

172162-17240

Fig. No.

92
93
93

1

Ref. No.

e

>WW>W0oww >

Parts No.

172162-17240
172162-17250

172162-17270

172162-17330
172162-17410

172162-17610
172162-17800
172162-61770

172162-64200
172162-64210
172162-64220
172162-64230
172162-64240
172162-64250
172162-64260
172162-64270
172162-64280
172162-64310
172162-64320
172162-64330
172162-69050

172162-69060
172162-69070
172162-69071

172162-69460
172162-69480
172162-69490
172162-69500
172162-69510
172162-69520
172162-69530
172162-69541
172162-69550
172162-69590
172162-69750

172162-69970

172162-74820
172162-74860

-1
-1

Parts No.

172162-74860
172162-76141
172162-76770

172162-82980

172164-03180

172164-03500

172164-03510

172164-03520

172164-03530

172164-03531
172164-03540

172164-17140

172164-17150

172164-37120
172164-45951
172164-45961
172164-45970
172164-73010
172164-73020
172164-73030
172164-73040
172164-73110

172164-73170

172164-73220
172164-73380
172164-73390
172164-73410
172164-73461
172164-73470
172164-73490
172164-73500
172164-73660

172164-73670

Fig. No.

Ref. No.

4 -1




Parts No. Index

Parts No.

172164-73670
172164-73720

172164-73750
172164-73770
172164-73830

172164-73840

172164-73850

172164-73870
172164-73880

172164-73890

172164-73990
172164-74560
172164-74610
172164-74620
172164-74630
172164-74650
172164-76110

172164-78520
172164-78760

172164-81630-4

172164-81670

172164-81700
172164-81810
172164-81820
172164-81830
172164-81850

172164-81880

103
104

110
111
106
107
103
104
103
104
103
104
103
104
103

Parts No.
172164-81880

172164-81950-4

172164-81960
172165-03130

172165-03141

172165-03220

172165-03231

172165-03240
172165-03301

172165-03311

172165-03321

172165-03460

172165-03500

172165-03661

172165-12100-1
172165-12101-1

172165-12140

172165-16200
172165-16530

172165-16541
172165-16550
172165-16560
172165-17130
172165-17601

Fig. No.

104
106
107
103
104

NPAPRPOCWNWNRERPWONWOWNREFPWONARNOORAWNRERPRARPOORMBRER

Ref. No.

37
1
1

30

29

Parts No.

172165-17701
172165-17800
172165-17820
172165-17850
172165-17860
172165-45000
172165-45030
172165-45071

172165-45081

172165-45100
172165-45140
172165-45181
172165-45270
172165-45301
172165-45420

172165-45450
172165-45470
172165-45490

172165-45620

172165-45800
172165-45841
172165-45880
172165-45900
172165-45930
172165-45970
172165-45980
172165-46100
172165-46150
172165-46230

172165-46261
172165-46281

172165-46300
172165-46301
172165-46340

172165-46350

172165-46401
172165-46450
172165-46480
172165-46490

Parts No.

172165-46600
172165-46660
172165-47100
172165-47300
172165-47500
172165-47550
172165-47601
172165-47621
172165-47680
172165-47681
172165-47720
172165-47730
172165-47770
172165-47801
172165-47900
172165-47930
172165-47960
172165-47970
172165-47980
172165-47990
172165-61100-4
172165-61190-3

172165-61190-4
172165-61450-3
172165-61450-4

172165-61600
172165-61650

172165-61701
172165-61720

172165-61740-3
172165-61740-4
172165-61780-3
172165-61780-4
172165-61820-3
172165-62100
172165-62300
172165-62600
172165-62630
172165-62800
172165-62810

172165-62830
172165-63201

> >

> >




Parts No. Index

Parts No.

172165-63250
172165-63280
172165-63600
172165-63620
172165-63650

172165-63660
172165-63700
172165-64301
172165-64302
172165-64360
172165-64390
172165-64601
172165-64691
172165-64770
172165-67100
172165-67170
172165-67240
172165-67250
172165-67350
172165-67370
172165-67380

172165-67400
172165-67480

172165-67500
172165-67811
172165-67821
172165-67850
172165-67860
172165-68100-3
172165-68100-4
172165-68110-3
172165-68110-4
172165-68180

172165-68200-3
172165-68200-4

Parts No.

172165-68250
172165-68280

172165-68301

172165-68400-4
172165-69000-2

172165-69090

172165-69141
172165-69170

172165-69180

172165-69190
172165-69200

172165-69220
172165-69230
172165-69240
172165-69250
172165-69260
172165-69290
172165-69320
172165-69410
172165-69490
172165-69500
172165-69510
172165-69521
172165-69530
172165-69540
172165-69550
172165-69560

172165-69570

Fig. No.

40
44
45
a7
44

Ref. No.

19
115
115

Parts No.
172165-69581

172165-69590
172165-69600
172165-69610
172165-69620
172165-69630
172165-69640
172165-69650
172165-69661
172165-69671
172165-69681
172165-69691
172165-69701
172165-69711
172165-69720
172165-69731
172165-69740
172165-69750
172165-69760
172165-69770
172165-69780
172165-69790
172165-69800
172165-69811
172165-69830
172165-69840

172165-69850

Parts No.
172165-69860

172165-69870
172165-69890
172165-69960
172165-69980
172165-69990
172165-71200
172165-73580
172165-73640
172165-73670
172165-73790
172165-73870
172165-74201
172165-74202
172165-74300
172165-74310
172165-74320
172165-74330
172165-74340

172165-74350
172165-75450

172165-75450-5

172165-75460
172165-75481
172165-75490
172165-76220

172165-76550
172165-76860

172165-78150
172165-78570
172165-78810

172165-78900
172165-78910
172165-78920




Parts No. Index

Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No.  Ref. No. Parts No.
172165-78930 99 24 172168-13250 11 18 172168-46840 30 31 172168-71330
172165-78940 99 25 172168-14240 13 9 172168-46860 30 32
172165-78950 99 26 172168-14270 13 47 172168-46870 34 17 172168-71340
172165-78960 99 27 172168-16101 14 2 99 18
172165-78970 99 28 172168-16300 14 10 172168-46910 28 31 172168-71360
172165-79220 100 17 172168-16501 15 1 172168-46940 28 32
172165-79290 100 18 16 1 172168-47700 33 19 172168-71380
172165-79300 100 19 172168-16512 15 2 172168-47701 33 19 -1
172165-79310 100 20 16 2 172168-53300 36 16 172168-71390
172165-79340 100 21 172168-17100 15 28 37 9
172165-79350 100 22 16 72 172168-53350 36 20 172168-71430
172165-79360 100 23 172168-17120 16 73 37 12
172165-79370 100 24 172168-17120-4 15 29 172168-53450 36 22 172168-71440
172165-79641 100 25 172168-17600 19 3 37 14
172165-79810 100 26 172168-17640 19 6 172168-54750 37 28 172168-71450
172165-79820 100 27 172168-17650 19 8 172168-54760 37 29
172165-79870 99 29 172168-45101 29 4 172168-61350 38 4 A 172168-71460
172165-81760 36 27 172168-45121 29 6 39 3 A
172165-82550 103 8 172168-45140 31 13 172168-61350-4 38 4 172168-71470

104 8 172168-45200 29 13 39 3
172165-82560 103 9 172168-45220 28 11 172168-61500 38 6 A 172168-71490
104 9 172168-45240 28 12 39 6 A
172165-82570 103 10 172168-45270 27 9 172168-61500-4 38 6 172168-71500
104 10 172168-45280 27 10 39 6
172168-03211 1 11 172168-45400 67 1 172168-61510 38 7 A 172168-71510
2 9 72 1 39 7 A 172168-71520
3 9 172168-45450 24 4 172168-61510-4 38 7
4 10 172168-45550 24 5 39 7 172168-71530
5 7 172168-45600 24 6 172168-61560 38 12 A
6 7 172168-45620 24 8 39 12 A 172168-71550
172168-03250 1 46 172168-45650 27 22 172168-61560-4 38 12
172168-03260 1 47 172168-45700 28 3 39 12 172168-71560
112 2 172168-45730 28 4 172168-62201 40 4
172168-03270 2 12 172168-45740 27 3 172168-63100 42 2 172168-71950
3 12 172168-45770 24 22 172168-63200 35 24 172168-72240
172168-03301 1 49 172168-45800 62 2 172168-64201 41 2
2 43 172168-45810 112 8 172168-65200 43 10
3 43 172168-45840 112 9 172168-65260 43 11
4 42 172168-45880 112 11 172168-65740 43 29
5 9 172168-45940 29 18 172168-65750 43 20
6 9 172168-46100 35 7 172168-65760 43 16 172168-72400
35 25 172168-46160 35 8 172168-65790 43 7 172168-72500
172168-03401 4 41 172168-46190 35 10 172168-71101 48 1 172168-72510
172168-03410 1 45 172168-46231 35 12 49 1 172168-72530
172168-12100 10 15 172168-46250 34 6 172168-71200 48 7 172168-72540
172168-12110 10 16 172168-46750 27 4 49 8 172168-72560
172168-13101 11 3 28 5 172168-71310 48 8 172168-72570
172168-13120 11 5 172168-46760 24 15 49 9 172168-72580
172168-13150 11 6 172168-46800 30 8 172168-71320 48 9
172168-13181 11 7 172168-46820 30 11 49 10 172168-72590

> >

>>>>

> >




Parts No. Index

Parts No.

172168-72600
172168-72610

172168-72620

172168-72640
172168-72650
172168-72660
172168-72670
172168-72680
172168-72690
172168-72710
172168-72720
172168-72730
172168-72740

172168-72750

172168-72760

172168-72850
172168-72860

172168-72880

Fig. No.

64
64

>

>>>r>>>

Parts No.

172168-72880
172168-72890

172168-72900
172168-73220
172168-73230

172168-73340
172168-73360
172168-73370
172168-73580
172168-73590
172168-73600
172168-73800
172168-73880
172168-74620

172168-74710
172168-74750
172168-74800
172168-74810
172168-74820
172168-74830
172168-74840
172168-74850
172168-74860
172168-74870
172168-74880
172168-76130

172168-76140

172168-76150

172168-76160

172168-76180

172168-76240

172168-76300

172168-76370
172168-76380

N
~NOOUIRPOOUR,OONREF

Parts No.
172168-76550

172168-78191
172168-78200

172168-78230
172168-78251

172168-78320
172168-78331
172168-78340
172168-78370

172168-78460
172168-78590
172168-78700

172168-78700-4

172168-78740
172168-78760
172168-78900

172168-78920
172168-78940

172168-78960
172168-78980

172168-79100
172168-79110
172168-79120
172168-79130
172168-79140
172168-79150
172168-79160
172168-79170
172168-81260

172168-81270

Fig. No.

53
54

55

Ref. No.

> >

Parts No.
172168-81270

172168-81400

172168-81410
172168-84402
172168-84411
172170-16100
172170-78210
172170-78220

172170-78230
172170-78240

172170-78400
172171-03151

172171-03161

172171-03170

172171-03261

172171-03400

172171-03510

Fig. No.

55
56

110
111
102

103
104

50
103
104
104
103
104

14
100
100

NFRrARARPOORARWNRFROOUORMW

w

NOOUGTWNO O

Ref. No.

23
11
14




Parts No. Index

Parts No.
172171-03510

172171-03520

172171-03700

172171-03710

172171-03720

172171-03730

172171-03740

172171-03750

172171-03760

172171-03770

172171-03780

172171-03790

172171-03800

Fig. No.

GQWNOUITWNOUITWNOUITWNOUITWNOOUITWNOUITWNOUOITWNOUITWNOUITWNOUIWNOUIWNO U1W

Parts No.

172171-03800
172171-03810

172171-11300
172171-11500
172171-13300
172171-13330
172171-13340
172171-13410
172171-13461
172171-14150
172171-14210
172171-14220
172171-14300
172171-14600

172171-14610
172171-17600
172171-17620
172171-17630
172171-45450
172171-45800
172171-45900
172171-45920
172171-53310
172171-53340

172171-53350

172171-54102
172171-54102-4
172171-54750
172171-58800
172171-61300
172171-61300-4
172171-61400
172171-61400-4
172171-61520

172171-61520-4
172171-61530
172171-61530-4
172171-61550

172171-61550-4

Fig. No.

Ref. No.

©OWOWOWWOoOo A~

el
[N Ny N
> >

>>» > >

> >

Parts No.

172171-61550-4
172171-62100-4
172171-62150
172171-65100-2
172171-65100-4
172171-65300-2
172171-65300-4
172171-65451
172171-65451-4
172171-65601-4
172171-65650-4
172171-65780
172171-65820
172171-65830
172171-65850
172171-70320
172171-70330
172171-70340
172171-70360
172171-72120
172171-72130
172171-72150

172171-72200
172171-72210
172171-72260-1
172171-72260-4
172171-72350
172171-72500

172171-72510

172171-72520
172171-72530

172171-72550
172171-72570
172171-72580
172171-72590

172171-72600
172171-72610

172171-72620

172171-72630

Parts No.
172171-72630

172171-72640

172171-72650

172171-72660

172171-72700
172171-72710
172171-72720
172171-72730

172171-72740

172171-73201
172171-73212
172171-73220
172171-73230

172171-73240
172171-73270

172171-73311
172171-73321
172171-73350
172171-73401
172171-73410
172171-73420
172171-73430
172171-73440
172171-73460
172171-73481
172171-73491
172171-73501
172171-73511
172171-73521

Fig. No.

62




Parts No. Index

Parts No.

172171-74101

172171-74110

172171-74121

172171-74130

172171-74200

172171-75210-2
172171-75210-4
172171-76541-1
172171-76541-4
172171-76560-2
172171-76560-4
172171-76581-1
172171-76581-4
172171-76600-2
172171-76600-4
172171-76861-1
172171-76861-4
172171-76881-1
172171-76881-4
172171-76900-2
172171-76900-4

172171-76901-1
172171-76901-4

172171-78101

172171-78181

172171-78250
172171-78350
172171-78360
172171-78500
172171-78510
172171-78520
172171-78530
172171-78540
172171-78550
172171-78770
172171-78900
172171-78910
172171-81103-1
172171-81103-4
172171-81261
172171-81270
172171-81280

py)
@

[y
ARWWNNOOUIOTADNRPRE RPN~

> >» » » » > > >

. No.

Parts No.
172171-81500

172171-82310
172171-82510

172172-53310
172172-72150
172172-72500
172172-72510
172172-72520
172172-74110
172172-76400
172172-76420
172172-76440
172172-76460
172172-81101

172173-03250

172173-73400
172173-78180

172173-81700
172173-81710
172173-86200
172173-86210

172173-86220

172173-86230

172173-86240

172173-86250

Fig. No.

105
108
109
102
102
103

109

109

109

109

Ref. No.

24
24
9
50
19
7
7
26
31

>>>>W

Parts No.
172173-86250

172173-99460

172173-99460-1
172175-37130
172175-72470

172175-73111
172175-73150

172175-73440
172175-73450

172175-74210
172175-74220
172175-74270

172175-74350
172175-76401
172175-76401-5
172175-76411
172175-76420
172175-76431
172175-76431-5
172175-76440
172175-76450-4
172175-76450-5
172175-78360

172175-99490
172176-07330
172176-68210

172176-78270
172179-12100
172179-73540
172183-03210
172183-03250

172183-03280

Fig. No.

109

APrWONEFP AR

-1
-1

Parts No.
172183-03280

172183-03450

172183-14250
172183-16540

172183-73670
172183-73770

172183-74110
172183-74820-4
172183-75750
172183-76230
172183-76230-5
172183-76250
172183-76260
172183-81160

172183-81170
172186-74140
172186-74141
172186-74150
172186-74610
172186-74620
172186-74630
172186-74640
172186-74650
172186-81930

172187-17080
172187-17090
172187-75500
172190-16500
172191-03140

172191-08501
172191-74501

172191-74600

172212-61230
172310-79180

Fig. No.




Parts No. Index

Parts No.

172310-79180
172312-17250
172312-17260

172312-17620
172312-45930
172312-74220
172312-74230
172312-74790

172312-76180
172312-76220

172312-76290
172312-77820
172312-78270
172422-37101
172422-37310
172425-17630
172428-03150
172428-03160
172428-03170
172428-16520

172428-17100

172428-61550

172428-62200
172428-62600
172428-84450
172429-03110

172429-03111

172429-68300
172429-84450
172434-03110

172434-13400
172450-73330
172450-73350
172450-73360
172450-73370
172450-73380
172450-73390
172450-73420
172450-73430
172450-73450

-1
-1

Parts No.

172450-73460
172450-73470
172450-73480
172450-73490
172450-73510
172450-73550
172450-73620
172452-03110
172452-03120
172452-16510
172452-17230
172452-17240
172452-17250
172452-17260
172452-17300
172452-37800
172452-38600
172452-45600
172452-50100
172452-54100
172452-54250
172452-61520
172452-61530
172452-73100
172452-73300
172452-73310
172452-73320
172452-73330
172452-73370
172452-73380
172452-73440
172452-73450
172452-73460
172452-73470
172452-73480
172452-73490
172452-74150
172452-76100
172452-78100
172452-78110
172452-78120
172452-78130
172452-78140
172452-78150
172452-78160
172452-78170
172452-78180
172452-81200
172452-81300
172452-86100

> >

Parts No.

172452-86200
172452-86350
172454-17230
172455-79740

172511-03250
172519-03150

172519-04180

172519-04290

172519-04300

172519-63240

172614-38300

172614-38550
172614-74410
172631-37150
172631-37160
172633-76160
172638-73330
172638-73540
172725-23050

172730-05250

Fig. No.

106
106

15
94
95

4

RNRARP~NRAPRPNRPRPOUDNWNE

N

26
38

39

Ref. No.

> >

Parts No.

172730-05250
172730-75140

172732-11510

172734-17070
172734-41300
172734-65260
172734-65270
172823-74270

172964-03370

172964-03390

172964-03481

172964-03610

172A46-74720
182900-16530
182900-22300
182900-77190
182900-77200
182900-77210
182900-77220
182900-77230
182900-77240
182900-77250
194080-01121

194145-04810

194150-24270

ANOOOWNEFEERPNENONND®W




Parts No. Index

Parts No.

194150-24270
194200-37780
194202-56460
194250-51660

194273-47910

194300-21450

194300-21460
194310-61610

194432-51550
194440-51620
194464-52190

194630-31910
194630-42120
194630-62360

194940-24350

196420-02310
1A1030-48250

1A1040-43900
1A1040-45890

1A1040-56900
1A1380-56661
1A1380-58050

1C6141-35370
1C6281-52310

1D4070-23580
1E3030-78370
1E6140-73420
22117-080000
22117-120000

22137-040000

Fig. No.

45
112
100

Ref. No.
4

Parts No.
22137-040000

22137-050000
22137-060000

22137-080000

22137-100000

29
30

32
33

Parts No.
22137-100000

22137-120000

22137-130000
22137-140000

22157-060000

22157-080000

22157-100000

22157-120000

22217-050000
22217-060000

22217-080000

Fig. No.

45

16

26
41

43

Ref. No.

Parts No.
22217-080000 43

22217-100000 11

22217-120000 11




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No Parts No. Fig. No Ref. No

22217-120000 37 4 22252-000561 52 23 22867-300080 44 89 23871-020000 57 55
15 55 33 45 89 60 12
32 22252-000620 21 19 22867-400100 17 19 61 12
97 23 22 20 23000-016000 91 13 23871-030000 57 28
22217-140000 27 17 48 15 23000-022000 19 18 62 33
38 26 49 16 90 20 51
44 87 22252-000720 21 7 23000-025000 86 27 67 30
45 87 39 96 26 72 25
47 5 22252-000750 21 20 23000-035000 89 8 92 3
83 34 22 21 90 8 93 26
105 15 22252-000800 22 5 91 14 23871-040000 89 4
29 22272-000070 33 12 93 41 90 4
108 7 22312-060140 48 34 97 29 91 9
31 49 28 23000-041000 93 42 92 4
46 22351-030032 31 21 97 30 93 27
61 22351-035040 33 13 23000-060000 84 18 97 16
74 22351-040020 15 83 85 18 24101-060024 57 56
109 16 30 26 23000-070000 9 8 58 76
29 22351-040032 30 36 23010-014000 13 17 24101-060040 57 58
42 34 19 89 16 24101-060044 58 77
55 22351-050010 80 41 90 16 24101-062054 22 42
68 81 34 99 31 24101-062074 21 8
79 22351-050016 57 26 100 29 40
22217-160000 21 23 22351-050025 32 16 23010-038000 12 30 22 9
23 -1 22351-050032 31 3 19 19 24190-050001 57 29
22 24 22351-050036 27 18 23065-070130 12 14 24190-100001 82 13
102 60 22351-060040 33 14 23080-013000 13 21 24311-000160 12 26
103 56 22351-080020 35 15 23391-020000 87 4 28 6
104 54 22417-160160 27 28 88 4 49 105

22242-000250 26 24 28 26 94 3 77 1E
48 14 29 21 4 24311-000180 77 9
49 15 31 16 95 2 24311-000200 79 19
22242-000300 21 6 34 20 23391-030000 94 2 24311-000210 30 12
38 35 16 95 1 31 7
22 4 22417-200160 83 17 23391-040000 93 9 34 21
97 12 22417-200200 33 15 23391-060000 93 10 112 18
22242-000350 57 25 22 23393-020000 87 5 24311-000280 82 14
58 33 43 38 88 5 24311-000340 26 34
22242-000451 60 11 39 23393-030000 87 6 24311-000380 83 18
61 11 22417-320200 40 10 88 6 24311-000460 22 43
22242-000500 102 55 22417-400250 44 88 90 14 24311-000750 60 8
22242-000600 103 57 45 88 23393-040000 93 22 61 9
104 55 22417-800630 103 58 23394-020000 95 7 24311-240100 13 39
22252-000280 28 34 104 56 10 62 55
62 3 22451-160170 22 44 23394-030000 94 6 64 36
67 3 22857-400100 17 10 95 3 57
72 3 22857-400120 17 7 23395-030000 85 26 73
22252-000520 22 41 19 31 23418-060000 13 38 69 36
22252-000561 50 23 20 8 23871-010000 82 12 72 29
51 17 22857-500120 20 9 23871-020000 57 27 74 18




Parts No. Index

Parts No.
24311-240100

24315-000070
24315-000080

24315-000100

24315-000110

24315-000120
24315-000140

24315-000180

24315-000200
24315-000290
24315-000300
24321-000450

24321-000600

99

100

=

Parts No.
24321-000700

24321-001050
24321-001150
24321-001200
24325-000350
24325-001550
24341-000300
24341-000900
24550-025150

24761-020000

24761-040000

24761-050000

Parts No.
24761-050000

26013-060122

26013-060202

26013-060252

26013-060302
26013-080162

26013-080202

26013-080252
26013-080302
26013-080402
26013-080452

26013-080552
26013-100162

26013-100202

Parts No.
26013-100202

26013-100252

26013-100302

Fig. No.

31




Parts No. Index

Parts No.
26013-100352

26013-100402

26013-120252

26013-120302

26013-120352

26013-120402

26013-120452
26013-120502
26022-050102
26022-050162

26022-050202
26022-060122

26022-060162

16

17
15

Parts No.
26022-060162

26022-060252
26022-080162

26023-050122
26051-080002

26106-080552
26106-100352

26116-060122

26116-060202
26116-080162

26116-080202
26116-080304
26116-080652

26116-080752
26116-100162

26116-100202

Fig. No.

16

Ref. No.

Parts No.
26116-100202

26116-100252
26116-100302
26116-100354
26116-100504

26116-100552
26116-100602
26116-100652

26116-100902

26116-101002
26116-120162

26116-120252

26116-120552

26116-120602
26116-140302
26116-140352
26116-140452
26116-160402

26347-100002

26367-100002

26450-050102
26450-060162

Parts No.
26450-060162

26450-080202

26450-080252

26450-080302

26450-080402
26450-100252

26450-100302
26450-100502
26450-100552
26450-120402

26455-040142
26553-040102

26553-050082

26557-050102
26557-050122
26557-060102
26557-060162
26559-050162
26559-050202
26577-050122
26577-080122

26577-080162
26587-040062

26589-040202

26647-060202
26647-100152
26657-160002
26706-080002
26716-040002

Fig. No.

49
82




Parts No. Index

Parts No.
26716-040002

26716-050002
26716-080002

26716-100002

26716-120002
26716-140002
26736-140002
26756-080002

Parts No.

26756-100002
26756-120002
26756-140002

26757-080002

26757-100002
26757-140002

26776-160002

26776-180002
26979-050052
26979-080162
28110-080100
28110-120140
28110-170190
28110-220240
28110-270300
28150-080000
28227-271400
28230-120250
29220-788200

29311-515000

29411-150000

772116-37502
772141-05100
772141-37101
772141-81402-4
772141-81422-4
772141-81432-4
772141-81442-4
772141-82412-4
772141-86231-4

772141-94112-4
772142-37300
772142-81600-4

772146-37101
772165-17700
772165-17800

111

105
108
109
21
19
20

Parts No.

772165-68100-3
772165-68100-4
772165-68401-4
772165-68411
772165-69000-2
772165-96010
772168-45220
772171-14101-1
772171-14101-4
772171-17601
772171-75100-2
772171-75100-4
772173-86140

772191-03140
772191-03260
772422-37101
772422-37300
772429-03100
772429-03110
772434-03100

772452-03100
933110-00301

933110-05300
933110-05301

933110-09701
933110-09801
933110-21600
933110-54100

933110-58500
933110-86600

933110-90000
933111-01600

109

N N

POORARRPNNWN

RPRRPRRRPRRERRRRRPE

> >

>

-1
-1

Parts No.
933111-26600

933111-73800
933112-52100
933113-05150
933113-05160
933113-15000
933125-59600
933126-34300

933135-14600

933147-03400

933152-02710
933152-02900
933152-03700
933152-07400

933152-09280

933152-24120




Parts No. Index

Parts No.
933152-24120

933155-08481

933160-01370
933166-24120
933166-24140

933166-80520

933166-80530

Fig. No.

88

65
66
68
69

71
73

74
76
63

64

65

66
68

Ref. No.

[EnY

N =
NWOONO~NOOWO 00NN

Parts No.
933166-80530

933166-80550

933168-14170

933168-28480

933168-55770

933168-56000
933170-01490
933171-00470
933171-13691

933171-15680

Fig. No.

69

71
73

74
76
78
63

64

65
66
68
69

71
73

74

Ref. No.

Parts No.

933171-15710
933171-15801

933171-17770

933171-23042
933171-29750

933171-29751

933171-29760

933171-80420
933171-80510

933171-80590

Fig. No.

14
15
16
44
45
83
102

103

104

65
66
68
69

71

74

76
62

Ref. No.

Parts No.
933171-80590

933171-80610

Fig. No.

62
63

64

65
66
67
68
69
70

72

65
66
68
69

71

74

76
78




Parts No. Index

Parts No.
953KM0-00220

953KMO0-10894

Fig. No.
82

82

Ref.

9
10
12

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.LABEL(CABIN)(JP)
	2.LABEL(CABIN)(EX)
	3.LABEL(CABIN)(AS)
	4.LABEL(CANOPY)(JP)
	5.LABEL(CANOPY)(EX)
	6.LABEL(CANOPY)(AS)
	7.SAFETY LABEL
	8.TOOL
	9.INLET HOSE & EXHAUST PIPE
	10.ACCELERATOR
	11.ENGINE MOUNT
	12.RADIATOR & MOUNT
	13.FUEL TANK & FUEL PIPE
	14.BATTERY
	15.ELECTRIC PART(CABIN,CANOPY)
	16.ELECTRIC PART(CABIN,CANOPY)(AS)
	17.ELECTRIC PART(CABIN)
	18.WORK LAMP
	19.HEATER & DEFROSTER
	20.RADIO(OPTIONAL)
	21.ROLLER & ADJUST
	22.ROLLER & ADJUST(LOTUS ROOT SPEC.)
	23.CRAWLER
	24.CONTROL EQUIPMENT(LEVER STAND & STOPPER)
	25.CONTROL EQUIPMENT(LEVER STAND & LEVER)(FRONT MULTI)
	26.CONTROL EQUIPMENT(LEVER STAND)(AS)
	27.CONTROL EQUIPMENT(BOOM & BUCKET)
	28.CONTROL EQUIPMENT(ARM & TURNING)
	29.CONTROL EQUIPMENT(TRAVEL)
	30.CONTROL EQUIPMENT(SWING)
	31.CONTROL EQUIPMENT(BLADE)
	32.CONTROL EQUIPMENT(CUT OFF LEVE)(FRONT MULTI)
	33.CONTROL EQUIPMENT(CUT OFF LEVE,SIDE)(AS)
	34.CONTROL EQUIPMENT(P.T.O.CONTROL)
	35.CONTROL EQUIPMENT(P.T.O.CONTROL)(CONFLUENCE)
	36.FRAME & TURNING BEARING
	37.FRAME & TURNING BEARING(LOTUS ROOT SPEC.)
	38.FRAME COVER(CABIN)
	39.FRAME COVER(CANOPY)
	40.STEP
	41.SEAT & SEAT MOUNT
	42.SEAT MOUNT(AS)
	43.BONNET
	44.CABIN
	45.CABIN(AS)
	46.CABIN DOOR
	47.CANOPY
	48.HYD.OIL PUMP & JOINT
	49.HYD.OIL PUMP & JOINT(FRONT MULTI)(AS)
	50.BOOM CYLINDER(CABIN)
	51.BOOM CYLINDER(CANOPY)
	52.BOOM CYLINDER(CANOPY)(AS)
	53.ARM CYLINDER
	54.BUCKET CYLINDER
	55.SWING CYLINDER
	56.BLADE CYLINDER
	57.TRAVEL MOTOR
	58.TRAVEL MOTOR(LOTUS ROOT SPEC.)
	59.TURNING MOTOR
	60.SWIVEL JOINT
	61.SWIVEL JOINT(LOTUS ROOT SPEC.)
	62.CONTROL VALVE(P PORT)
	63.CONTROL VALVE(TRAVEL)
	64.CONTROL VALVE(ARM & SWING)
	65.CONTROL VALVE(BOOM & BUCKET)
	66.CONTROL VALVE(TURNING & BLADE)
	67.CONTROL VALVE(P PORT)(FRONT MULTI)
	68.CONTROL VALVE(TRAVEL)(FRONT MULTI)
	69.CONTROL VALVE(ARM & SWING)(FRONT MULTI)
	70.CONTROL VALVE(BOOM & BUCKET)(FRONT MULTI)
	71.CONTROL VALVE(TURNING & BLADE)(FRONT MULTI)
	72.CONTROL VALVE(P PORT)(AS)
	73.CONTROL VALVE(TRAVEL)(AS)
	74.CONTROL VALVE(ARM & SWING)(AS)
	75.CONTROL VALVE(BOOM&BACKET)(AS)
	76.CONTROL VALVEL(TURNING & BLADE)(AS)
	77.LOW-HIGH VALVE(LOTUS ROOT SPEC.)
	78.P.T.O. VALVE
	79.REMOTE CONTROL VALVE(FRONT MULTI)
	80.REMOTE CONTROL VALVE(RIGHT)(AS)
	81.REMOTE CONTROL VALVE(LEFT)(AS)
	82.ROTARY VALVE(FRONT MULTI)
	83.HYD.OIL TANK
	84.HYD.OIL PIPING(TANK-PUMP-VALVE)
	85.HYD.OIL PIPING(TANK-PUMP-VALVE)(LOTUS ROOT SPEC.)
	86.HYD.OIL PIPING(VALVE-MOTOR-BOOM)
	87.HYD.OIL PIPING(VALVE-SWIVEL-SWING)
	88.HYD.OIL PIPING(VALVE-SWIVEL-SWING)
	89.HYD.OIL PIPING(RETURN)
	90.HYD.OIL PIPING(RETURN)(LOTUS ROOT SPEC.)
	91.HYD.OIL PIPING(RETURN)(FURONT MULTI)(AS)
	92.HYD.OIL PIPING(P.T.O.VALVE-FRAME)
	93.HYD.OIL PIPING(P.T.O.VALVE)(CONFLUENCE)
	94.HYD.OIL PIPING(TRAVEL)
	95.HYD.OIL PIPING(TRAVEL)(LOTUS R00T SPEC.)
	96.HYD.OIL PIPING(BOOM)
	97.HYD.OIL PIPING(P.T.O.ARM END)
	98.CONTROL PIPING(REMO-CON VALVE-CHANGE VALVE)(FRONT MULTI)
	99.CONTROL PIPING(CHANGE VALVE-CONTROL VALVE)(FRONT MULTI)
	100.CONTROL PIPING(DIRECT)(AS)
	101.GREASING
	102.BOOM & ARM
	103.BOOM & ARM(N-LOTUS ROOT SPEC.)
	104.BOOM & ARM(LOTUS ROOT SPEC.)
	105.BUCKET
	106.BUCKET(750)(LOTUS ROOT SPEC.)
	107.BUCKET(1000)(LOTUS ROOT SPEC.)
	108.BUCKET(ATTACHMENT)
	109.BUCKET S-TYPE(ATTACHMENT)
	110.BLADE(850)
	111.BLADE(1150)(ATTACHMENT)
	112.D-PATTERN LINK(OPTIONAL)
	113.P.T.O.KIT
	Parts No. Index

